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USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2003 Club Car® DS Tranquility®, DS V-Glide 36-Volt, DS PowerDrive® System 48™,
and IQ System™ vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehicles,
sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric vehicles
only, and section 16 pertains to tools that are used on all Club Car products. Note that there are two or three
flags on the outside edge of each page. The first flag contains the section number of which that page is a
part. The other flag (or flags) contains either the letter G or E, signifying that the page pertains to either the
gasoline or electric vehicle only, or to both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our web
site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts
and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

www.clubcar.com ';OQGCARTPROS
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NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2003 Club Car, Inc.

Club Car, ArmorFlex, PowerDrive

and Tranquility are registered trademarks of Club Car, inc.
This manual effective July 22, 2002.
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BODY TRIM
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1013344 | Component, Driver-Side Dash, BIack ..........cccoooiiiiiiiiiiiieiiiie e 1 1
2 101660404 Panel, Center Dash, BIACK ........cooovuuueiiiiiiieee e 1 1
3 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) ........ccccceiiiiiereeiniieee e, 1
4 1013343 | Component, Passenger-Side Dash, Black ...........ccccoooiiiiiiiiiiininienenieeens 1 1
5 1015032 1Y/ L o T ) USRI 1
6 1014645 Kit, Snap Washer, Black (includes items 7 - 10) .....cccceveeiiieeeeeniiieee e, 2 2
7 1011019 NUL, SPEEA ...t e e e e s sb e e e e enreeeeeeaan 1 1
8 1011382 WaShEr, #10 oo 1 1
9 1620 Screw, #10 Sheet Metal ............vvveviiiiiiieiiieeeeeeeeeeeeeeeeeeeeeee e 1 1
10 1013494 Cover, SCrew Head .........cooviiiiiiiii i 1 1
11 7973 Rivet, Aluminum POP, /16 ....ooovrieiieee e 3 3
12 101708301 Kit, Drink Holder (includes items 13 and 14) .....cc.cooccveeiiiiiee e, 2 2
13 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ....coooiiiiiiiieee e 2 2
14 1016952 L N 0 S 7 2 TR 2 2
15 101768202 Kit, Bagwell Protector (includes item 16) .......ccccceeviiiereeiniiieee e, 1 1
16 1010434 Fastener, Plastic Barrel ... 9 9
17 1017079 Kit, Rear Bumper (includes items 18 - 22) ......cccoeiiiiiiiiiiee e 1 1
18 1016379 BUuMpeEr, REAN ... 1 1
19 1016875 Plate, Mounting, LONG ....oocuviiiiiiieeeee e 1 1
20 7473 Nut, NYIon LOCK, 5/16-18 ...ooveieiiieeeiciieeieeee e e e e e 4 4
21 1011697 Washer, Special, 5/16 ......ccoooi i 6 6
22 1016876 Bolt, Phillips Truss-Head Shoulder, 3/8-18 X 2 .......ccccvviviciiiieeeiieeeeees 4 4
23 101706702 Kit, Scuff Guard (includes item 24) .......ccccoeiiiiiii e 1 1
24 1010434 Fastener, Plastic Barrel ... 12 12
25 102221201 Pad, WEAT ...ttt 2 2
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FRONT BODY
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 1017080 | Kit, Front Bumper (includes items 2 - 5) ......cccooiiiiiiiiiiniiee e 1 1
2 1016868 BUMPET, FrONt ... 1 1
3 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 ......ccccceeeveeeiiiiecciereeeee e 2 2
4 7473 Nut, NYIon LOCK, 5/16-18 ....cooeiiiiiiee et e e 2 2
5 1016967 Rivet, Push Type BliNd ........cooiiiiiiieii e 2 2
6 1014198 Nameplate — GOl .......cooiiiiiiiiie e 1 1
7 101692501 Body, Front —Beige ......coooiiiiii 1 1
7 101692502 Body, Front —WHhIte .........euiiiiiiiieie e 1 1
7 101692504 Body, Front — Gray ......ococciiiiiiiee e 1 1
7 101692506 Body, Front — Red ... 1 1
7 101692509 | Body, Front — Pacific Blue (Royal BIUE) ........ccuveeviiiiiiiiiie e, 1 1
7 101692510 Body, Front — Dark GreeN .........occeeiieiiiiiiee et 1 1
7 101692511 Body, Front — BIAcK ..........eeeiiiiiiiiii et 1 1
7 101692512 Body, Front — Classic Blue (NaVy) .......occueiiiiiiiiiee e 1 1
7 101692513 Body, Front — Burgundy ..o 1 1
8 101693901 Body, Front with Headlight Opening — Beige .........cccocoiiiiiiiinieniiieieees 1 1
8 101693902 | Body, Front with Headlight Opening —White ..........ccoceiiiiniiiiieeee 1 1
8 101693904 | Body, Front with Headlight Opening — Gray .........cccccocveeeneeinieeenieeenieeee 1 1
8 101693906 | Body, Front with Headlight Opening — Red ..........cccooiiiiiiiiiniininiee e 1 1
8 101693908 | Body, Front with Headlight Opening — Pacific Blue (Royal Blue) ................ 1 1
8 101693909 | Body, Front with Headlight Opening — Dark Green ...........ccccoceeevieeeiiienene 1 1
8 101693910 Body, Front with Headlight Opening — Black .........ccccccoiiiiiiiiieniiieeeneees 1 1
8 101693911 Body, Front with Headlight Opening — Classic Blue (Navy) ..........ccccoueee. 1 1
8 101693912 Body, Front with Headlight Opening — Burgundy ..........c.cccoeiiieeiiiieinienens 1 1
9 1011014 | Trim, Front BOAY ......ccoeiiiiiiiieee e 1 1
10 1010435 | Bolt, Carriage, 5/16-18 X 1 ...oeiiiiiiieie e 2 2
11 1241 Washer, Flat, 5/16 .....oooiiiiiie e 2 2
12 1011017 Screw, FIange LOCK ........coiiiiiiiiiei et e e 6 6
13 1011394 | T-Nut, Slab Base (package of 4) ..o 1 1
14 101347501 Bumper, Side GUard THM ......coooiiiiiiee e e 2 2
15 102310701 Screw, Hex Washer-Head, #8-18 X 3/8 ......ccoociiiiiiiiiiieeiee e 8 8
16 1015032 MaL, FIOOK .o 1 1
17 7473 | Nut, Nylon LOck, 5/16-18 ......cooiiieiiieeiie e 2 2
18 102259001 Emblem, IR, GOIf Car .....c.coiiiiiiie e 1 1
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REAR BODY AND FENDER - GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 8251 Screw, Phillips-Head, 1/4-20 X 1 ...oooiiiiie e 10
2 101904101 Plate, Body KiCK ......cccueeiiiiiiiieiee et e e e e 1
3 1014306 Washer, Flat, TYpe B, 1/4 ..o 2
4 1012412 Plate, Body HINGE .....ooiiiiiiiieie e 2
5 332 Washer, Flat, 1/4 ... 10
6 8233 Nut, NYION LOCK, 1/4-20 ....ccueeiiiieeeiiiee ettt 12
7 1013032 Door, ACCESS — BIaCK ....ueiieiieieeeeeeeeee e 1
7 1013140 Door, ACCESS — BeIGE ..cooiiieiiie e 1
8 1015525 NUt, BIINd, 1/4-20 ..o 2
9 101692601 BOAY — BIGE ...eeeiiiiiiiieee i 1
9 101692602 BOAY — WHItE e 1
9 101692604 BOAY — Gray .oeiieeeeiiieie ettt 1
9 101692606 BOAY — REA . 1
9 101692609 Body — Pacific Blue (Royal BIUE) .........c..eeeeiiiiiiiiiiiiiie e 1
9 101692610 BOdy — DArk GreEN .....ooueeiiiiiie ettt 1
9 101692611 BOAY — BIACK ..t 1
9 101692612 Body — Classic Blue (NaVY) .....ccueiiiiiiiiiiee et 1
9 101692613 BOAY — BUIQUNAY ...t 1
10 101696208 Body with Taillight Opening — BEIge .........ccoieiiiiiiiiiiii e 1
10 101696209 Body with Taillight Opening —WHhite .........cocooviriiiiniiee e 1
10 101696211 Body with Taillight Opening — Gray .........ccccceeeriieennieenniee e 1
10 101696213 Body with Taillight Opening — Red ........cccooiiiiiiiiiiieeeiee e 1
10 101696215 Body with Taillight Opening — Pacific Blue (Royal Blue) ...........ccccceene 1
10 101696216 Body with Taillight Opening — Dark Green ..........ccccoceevvieeenieeenieeenneenn 1
10 101696219 Body with Taillight Opening — BIack .........ccoccviiiiiiiiiiiiiee e, 1
10 101696220 Body with Taillight Opening — Classic Blue (Navy) ........ccccocceveiniiieeennns 1
10 101696221 Body with Taillight Opening — Burgundy ............ccceeeieeeinieenniee e 1
11 1017748 Clip, BOAY KEEPET ...ttt 2
12 1012047 Screw, Self-Tapping, #8-32 X 3/8 .....cooi i 2
13 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...t 4
14 1017936 =T oo (=Y o o] o 1Y PSR PRRR 2
15 1017141 Support, FIoNt BOAY .....cooiiiiiiiiiiieiee e 1
16 1015032 MaL, FIOOK ..t 1
17 102221201 Pad, WA ..ottt 2
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REAR BODY AND FENDER - ELECTRIC VEHICLE
ITEM | PARTNO. | DESCRIPTION GRS
12 3 4
1 8251 Screw, Phillips-Head, 1/4-20 X 1 ....oooiiiiiie e 10
2 101904101 Plate, Body KiCK .......cococeiiiiieiee e e e e e e 1
3 1017141 Support, FroNt BOAY ......coviiiiiiiiee e 1
4 1012412 Plate, Body HINGE .....oeiiiiiiieee e 2
5 332 | Washer, Flat, 1/4 ... e 10
6 8233 | Nut, NYIon LOCK, 1/4-20 ......oeiiiiiieiiee e 12
7 1017936 [T 0o (=Y A 0] o T SO 2
8 1014306 | Washer, Flat, Type B, 1/4 ....ooooiiiii e 2
9 1017814 SPACEL, T-7/8 ..o aaaa e 2
10 1012159 | Screw, Hex-Head Cap, 1/4-20 X 2-3/4 .....cooeieiiiiiiiiiee e 2
11 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..o 2
12 1017815 SPACEL, 1/2 e 2
13 1017748 | Clip, BOAY KEEPET ....oiiiiiiiiiei ettt 2
14 1012047 Screw, Self-Tapping, #8-32 ......cooi i 2
15 101693301 BOOY — BIGE ..eeieeeiiiiiie ettt 1
15 101693302 | BOAY —WHILE ...eoiiiiiiiiiie ettt 1
15 101693304 BOAY — GrAY ... 1
15 101693306 | BOAY — REA ....oiiiiiieiieie et 1
15 101693309 | Body — Pacific Blue (Royal BIUE) ..........coiiueiiiiiiiiii e 1
15 101693310 BOAY — DArk GrEEN .....coiiiiiiiie et 1
15 101693311 BOAY — BIACK .. 1
15 101693312 | Body — Classic BIUE (NAVY) .....cooiiiiiiiiii e 1
15 101693313 BOAY — BUIQUNAY ...t 1
16 101696201 Body with Taillight Opening — BeIge ........cccevveiriiiieiiiee e 1
16 101696202 Body with Taillight Opening — White ..........coociiiiiiiiiie e 1
16 101696204 | Body with Taillight Opening — Gray .......ccccceieeiiieiie e 1
16 101696206 | Body with Taillight Opening — Red .......cocoiiiiiiiiiie e 1
16 101696217 | Body with Taillight Opening — Pacific Blue (Royal Blue) ...........ccccceeeiieenne 1
16 101696218 | Body with Taillight Opening — Dark Green ..........ccccooveeiiieeencie e 1
16 101696222 | Body with Taillight Opening — BIack .........ccccoooiiiiiiiiiie e 1
16 101696223 | Body with Taillight Opening — Classic Blue (Navy) .......ccccccccerieiiiininieeene 1
16 101696224 | Body with Taillight Opening — Burgundy ...........ccocoeiieeiniennee e 1
17 1013032 Door, ACCESS — BIACK ... e 1
17 1013140 DOOr, ACCESS — BEIGE ...t 1
18 1015525 | Nut, BliNd, 1/4-20 .....oiiiiieee e 2
19 1015032 | Mat, FIOOK ..ot 1
20 102221201 Pad, WA ...ttt et ae e 2
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SEAT BOTTOM AND ARMREST
ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 102174201 Assembly, Seat Bottom — Buff (includes items 2 and 3) ........cccccceveiieennee. 1 1
1 102174202 | Assembly, Seat Bottom — White (includes items 2 and 3) ........cccccceveeenneen. 1 1
1 102174204 | Assembly, Seat Bottom — Black (includes items 2 and 3) .......ccccccceeeeennneen. 1 1
1 102174205 | Assembly, Seat Bottom — Gray (includes items 2 and 3) .........cccccceeeiieene 1 1
2 101998201 Cover, Vinyl Seat Bottom — BUff ........oviiiii e, 1 1
2 101998202 Cover, Vinyl Seat Bottom —WHhite .......ccooviiiiiiiii e 1 1
2 101998204 Cover, Vinyl Seat Bottom — Black .........ccooocvieviiiiiiiiee e, 1 1
2 101998205 Cover, Vinyl Seat Bottom — Gray .........cccovveeiiiiiiiiee e 1 1
3 1010543 INSEIt, WOO .....eeiiiiiiiie e 12 12
4 101987601 ArmMrest, DHVEI-SIAE .....coccuiiiiei e e 1
5 101985501 Armrest, Passenger-Side ..o 1 1
6 1016916 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ..o 8 8
7 332 Washer, Flat, TYPE A ..ot 8 8
8 1011652 | Plate, Seat Hinge, Stainless Steel ..........cccooooiiiiiiiiiie e 2 2
9 101954301 Screw, Hex-Head Cap, 1/4-20 x 3/4 (with patch) .......cccccceviiieniiiiiiennens 4 4
10 101998501 GaSKEL, SEAL ..o ————— 2 2
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SEAT BACK AND BAG HOOP

2003 DS Golf Cars lllustrated Parts [ ©

ZACARTPROS

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 102238301 Assembly, Seat Back — Buff (includes items 2 and 3) .........cccceieeeiienennee. 1 1
1 102238302 | Assembly, Seat Back — White (includes items 2 and 3) .......ccccoecveeverninnen. 1 1
1 102238304 | Assembly, Seat Back — Black (includes items 2 and 3) .......ccccoeecveeeeennnen. 1 1
1 102238305 | Assembly, Seat Back — Gray (includes items 2 and 3) .......cccccceeevieieiieeene 1 1
2 102060501 Cover, Vinyl, Seat Back — BUff .......covviiiiie e 1 1
2 102060502 Cover, Vinyl, Seat Back — White ..........cooiiiiieiiii e 1 1
2 102060504 Cover, Vinyl, Seat Back — Black ........ccccceviiviiieiiiiiee e 1 1
2 102060505 Cover, Vinyl, Seat Back — Gray ........ccccceiniveeiiiiiiiee e 1 1
3 102237001 Cap, Seat Back — Black ........ccceeeeiiiieiiiecieieee e 1 1
4 102236601 Weldment, Support, Seat Back .........ccoceriiiiiiiiiiieceee e 2 2
5 102236703 Basket, SWEALEr ......cooeeeee e 1 1
6 101910401 Screw, Self-Tapping, 5/16-18 X 1-1/4 ... 4 4
7 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .....coiiiiiiiiei e 2 2
8 1015075 WaSher, Flat, 5/16 ......ouieeiiiiie et e e 4 4
9 7473 | Nut, Nylon LOCK, 5/16-18 ....ocoiiiiiiieiiiiiie ettt 4 4
10 1013935 | Assembly, Bag Hoop (includes items 11 - 13) ....cooiiiiiiiiiiiiiiiee e 1 1
11 1010434 Fastener, Plastic Barrel ... 2 2
12 1010413 Y= o TN = =T SRR 1 1
13 1013754 Buckle, Bag Strap .....coo i 2 2
14 1017774 SPACEL, BOAY ... e 4 4
15 102076701 Screw, SEMS (with patch) 1/4-20 X 1-3/4 ...coooiiiiieeiiee e 4 4
16 8418 Screw, Phillips Truss-Head, 1/4-20 X 1-1/2 .....cocciieiiiiee e 1 1
17 1015075 A T gL g = Y A T T 4 4
18 1014482 S o= (o1 )Y/ o T o SRR 1 1
19 8233 | Nut, NYlon LOCK, 1/4-20 ......eoiiiiiieiiee et 2 2
20 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...ccueeeeiiiiee e 2 2
21 1241 Washer, Flat, 5/16 ......oooiiiiie e 6 6
22 7818 Bolt, Carriage, 5/16-18 X 1-1/2 .....oveiieieee e 2 2
23 102242401 Nut, Nylon Insert with Cap, 1/4-20 ......occeeiiiiiiiieie e 1 1
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CANOPY
ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 102099101 Screw, SEMS (with patch) 5/16-18 X 1 ...oceiiiiiiiiiee e 2 2
2 102155501 Kit, Support (includes items 3 - 10) ...ooviiiiiiiiiii e 1 1
3 102063901 Weldment, WIndshield ..........ccocooiiiiiiniiie e 1 1
4 102065501 Support, Rear Canopy (driver Side) .........ccccceeiiiieeniiee e 1 1
5 102064601 Support, Rear Canopy (passenger Side) ........ccceevevrieeeeeniiiieeeeeniiieeen 1 1
6 102076701 Screw, SEMS, (with patch) 1/4-20 X 1-3/4 .......coveiiiiiiiieie e, 8 8
7 101835601 NUt, FIaNge, 1/4-20 .....ccoiiiiiee et eree e e s e e eaes 8 8
8 324 Screw, Hex-Head Cap, 1/4-20 X 2-1/2 ...t 4 4
9 332 WaASHET, Flat, 1/4 ...t e e ee e e eeeens 8 8
10 8233 NUL, LOCK, 1/4-20 ...ttt e e e sraee e e s ennae e e e eans 4 4
11 102061301 CanopPy —WHhILE ... 1 1
11 102061302 | Canopy — BeIGE ..oooiieeiiie e 1 1
12 102198301 Pad, Mounting (windshield frame) .......c.cccooriiiiiiiii e 2 2
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STANDARD TREAD PERFORMANCE PREMIUM TREAD EXTRA TRACTION
Carlisle® GRADE TREAD Kenda® Duro

Duro®

Note: The performance grade tire has the wheel and tire matched and balanced at the Duro tire factory.
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WHEELS AND TIRES
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 TOT0984 | NUL LUQ it ettt e ettt e e et e e e e stee e e e e snntaeeeessnreeeeesansnneaananns 16 16
2 7310 5] (=] g AT Z= 1 V7= T 1 1
3 101570501 Assembly, Wheel and Standard Tire (includes items 4-5) ..........ccccceeenneen. 4 4
4 1015707 Wheel RIM — BeIgE ....coocuieieiiiieee e 1 1
5 727102 Tire, Unmounted, Standard Tread (18 x 8.50 - 8) (Carlisle®) ................. 1 1
6 101570507 | Assembly, Wheel and Extra Traction Tire (includes items 7 - 8) ................. 2 2
7 1015707 Wheel RIM —BeIgE ....coiiiiiiiieiee e 1 1
8 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro®) |1 1
9 101570509 | Assembly, Wheel and Performance Grade Tire (includes items 10 - 11) ... | 4 4
10 1015707 Wheel RIM — BEIgE ...cooiiiiiiiiiiiee e 1 1
11 rex Tire, Unmounted, Performance Grade Tread (18 x 8.50 - 8) (Duro) ....... 1 1
12 101570513 | Assembly, Wheel and Premium Grade Tire (includes items 13 - 14) ......... 4 4
13 1015707 Wheel RIM — BEIgE ...cooiiiiiiiiiiiee e 1 1
14 i Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Kenda®) ................... 1 1
15 101651401 Assembly, Wheel and Standard Tire (includes items 16 - 17) .........c..c....... 4 4
16 1014771 Wheel RiMm —WHhIte ....coooiiee e 1 1
17 727102 Tire, Unmounted, Standard Tread (18 x 8.50 - 8) (Carlisle) .................... 1 1
18 101651407 | Assembly, Wheel and Extra Traction Tire, (includes items 19 - 20) ............ 2 2
19 1014771 Wheel Rim —WHhIte ....ooooiieee e 1 1
20 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro) ..... 1 1
21 101651409 | Assembly, Wheel and Performance Grade Tire (includes items 22 - 23) ...| 4 4
22 1014771 Wheel Rim —WHhIte ....ooooiieee e 1 1
23 Frex Tire, Unmounted, Performance Grade Tread (18 x 8.50 - 8) (Duro) ....... 1 1
24 101651413 | Assembly, Wheel and Premium Grade Tire (includes items 25 - 26) ........ 4 4
25 1014771 Wheel Rim —WHhIte ....ooooiieee e 1 1
26 Frex Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Kenda) ..................... 1 1
* Note: Item 2 is a part of all wheel assemblies.

Special order item available upon request.

L CARTPROS
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/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
+ Before using vehicle, read operating instructions.
+ Remain seated and hold on to seat handle while moving.
+ Do not start vehicle until all occupants are seated.
+Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
« Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
+ Do not leave children unattended on vehicle.
« Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle.
lever stand ont of or behind vehicle, [or——

o GASOLINE EXPLOSION / FIRE.
« CAN CAUSE SEVERE INJURY OR DEATH.
« NO SMOKING, SPARKS, OR OPEN FLAME.
« STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
« TURN FUEL VALVE ( e~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. ¢ 1015476-01

our search box and it will find the part you are looking for.

GET STARTED
https://CartPros.com/f.html
HERE > http

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.
* Make sure wheels are turned in desired direction.
 Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R-Reverse (Buzzer will sound)

« Vehicle will start moving when accelerator pedal is depressed.
 Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.

« To stop, release accelerator pedal and depress brake pedal.

« After stopping the vehicle:
- Firmly depress park brake until it locks.
- Place Forward/Reverse switch in "NEUTRAL" position.
-Turn key “OFF” and remove key when not in use.

cCi 101621601

/\ WARNING
CAN CAUSE SEVERE INJURY

2
Rotating parts

s/ [
manifold & muffier

KEEP CLEAR (i 1019605-01

(ON STARTER/GENERATOR
AND ENGINE)

Page 3-2

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable to frame.

Disconnect negative battery lead first.

2003 DS Golf Cars lllustrated Parts List

/\  WARNING

Excessive speed.

Can cause severe injury or death.

Do not tamper with engine governor adjustment.
CCl 1019152-01
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QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC
1.2 3 4

1 101960601 Decal, Driver/Passenger Warning .........coccceeoueeeiieeeinieeeeieee e ssieeeesieee s 1
2 101825101 Decal, Key SWItCh ... 1
3 101621601 Decal, Operating INStruCtioNS .........ooiiiiiiiiee e 1
4 101547601 Decal, Gasoling WarNiNg ........ccocceeeeeeieiiiieeeeeiieee e e ssieee e e e snree e e e esveeee e e 1
5 101960501 Decal, Rotating Parts and Hot Manifold Warning ............cccceeveeiiieniiienenns 2
6 101915201 Decal, Frame Ground and Governor Warning ..........ccccceeeecveeeeeeiieeneeeeneen. 1
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/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions. OPERATING INSTRUCTIONS
+ Remain seated and hold on to seat handle while moving.
« Do not start vehicle until all occupants are seated.
«+Two (2) persons per seat maximum.

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
+ Operate from driver side only and ot on public roads. * Study and understand controls.
« Keep entire body inside vehicle while moving. * Make sure wheels are turned in desired direction.
« Drive slowly in turns and straight up and down slopes.  Turn key to “ON” position and be sure nothing is in your path.
« Do not leave children unattended on vehicle. » While vehicle is stopped, select direction by placing
+ Never operate under the influence of alcohol or drugs. shift lever or switch in desired position:
« Use brakes to reduce speed when coasting downhill. F-Forward N-Neutral R-Reverse (Buzzerwill sound)
* Never stand in front of or behind vehicle. ©C1101960601 « Vehicle will start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
* To stop, release accelerator pedal and depress brake pedal.
 After stopping the vehicle:
- Firmly depress park brake until it locks.
- Place Forward/Reverse switch in "NEUTRAL" position.
-Turn key “OFF” and remove key when not in use.

el 01621601

(ON SPEED CONTROLLER COVER
1Q SYSTEM VEHICLE ONLY)

Do not operate vehicle without this cover properly installed.
Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. ccl 101931501
* Maximum vehicle speed is limited by motor braking during downhill operation
with accelerator pedal depressed.
+ If motor brake enabled, vehicle motor will brake when accelerator pedal is released.
* Beeping alarm indicates reduction in motor braking. Apply brakes to reduce speed.
+ System is activated only when tow switch is in the "RUN" position.
* When towing vehicle, tow switch must be in the "TOW" position. 101959902

® DO NOT OPERATE VEHICLE
NOTICE WITHOUT COVER IN PLACE.
® DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI11016109-01

(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

VANR''7:\:1[[\[cJll HOT RESISTORS (COILED WIRE) CAN CAUSE SEVERE BURNS.

(ON FRAME UNDER SEAT ON
V-GLIDE 36 VOLT VEHICLE)

(ON TOW/RUN SWITCH BRACKET UNDER SEAT)

/\ WARNING

Place Tow/Run switch in TOW position before: FAILURE TO HEED THIS
+ Disconnecting or connecting batteries WARNING COULD RESULT IN
+ Towing A BATTERY EXPLOSION OR

* Extended storaga SEVERE PERSONAL INJURY.

« Servicing
CCl1 101908601

ZLCARTPROS
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DECALS - ELECTRIC VEHICLE
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 101960601 Decal, Driver/Passenger Warning .........coccceeoueeeiieeeinieeeeieee e ssieeeesieee s 1
2 101825101 Decal, Key SWItCh ... 1
3 101621601 Decal, Operating INStruCtioNS .........ooiiiiiiiiee e 1
4 101959902 | Decal, Motor Braking (IQ System vehicle) ........ccccoeriieriieiiniieeriee e 1
5 1013496 | Decal, Resistor Warning (V-Glide 36-Volt vehicles) .......c.ccccocviiiiiiiennnnns 1
6 101610901 Decal, Potentiometer Caution (V-Glide 36-Volt vehicles) ........c.ccccceeeunnnnns 1
7 101908601 Decal, Tow/Run Switch (IQ System vehicles) .......ccccocoiiiiiiiieniiieneiieees 1
8 101931501 Decal, Electrical Component Cover (I1Q System vehicle) ..........cccceeeenneen. 1
9 102259001 Emblem, IR, GOId ......oeiiiiiee e 1
10 1014198 Nameplate, GOl ......c..oeeeiiiiiiie e e e e e e 1
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BRAKE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

101823301 Cluster, Brake, Passenger-Side (includes items 1 - 9) .......ccccoveiiiiennnnenn. 1 1

101823302 | Cluster, Brake, Driver-Side (includes items 1 -9) ....cccoooiiiiiiiiiieeeeee, 1 1
1 101824001 Assembly, Backing Plate, Passenger-Side (includes items 2 - 4) .......... 1 1
1 101824002 Assembly, Backing Plate, Driver-Side (includes items 2 - 4) ................. 1 1
2 101816501 Mechanism, Adjusting, Passenger-Side ...........cccccovivrneeenieeenieeens 1 1
2 101816502 Mechanism, Adjusting, Driver-Side .........ccccoeiviiiiiiiiiineeeeee e 1 1
3 101823901 WESKNET ...t 1 1
4 101823801 WaAShEr, Plate .....ooveeeiiieeeee e et 1 1
5 1010850 (070 1Y/ R I U= SN 1 1
6 101823201 Package, Brake Shoe (four pieCes) .......ccceeieiiiiieiiiiec e 1 1
7 1011466 Kit, Shoe Retainer (four PIECES) .....ccooiiuiiiiiiiiiiiiii e 1 1
8 101816301 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiieiiiiiee e 1 1
9 101815501 Assembly, Lever, Passenger-Side ........ccccoccveveiiiiiieee e 1 1
9 101815502 Assembly, Lever, Driver-Side .........ccccccveeeeiiieicceeeeeeee e 1 1
10 1013924 | Nut, Hex Lock, Grade 8, 5/16-24 ........cooiiiieiiiieiiiee e 8 8
11 1014153 Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ......ccccceeevecveveeennen. 8 8
12 102022101 Kit, Brake Cable (includes items 13 -15) ....cooiiiiiiiiiiiieie e, 2 2
13 1010829 Pin, ClEVIS, 5/16 ..cciiuiiiiiiei ettt 2 2
14 1035 Pin, Cotter, 3/32 X 1 oo 2 2
15 1011779 O 1o T SRS 2 2
16 101900801 Hanger, Brake Cable (gasoline vehicle only) ........cccoceveiiiiiiieeiiiene e, 2
17 1013207 | Hanger, Brake Cable (electric vehicle only) .........cccoooiiiiiiiiniininee e 2
18 101791101 (D] 0 T T = T = 1< N 2 2
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BRAKE PEDAL AND CABLE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
1 101990801 EQUANIZET .o 1 1
2 1241 Washer, Flat, 5/16 .....ooueeeiieieeeee e e e eev e e e 5 5
3 1013531 Spring, Brake REIUIN .....oooi i 1 1
4 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ......ovveiiiiieee e 4 4
5 7473 NUt, NYION LOCK, 5/16-18 ....eeeeeiieiee e e e e e e e 5 5
6 102022101 Kit, Brake Cable (includes item 7, and items 13 and 14 on page 4-3) ....... 2 2
7 1011779 E-CliP, 172 et a e e aan 2 2
8 101878201 Kit, Brake Pedal (includes items 9 and 10) .......ccccoviiiiiiiniiinieeeee e, 1 1
9 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .........covvvvvvvvevevirrirnnnnnne. 3 3
10 1013869 Pad, Brake Pedal ..........coooeiiiiiiiiiiieeeeee e 1 1
11 1010878 Bumper, RUDDET ... 1 1
12 1028 NUL, HEX, 1/4-20 ..ot 1 1
13 101953101 RO, EQUANIZET ... 1 1
14 102323201 Pin, Clevis, 5/16 (later style hardware) ..........cccccoviiiiiiiiniieee e, 1 1
15 102323101 Pin, Bow Tie Locking (later style hardware) .........cccccoceeiiiiiieiiiieee e, 1 1
16 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (earlier style hardware) ...........ccccecueeene 1 1
17 7473 Nut, Nylon Lock, 5/16-18 (earlier style hardware) ..........cococeeeeniieneinnnnen. 1 1

101187702 Kit, Park Brake Latch (includes items 18 - 22 and

ItEM 26 ON PAGE 4-7) neeeieie ettt ettt e e st e e s st e e s s aateeeaeeaan 1 1
18 N/A RO @nd Pawl ..........coooiiiie et 1 1
19 1017029 Pin, COtter, 7/84 X 1/2 ..o 1 1
20 1010877 NUL, PUSH, 5/16 oot e e e 1 1
21 1010805 Sleeve, Park Brake ROd ...........uuuviuiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 1010932 Joint, Ball, 1/4-28 .....ooooieeee et 1 1
23 1010933 Spring, Park Brake TOrSION .......ccooiiiiiiieiiiiiee ettt e e 1 1
24 1010927 Spacer, Park BraKe .........cociiciiiieiiiiiiiee e sciieee e siieee e s ssieee e e s sntee e e s ssraeeaeeanns 1 1
25 1011402 | Package, Brake Mounting Block (contains upper and lower

for driver and passenger SIAES) ......ccooiuiiriiiriiiiee e 1 1
26 1011418 Kit, Park Brake Pedal (includes items 27 - 30) ........ccocccciriiieeiieeee e, 1 1
27 1032 BUShiNg, NYION ..o e 2 2
28 8626 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .......coovcccciivvieeeeeeeeeen, 2 2
29 1013876 NUL, PUSH, 3/8 oot e e 1 1
30 1013870 Pad, Park BraKe ........couuooiiiiiiiiiie e 1 1
31 1242 NUt, HEX, 5/168-18 ... e 1 1
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ACCELERATOR PEDAL ASSEMBLY

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
1 1017696 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) ........ccccceeeeennee 1 1
2 1013871 Pad, Accelerator Pedal ..............oeiiiiiiiiiiiiiieeecee e 1 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .........covvvvvvvvvvevvrrirnnnnnne, 4 4
4 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ...cccvviiiiieieee e 1 1
5 334 WaSher, Flat, 3/8 ..o e e 2 2
6 102026001 Kit, Accelerator Pivot Rod (includes item 7) ......cooooiiiiiiiiiiieeeee e, 1 1
7 1011700 ST o= To7 =Y PR TSR 1 1
8 101818801 Stud, Ball (for all vehicles except those equipped with MCOR) ................. 1 1
9 101862001 Screw, Hex-Head Cap, 1/4-20 x 1-3/8 (MCOR vehicles) .......ccccccovveeeernnne 1
10 1017424 | Bearing, PivOt SUPPOIT .....ooiiieiiiie et 1 1
11 101966901 NUt, FIange, 1/4-28 ... e 1 1
12 101817401 Retainer, SPriNg .oooooiceieee e 1 1
13 101796201 SPriNg, REIUIN ... e 1 1
14 TOT7378 | CUP, SPIING ceeiiiiiiiiie ettt ettt et e e s st e e e e s sbee e e e s saabeeeeeeaan 1 1
15 1017380 Bumper, Return Spring .....c.eeee oo 1 1
16 1241 Washer, Flat, 5/16 .......ooooiiieeeeeeeeeee et 1 1
17 7473 NUt, NYION LOCK, 5/16-18 ....eeiieiieiee et e e e e e e e 1 1
18 101871901 Assembly, Accelerator Rod (V-Glide 36-Volt vehicle only)

(includes items 19 and 20) ........eeeiiiieeeee i 1
18 101912401 Assembly, Accelerator Rod (gasoline vehicle only)

(includes items 19 and 20) ......coooiieiiiiie e 1
19 1011084 Nut, UNF Hex Jam, 1/4-28 ........ccoeeviiiiieiee et e e 2 2
20 1011734 Joint, Spring-Loaded Ball ..........c.coooiiiiiiiiiie e 2 2
21 8754 Nut, NYION LOCK, 3/8-16 ......eviiieeiiiiiie et 2 2
22 8233 NUt, NYION LOCK, 1/4-20 .....oeeieiiieeee ettt e e e e e e e e e e e e e s enannes 4 4
23 1014007 | Washer, Flat, TYpe B, 1/4 ..ot 4 4
24 1011694 Support, Accelerator Pivot ROd ........cccoiiiiiiiiiii e 2 2
25 101861901 Screw, Hex-Head Cap, 1/4-20 X 1-1/8 ..o 4 4

101187702 Kit, Park Brake Latch (includes item 26, and items 18 - 22 on page 4-5) .. 1 1
26 N/A Ratchet, Park Brake .........cooooouuiiiiiiiiiiiei et 1 1
2003 DS Golf Cars lllustrated Parts L %GGCARTPROS




DID YOU CartPros directs you to the right part using the part
KN ow', numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN 0w7 numbers from this manual. Enter the part number into GET STARTED 9 https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HEEE I N :
O S ?’:‘ol I:I:Ii‘o ON

24CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» oursearchb HERE

ox and it will find the part you are looking for.

Page 5-2 2003 DS Golf Cars lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED * https://CartPros.com/f.html

STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1013861 Joint, Compound Steering (includes items 2 and 3) ........ccocccveiiereiienenee. 1 1
2 1017226 Screw, Hex-Head Cap, M8 x 1.25 X 30 MM ...ccvvvveeeiiiiiiciiiieeeeeeeee e 3 3
3 7174 WaAShEr, LOCK, 5/16 ....coiiiiiiiiieieeee e e e e e e e eeee e eeeeeees 3 3
4 101984801 Kit, Steering Column Mounting Bracket ..........cccocociiiiiiiiiiiininiiee e 1 1
5 1016663 Screw, Phillips, Type A, #12-11 X 5/8 ...coooieeeee e 2 2
6 1016269 Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 2 ......ccccceevviieeeennnne 2 2
7 334 Washer, Flat, 3/8 ........coooiiiiieeeeeeeeee et 4 4
8 1016183 Screw, Hex-Head Cap, 3/8-16 X 7 ..ovveeeeeeeeecieeeeeee e eea e 2 2
9 8754 Nut, NYION LOCK, 3/8-16 ......eeiiieiiiiiieee ettt e 2 2
10 1014288 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 x 3/4 ........cccccovueenee. 1 1
11 1011697 WaSher, Flat, 5/16 .....ooueeeiieieeeee e eer e e e 1 1
12 102278001 Boot, Steering COIUMN ........oiiiiiiie e 1 1
13 1016181 Assembly, Steering Column (includes items 14 - 22) .......ccocccieiieneiiennnee. 1 1
14 1012605 RiNg, RetaiNiNg ......coeiiiiei e 1 1
15 1012604 WaAShET, SEEI, 5/8 ...t eeaans 1 1
16 1014217 SpPring, COMPIESSION .....veiiiiiiieiiee ettt 1 1
17 1014125 WEBAGE ittt e e et e e e e e eneeean 2 2
18 1014213 Assembly, BEAriNG ......oooiiiiiiiiiie e 2 2
19 1014126 Seat, BEAMNNG ..uveiiieiiciiiie ettt 2 2
20 1015545 Shaft, Steering COIUMN .........oiiiii e 1 1
21 1016622 Column, AluminuM StEEING ....vevviiiiiiiee i e 1 1
22 1014214 RiNg, RetainiNg ...coooieiiieiiieee e 1 1
23 1016263 Cover, Steering COIUMN .....cooiiiiiiieiee e 1 1
24 1016156 Wheel, STEEING oo e 1 1
25 1017273 Nut, NYIOn LOCK, 5/8-18 ...ttt 1 1
26 1016219 | Assembly, Scorecard Plate (includes items 27 - 30) ......oovceeeeeiiiieeneennenen. 1 1
27 1012565 Screw, Round-Head, #12-14 X 1 ..o 2 2
28 1012566 Spring, Tapered COMPIreSSION .......c.cccueeriiireiiiieeeieeaieeeesreeeseee e sreeeees 2 2
29 1016214 LT o T =Y o o | R 1 1
30 1016154 (O3 1o TS Yoo ] (=YoT=1 (o SRR 1 1
1014216 Kit, Steering Column Rebuild (Not ShOWN) ........coviiiiiiiiiiee, AR | A/R
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

101878302 | Assembly, Steering Gear Box (includes items 1 - 20) ......ccccoeceeeiiieneiiieenne 1 1
1 1013035 Seal, Dust, Passenger-Side ..........cccccviiiieiiiiiiiee e 1 1
2 8990 LTSI AT 2 2
3 101880201 Assembly, Inner Ball JOINt ... 1 1
4 101880301 LAY = 1] =T (R = o N 1 1
5 N/A BOX, StEEING GOAN ...eeiiiiiiiiiee et 1 1
6 N/A Bearing, LOWer PiNION .......ccoiiiiiiiiiieeee et 1 1
7 N/A Pinion, STEEIING ..o 1 1
8 101879401 Bearing, Upper PiNION ...t 1 1
9 101879901 RING, C-TYPE SIOP ..ueeeiiiiiieiiie ettt 1 1
10 1013051 RING, SNAP e 1 1
11 1013052 Seal, Dust, Steering Pinion ..........ccceviiiiiiiiieiie e 1 1
12 101879701 Guide, SteeriNg RaACK .......coccviiiieiiiiiie e 1 1
13 101879801 ST o] 11 0T A (o] (= TR PRPRPR 1 1
14 1013044 Nut, LOCK, RACK SCIEW ......coieeeeeiiieeeeeee e 1 1
15 N/A Screw, Rack GUIAE .........ooovviieiiiiiiiceee et 1 1
16 N/A RACK, StEEMNG .eiiiiiiiiiie e 1 1
17 101879501 LT ] =T S ) (o] o SRR 1 1
18 101879601 RING, C-TYPE SEOP .ueeeiiiiiieiiie ettt 1 1
19 101880001 Seal, DUSt, DIVEI-SIAE ....covveeeiieeeeeee e 1 1
20 101880101 RiNG, RetaiNiNg ..ooooiieiiee e 1 1
21 1035 Pin, Cotter, 3/32 X 1 oot 1 1
22 7540 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) ..................... 1 1
23 1015597 Fitting, Thread-Forming Grease, 1/4-28 ........ccccccviiiiieeiiiiiiiee e 1 1
24 7602 Nut, Hex Slotted, 3/8-24 ..........ooueeeeeiieeeeeie e 1 1
25 1011930 7o o] R I VT 1 1
26 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ......cccooeeeieiiiiiiiieiieeeeeeeeeeeeeeeee 1 1
27 1012467 Link, Rack and Pinion Drag ....cc.ooooooiiiiieieeee e 1 1
28 1013042 NUL, HEX, MT2 X 1.75 oot e e e e e e e e e eanans 1 1
29 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ... 3 3
30 334 Washer, Flat, 3/8 .......oooooiiiiieeeeeeeee et 3 3
31 8754 NUt, NYION LOCK, 3/8-16 .....oeeieieieieeee ettt e e eseeee e e e e e e e e e 3 3
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FRONT SUSPENSION, UPPER
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1016353 | Assembly, Delta A-Plate (includes items 2, 3and 4) ........ccccccviieiiiiiennns 2 2
2 1016346 Bushing, Ureth@ne ... e 6 6
3 1016350 Sleeve, DElta OULEKE .......coieeeeeee et ee e e 1 1
4 1016349 Sleeve, DElta INNET .......oooeeeeeeeeee e 2 2
5 8754 NUt, NYION LOCK, 3/8-16 .....oeeieeiieiee ettt e e e e e e e e e e e e 10 10
6 1010200 Screw, Hex-Head Cap, 3/8-16 X 4-1/4 ...t 4 4
7 1308 NUL, HEX, 1/2-20 ...t e e e e e e e e e e anaes 1 1
8 8861 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2 2
9 1624 Nut, Dimpled LOCK, 3/8-16 .....ccoveieeiiieiiiiieiie et e e e e e e e 2 2
10 2402 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 ......ovvveeiieeeee et 4 4
11 1010219 2o To R 1 YRR 1 1
12 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ......ccccoeeeeeiiiiiiiiiiieeeeeeeeeeeeeeeeveae 1 1
13 7540 | Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) .........c.c......... 1 1
14 7539 | Ball Joint (includes items 15, 16 and 17) ......ooviiiiiiiiiiiiieec e 1 1
15 1015597 Fitting, Thread-Forming Grease, 1/4-28 ........ccccccoviiiieeei i 1 1
16 1011930 BOOt, DUSLE ..o 1 1
17 7602 Nut, Slotted HEX, 3/8-24 .......ooueeeeieeeeeee e 1 1
18 1017266 | Strap, A-Plate .....oeeeeiiiii e 2 2
19 1014235 Shock ADSOrDEr, FIrONt ....eveeeeeeeieee e 2 2
20 1010124 | Plate, Spring MOUNLING ....coooiiiiiiie e 1 1
21 1016385 | Assembly, Delta Shock and Gear SUppPOrt .......ccceeeviiieee e 1 1
22 1035 Pin, Cotter, 3/32 X 1 oot e e e 3 3
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FRONT SUSPENSION, LOWER
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1010348 | Assembly, Spindle, Driver-Side (includes items 3, 4 and 5) ........ccccceeueene 1 1
2 1010347 | Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 8067 Bushing, Bronze Spindle ...........ccceeiiiiiiiiiiiiiieee e 1 1
4 7048 BUShING, BrONZE ...t 1 1
5 1015597 Fitting, Grease, 1/4-28 ........ooo i 1 1
6 1012030 Spring, Tapered LEaAS ......ooi it 1 1
7 8745 ASSEMDIY, ECCENIIIC ... 1 1
8 706 NUL, HEX, 3/8-16 ... e 1 1
9 1011892 | Assembly, Hub (includes items 10 - 13) .....cooiiiiiiiiiiiiee e 2 2
10 1011393 Package, HUD Bearing ........ccoooiiiiiiiiiiiiiee e 2 2
11 1011304 Stud, Lug, 1/2-20 oo 4 4
12 1013135 Seal, DOUDIE LiP coveeeieeiectee e 1 1
13 1011887 (070 1YL= 70 B UL 1 1
14 8754 NUt, NYION LOCK, 3/8-16 .....oeeieiiieiee e ccieiieeee et e s e e e e e e e e e e e 4 4
15 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ... 2 2
16 1016384 | Clevis, Upper Delta ........ccoiiiiiiiiiiieiei ettt 2 2
17 101903101 Nut, NYlon LOCK, 1/2-20 .......oeiieeiiieee et 2 2
18 1010150 Bearing, TRIUSE ..o 2 2
19 1016389 | Washer, Kingpin Wave ............ooiiiiiiiiiiiiiiiee e 2 2
20 1010984 0 I T U S 8 8
21 1010005 | Washer, Flat, 3/4 ...ttt a e e e 2 2
22 7840 NUt, Hex SIotted, 3/4-16 .......oovveeeeieieieeeeee e 2 2
23 7910 Pin, Cotter, 5/32 X 1 e et e e e e ra e e e e eeaaan 2 2
24 8755 Screw, Hex-Head Cap, 3/8 - 16 X 3-3/8 .....ccuvvriiiiieeeee e 2 2
25 1016386 [T T o] TSRS 2 2
26 1015583 Bushing, Urethane ... 4 4
27 1012303 BUSHING, STEEI ...eeiiiiiiiiee e s 2 2
28 1014276 Plate, Front Spring Retainer ..........ccociiiiiiiiii e 1 1
29 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ..o 4 4
30 357 WaSher, LOCK, 3/8 ..o oottt et e e e e et e rer e ab s 4 4
31 706 NUL, HEX, 3/8-16 ...t e e e e e e e e e annes 4 4
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REAR SUSPENSION
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 1012304 | Shackle, Rear Spring (gasoline vehicle) .........cccocociiiiiiiiiiiniie e 4

1 7569 | Shackle, Rear Spring (electric vehicle) (not shown) ........ccccooviieiiiiiiienenn. 4
2 8754 | Nut, NYIon LOCK, 3/8-16 .....ceeeiiiiieiiiieeiiee e 6 6
3 1012303 BUSHING, STEEI ...eeiiiiiiiie e e e 6 6
4 1015583 Bushing, Urethane ... 12 12
5 1010145 | Nut, UNF HeX, 3/8-24 .......ooiiiiiiiiee et 4 4
6 1013164 | Kit, Shock Absorber (includes items 7,9, and 10) ........cccccevviiiiieneiienens 1 1
7 1014236 Shock Absorber, REAr ......coouueiiiiieeeee e 2 2
8 1011415 Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) ............. 4 4
9 N/A Retainer, Shock Absorber Cushion .........ccceeevieiiiiiiiiiiiiiieeee, 8 8
10 N/A Cushion, ShoCk ADSOIMET .......coveeieieie e 8 8
11 1012180 | U-BOIt e 2 2
12 1012324 | Spring, Rear Leaf (gasoline VehicCle) .........ccccoiiiiiiiiiiiiiee e 2

12 1010974 Spring, Rear Leaf (electric vehicle) .........cccciiiiiiiiiii e 2
13 1014555 | Nut, Nylon LOCK, 7/16-24 .....c..eeiiiiee ettt 4 4
14 8755 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......cccceeiiiieiiiei e 6 6
15 1012182 Pad, Spring, Driver-Side ... 1 1
15 1012181 Pad, Spring, Passenger-Side .........ccccoviiiieiiiiiiiie e 1 1
16 101900801 Hanger, Brake Cable (gasoline VEhiCle) ..........ccoceeiiiiiiiiiei e 2

17 1013207 Hanger, Brake Cable (electric VENICle) .........occoeeviiiiiiiiiiie, 2
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WIRING — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

101889302 | Wire Harness (includes ifems 1 - 11) ..o 1
1 N/A Wire Assembly, #18 REA/WhILE ......coeevvieeeiii e 1
2 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiiiii e 1
3 N/A Wire Assembly, #18 Yellow and #16 BIU€ ............ooeiiiiiiiiiiii s 1
4 N/A Wire Assembly, #18 White/Black and #18 White .........ccoovviiiciiiiiiiiii s 1
5 N/A Wire ASSembly, #18 GrEEN ........uiiiiiiiiiie e 1
6 N/A Wire Assembly, #18 BIACK .........cuueeiiiiiiiieii e 1
7 1015769 Wire Assembly, #6 WhIte .........ovmiiiiiiiie e 1
8 N/A Wire Assembly, #16 Red and #16 Orange ..........ccccceeevieeinieeeniee e 1
9 N/A Wire Assembly, #16 YEIIOW .........uueiiiiiiiiieiiee e 1
10 1014119 Wire Assembly, #6 Red ... e 1
11 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
12 1012382 Wire Assembly, #6 BIACK .........ooo e 1
13 N/A Wire Assembly, #18 BIACK ........ccccueeiiiiieiiie e 1
14 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) ........cccccceeviieneiiniiieneennee 1
15 N/A | Wire Assembly, #16 Orange (part of the electrical component box) ..................... 1
16 1015920 Wire Assembly, #6 Braided Ground ...........ccoooiiiiiiiiiiiiiieee e e 1
17 1015737 | Wire Assembly, #10 Red (part of the electrical component box) ..........cccceeeenneee. 1
18 1015332 Wire Assembly, #10 Braided Ground ...........cccccceeiiiiieieiiiiiieeeesiieee e e e 1
19 101837301 Wire ASSEmMDIY, #6 GIrEEN ...cccii it e e e e e eere e e e e e e e e e eennnns 1
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GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTYy n
1.2 3 4 E

1016947 | Assembly, Forward/Reverse Shifter (includes items 1 -17) ....c.ocociiiiiiiiiiieenne 1
1 1012594 Screw, Maching, #4-40 X 1-1/2 ..ot 2
2 8057 NUL, HEX, #4-40 ... e e e e e e e e s r e e e e e aaae s 4
3 1012431 WaAShEr, FIAt, #4 ...t ee s 4
4 101979101 YT (o] TR I T 1 R 1
5 1014807 R ) (o] TR I o T SRR 1
6 8058 WaASHEN, LOCK, 4 ...ttt e e e e e e e e e eeaaans 2
7 1013591 T T = (o] T 7 T 1
8 1014145 BUSNING, BrONZE ...t 2
9 1014727 Washer, Nylon Flat, #4 ... 2
10 1016342 Base, Forward/Reverse Shifter ...........oooiiiiieeiiii e 1
11 1014089 Kit, Neutral Lockout Cam (includes item 12) ........cccccviiiiiieeeee e, 1
12 1014065 WaAShEL, FIat ... 1
13 1013590 Spring, Forward/Reverse Cam .........cooo it 1
14 1013589 RiNG, REtaiNiNg ..o 1
15 8717 NUt, NYION LOCK, 1/4-28 ....oooiieeiiee ettt e 1
16 1013587 Weldment, Forward/Reverse Bell Crank .........cooeuueeiiiiiiiieieeiiieieeeee e 1
17 1010954 Stud, Ball, 1/4-28 X 1/4 ...ttt 1
18 101951501 Cable, Transmission (includes items 19 and 20) ........cccceiiieeiiiie e 1
19 7893 N (U = O O O 2
20 1012333 JOINt, Ball oo a e e e e 2
21 1013198 Screw, Phillips Oval Countersunk Machine, #8-32 X 5/8 ........cccccecceveeiiciiee e, 1
22 1012987 Handle, Forward/Reverse SWItCh ..........cooooeuuiiiiiiiieee e 1
23 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 .......uumeeeeeeeeeee et 4
24 8233 NUt, NYION LOCK, 1/4-20 ....eeiiee ettt e e e enrae e e e e 8
25 1016201 WaASHEr, WAVE, /8 ..ottt e e e e e e e e e e e e e e e s eeaa e eeaeees 1
26 8251 Screw, Phillips-Head, 1/4-20 X 1 ..ot 4
27 101855801 R (S = 1 1= P 0= o[ Y 1
28 332 LAY T T g = PR 4
29 101922601 Bracket, Transmission Cable SUPPOIt .........cceveeeeiiiiiiiiiiiiee e 1
30 1012285 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...ovveeiiieeie ettt 3
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numbers from this manual. Enter the part number into https://CartPros.com/f.html
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ELECTRICAL COMPONENT BOX — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
101992601 Box, Electrical Component, Complete (includes items 1 - 25) ......ccocoeiiiiiiinieene 1
1 1015372 Cover, Electrical Component BOX .......ccooviiiiiiiiiiiiiieeee e e e 1
2 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 ........ocovvvverererviiiiiiiceieeeeeeee e 5
3 1013589 RiNG, REtaINING ..oooieiieeiee e 1
4 1015373 (O7= 10 g = =Yod (g Tor= |1 = T 1
5 1014145 BUSNING, BrONZE ... e 2
6 1014065 WaASHEN, FIAL ..ot e e e 1
7 1010954 Stud, Ball, 1/4-28 ...t e e 1
8 1015345 Assembly, Bell Crank and Shaft ..........ccooiiiiiiii e, 1
9 8717 NUt, NYION LOCK, 1/4-28 ....oooiiee ettt e e e e 1
10 8057 NUL, HEX, #4-40 ...t e e e e e e e e e e e e re e e e eeeaeeeas 4
11 8058 AL =TS 1= g o T -7 S 2
12 1014807 SWICH, LIMIt ..eeeeiiiei e e e e e e e e aanrenes 1
13 1014808 SWICH, LIMIt ooeeeeeieeeee e e et r e e e e e e e e e e e nnnrenes 1
14 1012431 WaAShETL, Flat, #4 ... e e e e e e e 2
15 N/A Wire Assembly, #16 Orange ........ooceeeiiiiiiiiie et 1
16 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 .....c.coouuueeeiieieeee e 2
17 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ...ooovvvrreeeiciceeeeeee e 1
18 1015777 Assembly, Voltage Regulator ... 1
19 7893 NUL, HEX, #10-32 ...ttt e e e e e e e e e e e e e e e aesarnneeeeeeas 2
20 1242 NUL, HEX, 5/16-18 ...t e e e e e e e e e e e eeeeeaa s 2
21 1013609 SYo] =Y gTel (o IR B2 /o | 1
22 1012295 LT LT 0 LY o o 1
23 1015737 Wire Assembly, #10 Red ... 1
24 1015741 BIOCK, FUSE ...coeeeeiieeeeeee ettt ettt e e et e e e e e e e e e e eraaneaaas 1
25 1015371 Box, Electrical COMPONENT .......coiieeeee e e e 1
26 1015405 Bolt, Carriage, 5/16-18 X 2 ....eciiiiiiiiee et e 1
27 1241 AT =T o P= Y T < T 2
28 7473 NUt, NYION LOCK, 5/16-18 ....eeiieiieeeie it e e e e e e e e e e e e e e e s
29 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ... 1
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“ ——— Eﬁr:d—lwllllﬂpc:;h\elpla'r\t a’fu i‘f\l?rmglfob INE=iIV I Wy 1 11WVIVN1] BO DY -
’
GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTYy n
1.2 3 4 E
1 1016859 Kit, Reverse Buzzer (includes items 2, 3 and 4) ......cccoceveeiiiiee e 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......uueeiiieeeeeee e 2
3 1016851 BUZZEL, REVEISE ...ttt et e e e et e e e e e e e eaa e e eaan 1
4 N/A Wire Assembly, #18 BIACK .........cuueeiiiiiiiieii e 1
5 1011229 NUL, K LOCK, #B-32 .....eeeeeeieeeiieie ettt e e e e e e et e e e e e e e e e e e e narenreeeaeeeeens 1
6 1015720 Screw, Hex Washer-Head, #6-32 X 1/2 .....cooooi i 1
7 101830601 Assembly, Screw and WaSher ..........ooccuiiiiiiiiiie et 4
8 101826301 SWILCH, KBY . 1
9 101851101 L AT 72T = S PURRRRR 1
10 101830701 NUt, KEY SWITCH .eeiiieiiiece e e e 1
11 101834502 | Cap, Key SWItCh (DIAcK) .......ccooiiuiiiiiiiiie e 1
12 1012505 GV { =11 ) SR SPRR 1
12 AMT0079 | Key (Dag OF 50) * ...ttt ettt ettt s ae e e bee e s eane e e 1
13 1016630 | Light, LOW Oil WAINING ....ooviiiiieiiiieiiiie e s s 1
14 101900901 ReEtaiNer, HAIMMESS ... et e et e e e et e e e eb e e e raaeaes 3

* Must order in multiples of 50.
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Rﬁgwt, ﬁ:;;;or: ﬁ('jclnrrﬁc::fwig ?rlfa;ﬁ‘ inrtlgrtthzagarljcs:fmtgsr Fi:;?tr; GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) .......cccoeceieriiennnen. 1
1 101875201 Housing, Field COil .....coooiiiiiii e 1
2 101875101 Assembly, Armature (includes items 3 - 6) ......coccveeieiiiiiiiie e 1
3 101875001 Retainer, BEariNg ........ueeeieiiiiiiii e 1
4 1013001 Ball Bearing, Output Shaft ............oooiiiii e 1
5 1013005 Commutator, Ball BEaring .......ccooicuiiiiiiiiiie e 1
6 101939901 SPACEN, 5/16 .t e e 1
7 1013003 LG VA4 [ Yo To | U 1 R 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) .....c.ccoccviieiviiiee e 1
9 N/A Washer, LOCK, M4 ...ttt e 1
10 N/A NUL, HEX, MTA X 2 e e e e e e eeaaaas 1
11 N/A Screw, Cross-Recessed, M5 X .8 X 18 MM ......coooeiriiiiiiiiiiieeeeee e, 3
12 101896501 Screw, Cross-Recessed, M5 x .8 x 16 mm (with lock washer) ..................... 2
13 101874901 End Bell, Output Shaft ......ocooiiiiiii e 1
14 101875301 Set, POIE (SEE OF 4) oo —————— 1
15 101875401 Screw, Pole Piece (SEt Of 4) ..o 1
16 101875501 (7)1 1= Lo R 1
17 101875601 L TSTU] E= N (o] 0 =Y 0 011 = | 2
18 101877601 Package, Terminal Hardware (F1 and F2) ........ccccooiiiiiiiiniie e, 2
19 101875701 Insulator, DF TEIrMINQAI ........covvveiieiieeeee e e e e 1
20 101877701 Package, Terminal Hardware (DF) ......ccccoiiiiiiiie e 1
21 101301102 Holder, Brush (includes item 22) ..........ocoiiiiiiiiiiee e 1
22 101878101 SPIiNG, BrUSH ..o 4
23 101876001 Package, Terminal Hardware (A1 and A2) ......ccccoooiieeeieiiiieee e 2
24 101876301 Cover, Brush Inspection Port (set of 4) (includes item 25) ........cccocoeiviiiiiiienne 1
25 1017653 Cover, Brush Inspection Port, with Drain .........cccccooeeceiiiiiiieee e, 1
26 101876402 End Bell, COMMUEALON ......oiiieei e e e s 1
27 101879001 Bolt, Clamp, M6 X 1 X 180 MM .....coiiiiiiiie e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ...........cccccceeeennnen. 1
29 101876202 (070] a1 aT=To] (o] g = T (U 1= o [ 2
30 101875802 A CoNNECION (SEE OF 2) .eeiiiiii e 1
31 1014289 PUIIBY ..ot e e e e e e e et e e e e e bt e e e e e ebr e e e e e e anreeeeeannes 1
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STARTER/GENERATOR MOUNTING
ITEM PART NO. DESCRIPTION QTYy n
1.2 3 4 E

1 101833701 Starter/Generator (clockwise rotation) ..o 1
2 101524001 Bracket, Mounting, FE290 ........coouiiiiiii e 1
3 101916701 Belt, STArter/GENEIATON .......oevvveiiiitcceceee et e e e e e e e e 1
4 1016883 Bracket, AdJUSTING ....eeeiiieiieeie e 1
5 8754 NUL, NYION LOCK, 3/8-16 ....oeeeiiiiieeeee it e s s ee e e e e e e e e e s nee e e e e e e e s 2
6 1015075 WaASHET, Flat, 5/16 ..ot e e e e e s 1
7 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......ovirie et 2
8 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....cciiviiieeiieiiccieeieeeee e e e 2
9 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e ee e s 3
10 1016074 Screw, Torx-Head, M8 X 1.25 X 18 MM .....cooiiiiiiiieeeeeeeeeee e 1
11 1015932 Bolt, Carriage, 5/16-18 X T ...eeiiiiiieiie e 1
12 1242 N[0 A = O Y T < P 1
13 101837301 Wire ASSEMDIY, #6 GIrEEN .....ccoiciiiie e it ettt e et e e e e e e e e s snnae e e s nnnnaees 1
14 1015920 Wire Assembly, #6 Braided GrouNnd ...........ccoooiiiiiiiieiieiiieie e 1
15 7473 Nut, NYION LOCK, 5/16-18 ......eeiiiiiiiiie et 1
16 1241 AT =Y ol = Y < T 1
17 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ... eeeeeeeee e 1
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TO NEGATIVE

BATTERY POST
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» our search box and it will find the part you are looking for. HERE

BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 1012328 Battery, 12-VOlt ... 1
2 102355301 Washer, Lock, Stainless Steel, 3/8% ... 2
3 1014375 Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....ccccviiiiieiieeeeeeeeecieeee, 2
4 1014374 Spacer, Battery Terminal BoIt™ ..........occoiiiiiiiiiii e 2
5 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..ocoiiiiiceiiieiee e 1
6 101898001 Clamp, Battery ... 1
7 7173 Screw, Hex Cap, 5/16-18 X 3/4 ...ttt e 1
8 1241 AT gL g = R Y A I T 2
9 7473 Nut, NYION LOCK, 5/16-18 .....oeeiiiiiiiiiee et 2
10 1014288 Screw, Thread-Forming, 5/16-16 X 3/4 .......ovei it 1

*NOTE: When ordering a new battery, you must order the new stainless
steel lockwasher (2). Lockwasher cannot be used if battery terminal
spacer (4) is required by battery design.
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FE290 ENGINE
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FE290 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
101953901 FE290 OHV Gasoline Engine (clockwise rotation) Without Automatic
Compression Release (w/o ACR) with Carburetor
(does not include IitEMS 15 - 18) ....euiiiii i 1
1 1016507 Bolt, 2-Ended, M6 X 1 X 29 MM ...ooiiiiiiiiiicicieieeeeeeeeee e 1
2 1016512 Washer, Flat, B MM ... e e e e e e e e e e eaa e 1
3 1016524 Shroud, Enging, FE290 .........cooiiiiiiiiie ettt e st e e snreeee e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...cooiiiiiiiii e 15
5 1016547 NUt, FIANGE, MB X T ..ot e e e e 3
6 101909701 Bolt, 2-Ended, MB X 1 X 27 MM ...t e e 2
7 1016526 Shroud, Engine, FE290 (IOWE) .......coiiiiiiiiiii e 1
8 1017221 Bolt, 2-Ended, MB X 1 X 46 MM ......cumiiiiiiiiiiiee e e e 1
9 101915601 HOUSING, FaN .t a e e 1
10 1016525 Shroud, Engine, FE290 (UPPEI) ...veeeiiiiiiiiiee ettt 1
11 1016443 =T = o] (=] (PSR 1
12 1016539 L0 T {1 oo SO 1
13 1016536 Tube, Oil Filler, FE290 ........cooo ittt e e e e e e e e e e e e nanns 1
14 1016531 D10 1= (o] PSR 1
15 101887601 NUt, NYION LOCK, IMB X T ..ttt e e e e e e 1
16 1015332 Wire Assembly, #10 Braided Ground .............coooiciiiiiiiieeeee e e 1
17 1015969 Screw, Pan-Head, M6 X 1 X 14 MM ....ooiiiiiie e 4
18 1015649 Y (o TU Lo IR =Y o [ 1
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KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET ::::\TED * https://CartPros.com/f.html
1 eaJdV |_NGINE -

IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 101915701 L 1Y AT =T SRR 1
2 101915801 Fan, FIYWRNEEI, Gray .......cecoiiieiiiiiiiiceieeeee e e e e e e e e e e e 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ......cooiiiiiiiiiiiiieiee e 3
4 1016548 Washer, Flat, 16 MM ..o e eeaaans 1
5 1016505 NUL, HEX, MTB X 1.5 e e e e e e e e e rnaa s 1
6 1017455 Plate, FIYWheEEl Fan ... 1
7 1016562 LGRS 1
8 1016455 Bolt, Flanged, M5 X .8 X 25 MM ....coiiiiiiiiiiiiiie e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 GIFOMIMEBL ..t e e e e e e e e e e et e e e e e e aeaeeeeee e snasssseees 1
11 1016588 TUDE, 7 MM X 70 MM et e e e e e e e e e s e e e e e e e e aaaa e e e s eeeanns 1
12 1016493 ASSEMDIY, PIUG CaP .oiiiiiiiiieeiee ettt e 1
13 101881101 Plug, Spark, OHV ...t e e e 1
14 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...cooiiiiiiii e 2
15 1012981 L7 7= g o o U USSRRRR 1
16 1016579 Band, RPM Limiter MOUNT ..........oiiiiiieeeeeee et 1
17 1016586 Damper, RPM LIMILEE .....oeeiiiieiee e e e e e e e 1
18 101909401 Limiter, RPM, OHV .....oeiiii e e e e e e 1
19 1016445 Bracket, RPM LIMIEE ......cooeieeiii ettt 1
20 101909501 (7= o o TSR 1
21 1016497 Screw, Cross Pan-Head, M5 X .8 X 8 MM ....uiiiiiiiiiieiceiee e e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mm ......ccccooiiviiiiiiniieennee 1
23 1016561 (7= o o TSR 1
24 1016587 L7 7= g o o U UESRRRR 1
25 101909301 WIrE, LEAA .. ...ttt e e e eaaa e e e e e aaaas 1
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FE290 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 1016467 (O 1 I 11 (=T GO STRTTRRRRRRPRONE 1
2 1016502 ST = Te [T MO 11 I 1 (=Y 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .....oooiiiiiiiiiieeeeeee e 2
4 1017507 T RSP 2
5 1016570 O-Ring, Oil FIter MOUNE ..o 1
6 1016576 Plug, Drain, FE290 ........coociiiiiiiieee ettt et s e e e e 1
7 1016432 Gasket, Drain PIUQ ...oc.veeeeiiiiiie ettt e e e s e e snnraeee e 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ccooiiiiiiiiiiiiiiiee e 6
9 1016484 L0703 N 0 o] o T SRSRRRR 1
10 1016435 Gasket, Oil PUMP ..ottt e e e e e s s e e e s senreeeeeens 1
11 1016473 L = LT @ T I 1o o R 1
12 101648203 Pump, Oil @and ROLOX ......viiiiiieiie e e e 1
13 1016429 Y= LAV = 1 V= 1
14 1016537 Ball, Steel, Pressure RElEf ........cooo e 1
15 1016581 ST o] 1o [ RSP PRR 1
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FE290 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
1 1016442 (OF= 11T = (o o1 (=Y S 1
2 1016436 Gasket, ROCKEI CASE .....cccouueiiiieeeeee ettt e e e e e e e e e e e eaa e eeaeees 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ..o 2
4 1016569 L0 T {1 oo SRR 2
5 1016545 NUL, HEX, MB X .8 e e e e e e e e e e e e e e raba s 2
6 1016542 Screw, STUd, M5 X .8 ... 2
7 1016451 Arm, BOCKET ..t e e e e e e e e eeraaas 2
8 1016450 (0701 1] U 4
9 1016449 Retainer, Valve SPriNg .....cc.eiiiiiiiiee e 2
10 1016523 Spring, ENGINE VAIVE ........cooiiiiiiii et e 2
11 1016431 Assembly, Cylinder Head, OHV (includes items 12 and 13) .......ccccoviiieeeiinnen. 1
12 1016560 RING, SNAP 1 2
13 1016519 GUIAE, VaIVE ...ttt 2
14 1016479 SAL, SPIING i e e e 2
15 1016566 SAI, VAIVE ..o a e e e e 2
16 1016448 ValVe, EXNAUST ...oooveeiieeeeee ettt 1
17 1016447 Y= AV g 7= 1< 1
18 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X .8 X 12 Mmm ......cccooviiiieeiiiiiieeennns 1
19 1016474 PIAE ... e e e e e e e e e aaaaas 1
20 1016483 LYz 1< RS 1
21 1016563 T RS 2
22 1016489 Bolt, Stud, M8 X 1.25 X 29 MM .. ..euiiiiiiiiiiieeeee et a e 2
23 1016452 ] T 1 P o Yo 1= 1
24 1016471 RO, PUSKH .o e e e e e e e e e e e aaa s 2
25 1016549 Washer, Flat, M12 ...t eeaaans 1
26 1016517 Circlip, TYPE E e 1
27 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....ociiiii e 6
28 1016430 = 11 = P 1= = Vo [ 1

102304701 Kit, Gasket, FE290 (not shown) (contains one each of all internal gaskets for
the FE290 €NQINE) ...oiiiiiiiiiiii ettt 1
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CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 1016535 (070) ] =To3 (o] SR ©7 1o N 1
2 1016538 L T 1T S 1
3 1016506 L7 =T o o USSP 1
4 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mm ......ccccoiiiiiiiniiiieennee 1
5 1016564 T OO 2
6 1016565 Bearing, Ball ... 1
7 1016567 Seal, CranKShaft ........oooviviiiii e e e 1
8 1016584 Bolt, 2-Ended, M8 X 1.25 X 89 MM ...ovvuiiiiiieeeee e e 2
9 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiie e 6
10 1016520 070}V = A 01 7= o1 (o= 1-1= S 1
11 1016446 Gasket, CranKCase COVEI .......ciieeeueieieeeeeeeeeee et e e e et s e e e e e e e e e e eeaa e eeeeees 1
12 1016456 Bolt, Flanged, MB X 1 X 12 MM ...coiiiiiiiiiie e 2
13 1016510 Bracket, Oil Level SWItCh .........coooviiiiiiiicceeeece e 1
14 1016494 ST g T A O 11 I I =Y = 1
15 1016496 Screw, Cross Pan-Head, M4 X .7 X 8 MM ....uiiiiiiiiei it 3
16 1016454 Bolt, Flanged, M5 X .8 X 8 MM ..ot 2
17 1016472 Plate, Oil FIREI SCIEEN ......ccooeeeee e 1
18 1016521 Yol (=T=1 A T O 11 I 1 (= 1
19 101915401 Camshaft, COMPIELE .......ooiiiiiiiiee e 1
20 1016453 TAPPOT e e 2
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FE290 ENGINE — CRANKCASE AND CRANKSHAFT

GET STARTED = https://CartPros.com/f.htm|

ITEM PART NO. | DESCRIPTION QTy n
12 3 4 E

1 1016568 SAI, Ol e e e e 1
2 101915501 CranKCase, OHV ...t e s e e e et e e e e e e eaaan e eeeeees 1
3 1016558 RiING, SNAP i 2
4 1016460 Pin, PiSTON e ——————— 1
5 101645901 Piston, Standard ... ——————— 1
5 101645902 Piston, .25 MM OVEISIZEA .......eeniiiiieee e e e 1
5 101645903 Piston, .50 mMm OVEISIZEA ........ccooeeeiiiieeeeeee e 1
6 101646101 Ring Set, Piston, Standard ... 1
6 101646102 Ring Set, Piston, .25 mm OVersized ..........coccccviiiiiiiii e 1
6 101646103 Ring Set, Piston, .50 mm OVersized .........ccccoiiiiiiiiiiiieeeee e 1
7 101647501 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101647502 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each Of ItEM 8) ....eeeveiiieii e 1
8 1016509 Screw, Hex-Head Cap, M7 X 1 X 36 MM .....ccoiiiiiiiiiieeie e 2
9 101922301 Crankshaft, FE290 (left-hand thread)

(includes items 10, 11 and one each of item 12) ......cccccoiiiiiiiiiiiii e, 1
10 1016533 (CT=Y=Y P o [ (o= 1
11 1016532 O Lo LA ] o 10 | GRS 1
12 1016516 Assembly, Rod (includes one each of item 13) .......oooiiiiiiiiiiiiie 2
13 1016580 Bearing, Plain ... 2
14 1016562 LGSR 1
15 101655001 Shim, Crankshaft, 1.13 MM THICK .....ccccceoiiiiiiiiiirr e A/R
15 101655002 Shim, Crankshaft, 1.18 MM THICK .....cccoeeeiiiiiiiiiiiieeeeeee e A/R
15 101655003 Shim, Crankshaft, 1.23 mm Thick ..., A/R
15 101655004 Shim, Crankshaft, 1.28 MM THICK .....cccccooiiiiiiiiiier e A/R
15 101655005 Shim, Crankshaft, 1.33 MM THICK ....ccccoeiiiiiiiiiiiiieeeeeeeeeee e A/R
15 101655006 Shim, Crankshaft, 1.38 MM Thick ............ccceeeiiiiiiiiiieeeee e A/R
15 101655007 Shim, Crankshaft, 1.43 MM THICK .....cccooeiiiiiiiiiiierr e A/R
15 101655008 Shim, Crankshaft, 1.48 MM THICK .....cccoeiviiiiiiiiiiiieeeeeeeeee e A/R
15 101655009 Shim, Crankshaft, 1.53 MM Thick ..., A/R
16 1016559 S o= Lo T PP OPPPRPPPPRPPN 1
17 1016541 Bolt, Stud, MB X 1 X 22 MM ..eciiiiiieeeeee e e e e e e e e e e 4
18 1016547 Nut, Flanged, MB X 1 ... e 4
19 1016470 Shaft, Counterbalance GUIAE ........ccceeieeeiiiiiiiiiiiii e 1
20 1016571 L T {1 oo RS 1
21 1016469 Weight, CounterbalanCe ..........ccccceviiiiiiiiiiciiie e 1
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ENGINE MOUNTING

GET STARTED ——3p htps://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTYy

12 3 4 E
1 1012164 SNUDBDET ...t e e e e e e e e e a e e e e e e e e e e e e e e e nnnrenns 1
2 1013924 Nut, Hex Lock, 5/16-24, UNF ........coooeeeeeeeeee et a e 6
3 101834601 Bracket, SNUDDET .........uiiiiiieee e e e e e et e e e e e era e eaeees 1
4 101827101 Plate, MOUNTING ..ot e e e e e e e e e e e e e e e e s 1
5 101833001 Nut, Flange, M8 X 1.25 ... 6
6 101884801 Screw, Hex Washer-Head, 5/16-24 X 7/8 .......coooeeeeeeeeeeeeeecieeee e 6
7 101833301 Screw, Hex-Head Cap, M10 X 1.25 X 30 MM ...eviiiiiiiiiiee e 4
8 101833201 Stud, M8 X 1.25 X B0 MM .eeeeiiiieieeeee e e e e e e e e e e e e s e e e aab e e e s eeaanas 2
9 101832101 ST o= T USRS 2
10 101832901 Nut, Flange, M10 X 1.25 ...t e e e e enree e e e e 4
11 1012571 Washer, Heavy Flat, 5/16 .......cooo i e e e e e e s 4
12 101855901 Screw, Hex-Head Cap, M8 X 1.25 X 43 MM .....cceiviieeeiieiiiiireieeee e 4
13 101832701 Stiffener, FIYWheel SIide .........uvviiiiiie e 1
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FUEL SYSTEM
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
1 1016003 | Kit, Fuel Tank (inCludes iteMS 2 - 8) ....ccoiuiiiiiiiieie e 1
2 1015188 Cap, Fuel Tank, NONVENTEA .........oeiiiiiieeiiieiiciieiee e e e e e e e 1
3 1015143 Assembly, Fuel TanK VENt ... 1
4 1015139 Grommet, INSUIALION .......ovvveiiiieteeeee e e e e e e e 1
5 1015137 Line, Bulk Vent (available by the foOt) ..., A/R
6 101896901 Valve, Fuel Pickup Tube with Shut-Off ........cooiiiiii e, 1
7 1013746 (03T o] o T o (o 7= SRS 2
8 101824401 Barh, VENL ... 1
9 101824401 Barh, VENT ..o 1
10 1014928 | Assembly, Rear FUEI STrap .......coccii it 1
11 1013746 L0 7= g o RN o o ] PSSR 2
12 1014523 Pump, FUEI IMPUISE ..ot e e e e e e e e e e 1
13 1014524 Rebuild Kit, Fuel Impulse PUMP .......ooiiii e 1
14 1017203 Bolt, Carriage, 1/4-20 X T ... 2
15 101987701 107 F= 0 ] o B o =T 4o UEEURRR 1
16 8233 NUt, NYION LOCK, 1/4-20 ...ttt et e e e e enree e e e 2
17 1014116 Nut, U-Type SPpeed, 1/4-20 ....coooiiieiiiiiiiiiee ettt 2
18 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 ...t 1
19 1013692 | Line, Bulk Fuel (available by the foOt) .........ocoiiiiiiiii e A/R*
20 102003201 (T P L= SRR 2
21 1012649 | Clamp, HOSE (FEA) ...uveeiieieeeee ittt et e e e s e e e e e e e e e s e e s re e e e e e eaaaeeeeeananns 9
22 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......coooceeee et 1
23 1013687 Clamp, HOSE, B/8 ...eeeeiiiiieeee ettt e e e e e e e e e s e e e e e e e e e e ennanns 1

* The total fuel line length for the DS Golf Car is 47 inches (119.4 cm).
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CARBURETOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 101905601 Assembly, Carburetor (includes items 2 - 11) ....oiiiiiiiiiiii e 1
2 1016501 ASSEMDIY, 1AIE SCIEW ...oeeeeeeeeeceeee e e e e e e e e e e e 1
3 N/A Assembly, Pilot Air SCrEW .......ouueiiiiiiie e 1
4 101973101 Jet, PIlot, #A0 ... e e e e e e 1
5 1016486 ASSEMDIY, FIOAL .....ooeeeeieeeee e e e 1
6 101973201 N[04 1= T 1. - 11 o PSR 1
Standard Jetting:
7 101642582 Jet, Main, 0 - 3,000 fEBT .....coeeeeeeee e 1
7 101642580 | Jet, Main, 3,000 - 5,000 fEET .....ceeveiiieeeiiiiccieeee e e A/R
7 101642578 Jet, Main, 5,000 - 8,000 fEET .....oieiieeii e A/R
7 101642575 | Jet, Main, 8,000 - 10,000 fEEt .......coviiiciiiiieiiiiie e A/R
7 101642572 Jet, Main, 10,000 Feet and ADOVE ... A/R
8 1016437 Gasket, FIoat ChambDEr .........uuuuuueiieieeiee e e e e e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......cceeviiiiiiiiiini e 1
10 1016499 ASSEMDIY, SCIEW ..coeiiiiiiie e 1
11 1016585 ASSEMDIY, BOIE ...t a e 1
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CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 1016440 (=11 (= A [ YU F= Lo PP 1
2 101648102 [T 01 F= 1 (o] g =4 o] U1 =Y (o] SR 1
3 1016439 Gasket, Carburetor Insulator to Throttle Bracket ..........ccoooviiiiiiiiiiiiiiiieee e, 1
4 1016444 Bracket, TRIOLE ......oovueeiieeeeeee et e e e e e e e e e eees 1
5 101820201 (CTUE= 1o I C L0171 o T 1
6 1011697 | WaShEr, FIAt, 5/16 ...oeeeeeiiieeei ettt e e e e e e e e e e e e e e e 1
7 101887601 NUt, NYION LOCK, IMB X T ..ttt e e e e 1
8 1016441 Gasket, Throttle Bracket to Carburetor ...............uvvviiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeiaa, 1
9 1016582 Spring, Throttle REIUIN ... e 1
10 101905601 Assembly, Carburetor ..........oov i 1
11 1013746 | Clamp, HOSE (QraY) ..ooceeeeeiiiiiieie ittt e e s e e e e 1
12 1017466 | Clamp, HOSE (DIrONZE) ...coceeeeeieeeeeee et e e e e e e e e 2
13 1015137 | Line, Bulk Vent (available by the foOt) ........cocoiiiiiiiii e A/R
14 1016572 Tube, CrankCasSE VBN ........coouuieiiieieeee ettt e e e e e e e e e e e e e e e eraa e eaeees 1
15 1016438 Gasket, Carburetor to Intake Manifold ............ceeeiiiiiiiiieiie e, 1
16 1016480 PiIPE, INTAKE ...t e e e e e 1
17 101649002 Screw, 2-Ended Stud, M6 X 1 X 90 MM ..coveeiiiieieeee e 2
18 1016547 Nut, Flanged, MB X T ... 2
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GOVERNOR AND ACCELERATOR CABLES

* Brackets and cables must be of the same style.

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1013700 | Clamp, Cable RetaiNiNg ......cccceiiiiiiiiiiieiee et 2
2 1016546 Nut, Flanged Hex, M8 X 1.25 ... 2
3 1012285 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...oeeeeiiiiiie ettt 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM .....coviiiiiiieee e 1
5 7174 ATAT 1] a1 g o Yo S A 1
6 1011697 | WaShEr, FIAt, 5/16 ...oeeeeeiiieeei ettt e e e e e e e e e e e e e e e 1
Earlier style cables (early 2003 models)*:
7 101832501 (OF= o] [T Yot o1=) (=) =1 (o | 1
8 101832401 (0721 o] ST € 101 V=Y ¢ o o N PRRPRN 1
9 101832301 Bracket, Accelerator SUPPOIT ........eeiiiiii e 1
10 1016202 T PP 3
11 1015408 Pin, Governor Cable ClEVIS ........uuuuuuiiieieieieeeeee ettt e e e e e e e e 2
12 1014413 Pin, Hair Spring Cotter, 1/8 1.D. X 5/8 .......uiiiiiiiiie e 2
13 101832201 2T =Tod 1(= S0 o] o o] o (PR 1
14 1015845 Bracket, Governor Cable ENGINE ........coocuiiiiiiiiiiiie e 1
Later style cables (beginning mid-model year 2003)*:
15 102336101 Cable, AcCelerator, SNAP-iN ......ccccceiiiiieeeieiiiee e e e e e e e s sree e e e s snnraeeeaeans 1
16 102336001 (071 o] LY C To) V=T g To T A =T o 1o T SRR 1
17 101832302 Bracket, Accelerator SUPPOIt .......cooooiiiiieieeee e 1
18 101832202 | Bracket, SUPPOIT ....cooiiiiiiiiie ittt ettt ettt ae e s ae e e s enee e e snneas 1
19 101584502 Bracket, Governor Cable ENgIiNe..........oouiiiiiiiiiiiiie e 1

GET STARTED * https://CartPros.com/f.html
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

101821501 Assembly, Air Box (includes items 1 - 13) .....oooiiiiiiiii e 1
1 101804301 Screw, Hex-Head Hi-Lo, #8-1/2 .......ue it 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 LatCh, WIre .o a e 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) ...occuvieeiiiiiiiieee e 1
5 101813001 O 1o TSRS 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiieee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiieeiiee et 1
9 N/A RV 211V ST 1 (o) (Y 1
10 101812301 SPriNG, REIUMN ..o e e 1
11 1015426 11 =Y A | PSR 1
12 101811901 270 1(e] ¢ g T AN T gl = 7o ) GO 1
13 101921501 ST I [ 0] =1 (= 1
14 183 WaSher, FIat, #10 ..o et e e e e e eaa e e s e e e e eaaaeaes 4
15 101971301 Clamp, Hose (air INTaKE) .....ccoiiiiiiiiiiii e 2
16 101837101 [ [ FsT =T [ 01 7=1 (R 1
17 101850301 Screw, Hex Washer-Head Hi-Lo, #12 X 1/2 ...cooooooeeeeeeeeeeeeeeeee e 4
18 101917701 (o1 11 Te =T SR O o Vo] (= T 1
19 101805701 Assembly, Choke Button (includes items 20, 21 and 22) .........ccccccevviiieeeinineennn. 1
20 101811501 Guide, ChOKE LEVET ......eeieiiiieiieeee ettt e e e e e e s e 1
21 101856201 SPring, COMPIESSION ......viiiiiiieiiiieeiieeeriee et stee et e e st e e be e e e eaee e s beeesaneeeenes 1
22 101811401 oY= o @] o Vo] (= Y 1
23 332 WaASKET, Flat, 1/4 ...ttt e e e e s 3
24 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 ........coovvveeeveeriieiieeieeeeeee e 3
25 101958101 ASSEMDIY, AIF DUCT .....oeiiiiieeie e e e e e e e err e e e e e e e e e eeenanns 1
26 1606 A =Y R o o TG T I PR 2

101971001 Air Duct Repair Kit (N0t SHOWN) ...cooiiiiiiiieee e A/R
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EXHAUST SYSTEM

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 101859301 SySteM, EXNAUST ...ooiiieiiiee e 1
2 1015814 Bracket, Muffler MOUNtING ......cooiiiiiiii e 1
3 332 WaASKET, Flat, 1/4 ...ttt e e e e ae e ns 2
4 451 WaASHEY, LOCK, 1/4 ...ttt et et e e et 2
5 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e e e 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....cooiviiiiieee e 1
8 7174 LAY 1] a1 g o Yo S Y A I R 1
9 1015075 WaASHET, Flat, 5/16 ..ot e e e e e s 1
10 1012528 NUL, HEX, M8 X 1.25 ...t e e e e e e e et e e e e e aaaeas 2
11 1013734 LTAT 1] g 1Y g o Yo S < 2 210 o R 2
12 1015330 GASKEt, EXNAUST ... e 1
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DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4 E

101833902 | Assembly, Drive Clutch (includes items 1 - 19) ...oociiiiiiiiiiii e, 1
1 1016801 Kit, Drive Clutch Weight .......cooo e 1
2 101929801 Assembly, Fixed FACe ... 1
3 1014049 Bearing, [AIEr ... 1
4 1014050 Retainer, SPriNg ..o 1
5 1014051 Spring, Drive ClUtch — BIACK .......ccuueiiiiiiiiiie e 1
6 1016289 Spacer, Fixed Face Shaft ..o 1
7 1014057 RiNG, REtAINING ...oooeiiiiiieiee e 1
8 1014059 Assembly, Drive HUD ... 1
9 N/A Plug, Drive CIUICH .....ciiiiiiiiiie ettt e e e e e e 3
10 1014453 Kit, Drive Clutch Button (includes item 11 - 14) ... 1
11 1014287 Spring, Drive BUON ......coooiiiiiieiee e 3
12 1014062 Driver, Drive CIUICN .....ooooiiieeeeeeeee et 3
13 183 Washer, Flat, #10, TYPE A ..ot e e e 3
14 8450 Screw, Hex-Head, #10-24 X .5 ....coooeie ettt 3
15 1014058 WaASHEE, TRIUST ..ottt e e e e e e e e e e e e e eeranns 1
16 1014056 RiNgG, SPiral BaCk-Up .....coocuiiiiiiiiiiie et 2
17 1014052 Assembly, Movable Face (includes items 18 and 19) ........coccceveiiiiieneiiieennn, 1
18 N/A BUSKING e 1
19 1014055 (R £ 11 =] G SO U PO SRS 1
20 1016203 Y I 1 PR 1
21 101916701 STy ) =1 (=Y L CT=T =1 = | (o] 1
22 101916501 Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ..........ccccccoeiiiiieiinnnne 1
23 1017328 Washer, Drive CIUICN — GIrEEIN ......coeeeeee et e e e a e 1
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY m

12 3 4 E
1 101834001 Assembly, Driven Clutch (includes items 2 - 8) .......cccooiceiiiiiiiniiie e 1
2 1014080 RiNG, REtAINING ...ooieieiiieeeee e 1
3 1014078 K Y ettt e s 1
4 1017686 (0710 PSPPSR 1
5 101836201 ST o] ] To I € =TT o OO SP RPN 1
6 1014454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ..........ccccccceveeeennn. 1
7 1014072 Assembly, Moveable Face with Bushing .........cccooiiiiiie e 1
8 1014070 = ot T (=Y 1
9 1016203 | Belt, DIIVE oottt e e e s 1
AM10419 | Kit, Driven Clutch Hardware Repair (includes items 10 - 12) ......ccocoeiiiiiniiiennee. 1
10 101833401 Key, Square TranSmIiSSION .........cueeiiiiiiiiiee ettt e 1
11 102242101 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 ......ccccceeevivieeeiiiiiieeeens 1
12 1017327 Washer, Driven CIUICN ......ocooiiiiiiieeeeeeeee e e e e e ee e eeaaaaes 1
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CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
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DID YOU
GET STARTED =3 https://CartPros.com/f.html

KNOW? HERE
UNITIZED TRANSAXLE — GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4 E
1 101922601 Bracket, Transmission Cable SUPPOrt .........occiiiiiiiiiiiiiiee e 1
2 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceeee ettt e e e 3
3 1013061 Nut, NYIon LOCK, #10-32 ... e 1
4 183 Washer, FIat, #10 ..o e e e e et e e e e e eaae e eeaeees 1
5 1010954 Stud, Ball, 1/4-28 X 9/16 ...ttt e e e e e e e e e e 1
6 1016341 Lever, TransSmiSSION SHIfter .......cooiiiuuuiiiiiieee e aeees 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......ooooe oo 1
8 8717 NUL, NYION LOCK, 1/4-28 .....oeeeieieeeee ettt e e s e e e e e e e e s nnneeee e e e e e e e s 1
9 1017231 LG VALY o Yoo | U PP 1
10 101834801 Y 4 AT CT01Y=T 4 Lo gl ==Y R 1
11 101886101 Screw, Square-Head, 1/4-20 X 1 ..ovoveei e e e e 1
12 1014007 WaSher, TYPE B, 1/4 .ot 1
13 8233 NUt, NYION LOCK, 1/4-20 ...ttt ee e e et a e e enrae e e e e ennees 1
101833601 Unitized Transaxle (includes items 14 - 88) ........covviiiiiiiiiiiiiieeeee e 1
14 101890201 Shaft, SNIftEr ...eeeeiiiii e ————— 1
15 101927301 RING, SNAP ettt st e e e raa e e rnbe e e naneas 1
16 101892901 LAY = 1] =T o = R 1
17 101927201 SAI, Ol e aa e e e e e e 1
18 101890101 LEVEE, SIILEI ..t ——————— 1
19 1012752 T T T | 1
20 101928601 T TR 7] (=Y PSR 1
21 1016513 WaASHEN, FIAL ..o e e e 1
22 101927101 SAI, Ol et aa e e e e e e e 1
23 101893801 L AT =T 1= U PPSRRRR 1
24 101891301 AN, PIVOT e e e e e e e e e e e e e 1
25 101890601 Gear Case (PasSENGEr SIAE) ......oicuuieiiiiiiiiee et 1
26 101890501 Gear Case (AriVEr SIA) .....uuuriieiiireeeeeiieecie e e e e e e e e e s s e e e e e e e e e e s e eennneneeees 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ......uiiiiiiiiiiii e 15
28 1012896 [T T I o Y=Y 2
29 1013759 Plug, Drain (includes item 30) .......cooiiiiiiiieiiiee e 2
30 1016432 GASKET ..t 1
31 1012711 BIEANEr ..o ——————— 1
32 101928701 Gasket, Liquid, 8.8 0z. (250 grams) .......cccceeiiiiiiieeeiiiiiee e rieee e sriieee e sieeee e A/R
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SETSTARIED = https://CartPros.com/f.htm|
-~
JIVNI | lmbkils 11 lﬂl‘aAXLE -

F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
12 3 4
33 101892001 RO, SHift ... 1
34 101890001 0 ] T 1 S 1
35 1012748 ST o] £ o PO PURPPRRRN 1
36 1012747 Ball, STEEI ... naeeas 1
37 101889401 T T [ SRS 1
38 AM10080 Bearing, Ball ... 2
39 1016338 A T L=T AT o] T oo [ USSR 2
40 101892401 LG LT T A o 11 | GO OTPPPPPPPRPRN 1
41 101892201 Plate, TRIUST ... e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ...ccueiiiiiiiiiiie e 1
43 101927601 Bearing, NEEIE ........ooiiiiiii s 3
44 101927501 Bearing, NEEAIE ... 1
45 101981001 RIiNG, SYNCAIONIZEr (16°) .ueiiiiiie et 2
46 1012741 SPriNG, SYNCNIONIZEL ....coiiiiiiiiiii it ee e 2
47 101928001 Hub, Synchronizer CIUtCN ........ocuiiiiiie e 1
48 1012740 INSErt, SYNCAIONIZET ..c..eeiiiiiii e 3
49 101927901 Sleeve, SYNCAIONIZET ......coiiiiiiii e e 1
50 101927701 PiN, DOWEI ...ttt 1
51 101889901 Shaft, INPUL ... e e 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°) ...c.eeieiiiiiiiiiee e 1
53 1016337 WaASKhEL, TRFUST ..o e e e e e e e e e e e e eaneees 1
54 AM10081 Bearing, Ball ... 1
55 1012714 Seal, Oil, INPUt Shaft ... e 1
56 101892601 Gear, 17 TOON .t 1
57 101893201 Y ettt b et ab e e b e e e e aabe e e eane e e anbeeeanreas 1
58 101892501 Gear, 81 TOON ....coiiiiiiie e e 1
59 101928101 Bearing, Ball .......ooo i s 1
60 101893901 L= T 1= USRS 1
61 101892301 GOVErNOr ASSEMDIY ......oiiiiiiiiii e e 1
62 101891601 SIBEVE ... 1
63 101891901 Gear, CIUSIEN IAIET ......eoiiee e 1
64 7335 Bearing, Ball ......cooo i e 2

2003 DS Golf Cars lllustrated Parts [ OEO CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 11-6 2003 DS Golf Cars lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

UNITIZED TRANSAXLE - DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

65 101891501 Axle Assembly, Driver-Side (Includes items 67 - 71) ....cccoovoeieiiiiiniieeeee e, 1
66 101891401 Axle Assembly, Passenger-Side (includes items 67 - 71) .....ooccoveviiiiiienn e, 1
67 1013787 S T R T PSR 4
68 1013792 RiNG, RetaiNiNg ..ccooiiieiieiee s 1
69 1011291 Bearing, Outer AXIE TUDE .....cooiiiiiiiiii e 1
70 1014207 Collar, 25 MM L. D. . 1
71 1016672 RiNG, RetaiNiNg ..coooiieiiii s 1
72 1013794 SAI, Ol e e e e e e e e e e 2
73 101891001 Assembly, Axle TUDE, Drver-Side .........coccceieeiiiiiiiie e 1
74 101890901 Assembly, Axle Tube, Passenger-Side ........cccccceviiuiiireiiiiiiee e 1
75 1013790 Bolt, M10 X 1.5 X B0 MM ..oiiiiii i rrre e e e e 14
76 1013791 Washer, LOCK, MT0 ....oooiiiiii e e e e e e e e e e e e e e 14
77 7330 Bearing, Inner AXIEe TUDE ..o 2
78 101928301 Bolt, M8 X 1.25 X 37 MIM ..eiiiiiiiiiiee ettt e e et e e re e e e e e 8
79 101892701 (CT=T= 1 A O 11 o 11 ) SRR 1
80 1014193 Pin, DOWEL ...ttt e e et e e e e e et e e e e eaa s 1
81 101910501 Kit, Differential Gear Case (includes items 82 - 85) ........cccceeiviiieneiiniiiee e, 1
82 1013768 (OF= T T C T=Y=1 g O 1 =] CH 1
83 1013774 Plate, Thrust (Idler Q@A) .......eui i 2
84 1013773 Plate, Thrust (differential gear) .......cccoooiiiiiii e 1
85 1013769 0701V ST C 1Y | G 711 = 1
86 1013772 Pin, DIfferential ........coovuniiiiieeee e 1
87 1013770 Gear, Differential [dIEr ............iiiiieeee e e e 2
88 1013771 Gear, DIfferential .........cooooieeiei e eees 2

GET STARTED * https://CartPros.com/f.html
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eklW I THWVAL WWIVIT WIVERIV I W,

* Must order in multiples of 50.

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1016859 | Kit, Reverse Buzzer (includes items 2 and 3) .......cccoceviiiiiiiiiiiniiee e 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......uueeiiieeeeeee e 2
3 1016851 BUZZEL, REVEISE ...ttt et e e e et e e e e e e e eaa e e eaan 1
4 101830601 Assembly, Screw and WaSher ..........coccviiiiiiiiiie et 2
5 101826201 R (o] TR ) SO 1
6 101851101 Washer, KEY SWILCH ....cooiuiiiiiiiie e 1
7 101830701 NUt, KEY SWITCH .eeiiiiiiece e 1
8 101834502 | Cap, KeY SWILCN .....eeeiiiii e 1
9 1012505 GV { =11 ) R SPRR 1
9 AMT0079 | Key (Dag OF 50) * ..ottt ettt st e e e e be e e e eane e e 1
10 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) ..o 1
11 101935501 Light, Battery Warning (amber) (PowerDrive System 48 and IQ System) ............. 1
12 8990 I8, W@ ettt e e ettt e e e e ettt e e e e e e aabe e e e e e eebaa e eeeresaanaaneeees 2

GET STARTED —> https://CartPros.com/f.html
1 TINJIN | BODY -
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WIRING - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4
1 1016070 Wire Assembly, #6 BrOWN ... 1
2 1016069 | Wire Assembly, #6 PUIPIE .......cooooiiiiiiiiiii e 1 E
3 1012651 Wire Assembly, #6 BIACK .........oooiiiiiieieeee e 1
4 1016068 | Wire ASSEMDIY, #6 GIaY .......cceeiiiiiiiiiieaiieeeiiee e etee et e ettt e e sbe e s aee e s enee e e snreeens 1
5 1014036 Wire Assembly, #6 Black, 6th SPEed ......ccvveviiiiiiice e 1
6 1014035 Wire Assembly, #6 Blue, 5th SpPeed ..o 1
7 1014034 Wire Assembly, #6 Green, 4th SPEE ........occveiiiiiiiiieie e 1
8 1014033 Wire Assembly, #6 Yellow, 3rd SPeed .....cccoeviiiiiieiiiiiieee e 1
9 1014032 Wire Assembly, #6 Orange, 2Nd SPEEA .......c.eeeviiiiiiieie i 1
10 1014029 Wire Assembly, #6 WhIte ..o 1
11 1014030 Wire Assembly, #6 White, 18t SPeed ....coovvveiiiiiii e 1
12 1014828 Wire ASSEMDIY, #6 GrEEMN ....cciiiiiiiiee ettt e e s e s snnaeee s 1
13 N/A Wire Assembly, #18 BIACK ..o 1
14 1013092 Wire Assembly, #10 R ....coceoiiiieeee e e e 1
15 N/A | Wire Assembly, #18 Orange ..........ccceeiieiiiiei e 1
16 N/A Wire Assembly, #18 WhIte ... 1
17 N/A Wire Assembly, #18 GIEEN .......uuiiiiiiieie e st e e er e e e e e e e e e e ennnnennes 1
18 102018001 Wire Assembly, #10 REd ....ccooiiiiieii e 1
19 1011010 Wire Assembly, #10 WhIte ....ooooii e 1
20 N/A Wire Assembly, #18 REd ..o 1
21 1014039 Wire Assembly, #6 WHItE ........ceeiiiiiiiiiee e 1
22 N/A Wire Assembly, #18 BIUE ... e 1
23 1011069 Wire Assembly, #6 REd ......cooo i 1
24 N/A Wire Assembly, #18 YEIOW ... 1
25 N/A Wire Assembly, #18 BIACK ... 1
26 1010958 Wire Assembly, #6 BIACK ........ccccuuiiiiiiiie e 5
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4
1 1011997 | Assembly, Forward/Reverse Switch (includes items 2 - 5) ......coocceiiiiiiiiiiiiieene 1
2 1014808 SWILCH, LIMIt <..vvoveceeeeeeee e ee s se s 1 E
3 8057 NUL, HEX, #4-40 ... e e e e e e e e et r e e e e aaaae s 2
4 8058 WaAShEN, LOCK, H4 ...t e et e e e e et e e e e eeaaans 2
5 1016896 Screw, Hex-Head Machine, #4-40 X 1-1/8 .....coooevueeeeiieiieee e 2
6 1028 NUL, HEX, 1/4-20 ...t e e e e e s e e e e e e e e e s st e e reeeeeaeae s 3
7 451 WaASHEY, LOCK, 1/4 ...ttt et et e e et 3
8 304 Screw, Hex-Head Cap, 1/4-20 X 1 .ooveeiii it 3
9 1012987 Handle, Forward/Reverse SWItCN .......ccccooiiiiiiiiiiiiiieeeeeeeeeeee e 1
10 1013198 Screw, Phillips-Head Machine, #8-32 X 5/8 .........ccccceecieie e 1
11 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 ......veeeiieeeeeeie e 3
12 8233 NUt, NYION LOCK, 1/4-20 ...ttt e 3
13 8049 Washer, Internal Tooth LOCK, #10 ....ooouuiiiiiee e 2
14 8450 Screw, Hex-Head Maching, #10-24 X 1/2 ... 2
15 1014528 WaSher, PIAStiC, 1/4 ..ottt 3
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WIPER SWITCH - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1014735 | Assembly, V-Glide Wiper Switch and Resistor Group

(includes Wiper Switch Assembly listed below, E

Resistor and Board Assembly —items 1 - 11 on page 12-11, and

connecting wires —items 5 - 11 on page 12-5) ......cccooiieiiiiiiniiiin e, 1

1016140 Assembly, V-Glide Wiper Switch (includes items 1 - 27) ..., 1
1 1014999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) ............... 1
2 1014414 Bumper, WIiper SWItCh ..........ooiiiiiiiii e 1
3 101610901 Decal, Wiper Switch Warning ... 1
4 1014253 Nut, Brass Hex Jam, 1/4-20 .......ooouerriiiiiiiiiieieie et 3
5 7473 NuUt, NYION LOCK, 5/16-18 .....oeiiiiiiiie ettt 1
6 1012353 Stud, ShOrt Ball, 1/4-28 ......eeeeeeeeeeeeeeeeeeee e 1
7 1014003 L0 =T o1 = 7= | SRS 1
8 8449 Nut, DIMpled LOCK, 1/4-28 .......cocuiiiee et 1
9 1012903 Bearing, Bronze, 3/8 X 1/2 ....cou e 2
10 1014189 Screw, Bronze Hex-Head Cap, 1/4-20 X 2 ..coovveeeeeiiiccieieieeeeee e 1
11 1013886 Cover, WIiper SWItCh Case .......cccoicuiiiieiiiiiie e eriiee e e e 1
12 1013061 Nut, NYIon LOCK, #10-32 ...coeiieieieieicteeee e e e 1
13 1014017 Carrier, Wiper SWItCh Arm .....cooiiii e 1
14 1013998 Spring, Wiper SWitch Brush ..........ccooiiiiiiiii e 1
15 1014000 Stud, Wiper Switch AdJUSTING ....oooeeiiiii e 1
16 1014019 Screw, Self-Tapping, #4-40 X 3/8 .....ooviiiiiieee e 1
17 8058 WaAShEL, LOCK, H#4 ... e e e e enb s 3
18 1013887 Arm, Speed SWILCH ...ccoiiiieee e 1
19 1013860 Assembly, SWItCh Brush ..........ccooiiiii i 1
20 8056 Screw, Round-Head Machine, #4-40 X 3/4 .......ccevieeccieeeeecee e 2
21 1014807 YT (o] TR T T o RSO 1
22 1014010 Grommet, SPIit .ooeeeeeeec e —————— 1
23 8057 NUL, HEX, #4-40 ..o e e e e e e e e anae e 2
24 451 WaASHEL, LOCK, 1/4 ... e e e enb s 1
25 N/A Wire Assembly, #18 BIaCK .........oooiiiiiiiiiii e 1
26 N/A Wire Assembly, #18 GIrEEN .......cccoovciiiee it 1
27 1017692 L@ o T = (0] (Yo o] S 1
28 1014109 Bolt, Carriage, #10-24 X T ..o 2
29 1016175 Washer, LOCK, H#10 ..ottt et e e e e e e et e e e e ee e eaeeeens 2
30 1017 N (U = O O 2
31 101949201 Shim, WiIper SWItCh ..o e 1
32 1028 NUL, HEX, 1/4-20 ...ttt e e e e e e e e e e e e ana e aeeeeeaaas 13
33 451 LAY = 1] =T oA o o G 1 SR 9
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1NMRWIVIWVIL MIVW WAL IIW MUYk

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
1.2 3 4
1 1028 NUL, HEX, 1/4-20 ...t e e e e e e e e e e r e e e e aaaa s 12
2 451 | WASHET, LOCK, 1/4 .o.oeoeeeeeeeeeeeeeeeese e ese e 12 E
3 1011931 WaASKEL, Flat, 1/4 ...t e e e e e e e e e e e e e 6
4 1014045 Stand-Off, RESISIOr COll ......uuuueeiiieieieieee e e e e e e e e 6
5 1014728 Board, Resistor MOUNTING ......ooiiiiiiiiieiie e 1
6 332 WaASKET, Flat, 1/4 ...ttt e e e e ae e ns 6
7 1014476 | Coil, Resistor, 5th Speed, .182 Inch Wire Diameter, 3-COil ........ccccocveeviiieereennnnee. 1
8 1014012 | Coil, Resistor, 4th Speed, .162 Inch Wire Diameter, 3-Coil .......cccccvvveeveeeeeeiiiiinnes 1
9 1014013 Coil, Resistor, 3rd Speed, .144 Inch Wire Diameter, 3-Coil .......ccccccveveeeeeiiiiiinnns 1
10 1014014 | Coil, Resistor, 2nd Speed, .128 Inch Wire Diameter, 4-Colil ..........cccocoeiriiniiinenne 1
11 1014729 Coil, Resistor, 1st Speed, .128 Inch Wire Diameter, 6-Coil .........cccccevevvveeeiriiiinnns 1
12 1012285 | Screw, Hex, TYype TT, 1/4-20 X 5/8 ...oeveieieieee ettt 4
13 1013971 Y11= (o T =TT 1 (o | 1
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KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE E NOI D —
MM L el Uy WA TR [ HWik] | AWk UL

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 1015072 Nut, Nylon Lock, Stainless Steel, 5/6-18 ........cccueveiiiciiieeeeciee e 6
2 1011578 | Washer, Flat, TYPe B Wi, 5/16 .......ovueeeeeeeeeeeeeereeseeeeeeeeee e seeseeseeseseeseesneeees 6 E
3 101090801 HOIA-DOWN, BATErY .....eeiiiieieee e 3
4 1013683 | J-BOIt .. e e e e e e e e e e enaraaes 6
5 101661601 Battery, B-VOIt ......cooeieeee e 6
5 101661602 Battery, B-VOIt, DY ......oeoiieiiieie e 6
6 1010958 Wire Assembly, #6 BIACK .........oooiieeiieeee e 5
7 101831401 Cap, B-VOIt BAttery ......oceeieiiiieiee e 6
8 1014304 Nut, Hex, Stainless Steel, 5/6-18 .......cccceieiiiiiiiiiieeieeeeeeeeeeeee e 12
9 1012022 Clamp, Cable ... e a e et areaaeans 2
10 1606 A =Y PR o o TG T I S 2
11 101975901 S0IeN0Id, BB-VOIt .....cceeeeieeee e 1
12 1012285 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...ovvveiiiiiie ettt 2
13 7893 NUL, HEX, #1032 .. e e e e e e e e e e e e e e e e e e e e aarrsreeeeaeeeens 2
14 1010521 NUL, HEX, 5/16-24 ...t e s e e e e e e e e e s e r e e e e e aaae s 2
15 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e v as 2
16 101342501 Kit, Fuse and Receptacle (includes items 17 - 31) ...cceeiiiiiiiiiini e 1
17 1014516 Kit, Fuse (includes items 18 - 22) ........uuiiiiiiiii i 1
18 N/A LENS, FUSE ...ttt e et e e e et e e e e e e e e e e e eeranas 1
19 N/A FUSE, BO-AMP it e e e e e e e e 1
20 N/A HOIAET, FUSE ..ot e e e e e e e e e eeraaas 1
21 1016 WasSher, LOCK, H#10 ...t e e e e ena s 2
22 8797 NUL, Brass, #10-32 ...coeeiiiieeeee et e e e e e e e e e e e e eeeanas 4
23 4107 Receptacle, Charger, 2-Prong ... 1
24 1013092 Wire Assembly, #10 Red ... 1
25 1013628 Bracket, Fuse and Receptacle Mounting ..........cccooveeiiiiienii e 1
26 8796 Screw, Phillips Pan-Head Self-Tapping, #7-19 X 3/4 ....coooviiieiiieee e, 6
27 8795 Screw, Phillips Pan-Head Self-Tapping, #7-19 X 1-3/4 ..o 2
28 1013649 Bezel, Charger Receptacle ........coviiiiiiiiiiii e 1
29 8797 NUL, Brass, #10-32 ......uuiiiiiiiiiie et e e e e e e e e e e e e e aaa s 2
30 1016 Washer, LOCK, H#10 ...ttt et e e e e e et e e e e e e enaaeeaeeeees 2
31 1013266 Screw, Phillips Pan-Head Self-Tapping, #8-18 X 1/2 ... 2
32 1014948 DT [P 1
33 102047201 SNUDBDET ...ttt e e e e e e e e e e e e e e e e e nnnrenes 1
34 102048301 Base, MOUNTING ..coiiiiiiiiei e e 1
35 e T T I = YR T = SRRt 1
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE WITC H —
I NIILVY /UL L ] L V hn ] I B W

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4
1 101753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) ......coccoeeiviiiiiiieneienn. 1
2 | 102250201 SWItCh, Limit, SEAIEA .......vvoeeeeeeeeseeeeeeeeeeeeee e ee s eees e 1 E
3 101979101 Switch, Limit, S€aled ...........uueiiiiiiie e 1
4 1014808 SWICH, LIMIt .oeeeiiiii e e e e e 1
5 8057 I U 1 72 e 2
6 8058 WaASKEL, LOCK, H4 ... e e e et e e e e e e e e e e eeaaeaes 2
7 1014871 Screw, Hex Washer-Head, #4-40 X 2 .......cooooiiieiieeeeeeeeeeee e 2
8 1017799 = T U = 2
9 451 WaASKEL, LOCK, 1/4 ettt e e e e e e e e e e e e e e e e e ee e aeeaasaees 4
10 1028 NUL, HEX, 1/4-20 ...t e e e e e e eeaaaaeas 4
11 1012987 Handle, Forward/Reverse SWItCh ..........cooooeuuiiiiiiiieiie e 1
12 1013198 Screw, Phillips-Head Maching, #8-32 X 5/8 .......ccuvvvieeiiiiiiiiiiieeeee e 1
13 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 ......ccvviiiiiiiee e 3
14 8233 NULt, NYION LOCK, 1/4-20 ....ooeeiieieeiee ettt e s ee e e e e e e e e e s nnnrnneeeeeeeeee s 3
15 8049 Washer, Internal Tooth LOCK, #10 ...ceueiieeiieee e 2
16 8450 Screw, Hex-Head Maching, #10-24 X 1/2 .....coooe oo 2
17 1014528 LA 1] a1 g P= T (o R 3
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DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU

KNOW?

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
Ml

GET ::AR:‘TED * https://CartPros.com/f.html
TACLE -

=l llkWy WIIMAITWVEIL 1=kl

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) ......ccceiiiiiiiiii i 1
2 101796501 Bezel, RECEPIACIE .....uveiieiiiiiie e 1 E
3 N/A Wire Assembly, Sense Lead, Gray .......ccccovveieieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK .......c.c.euuiiiiiiiieee e e e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......occuiiieiiiiiiei e, 1
7 1013061 NUt, NYION LOCK, #10 ... 2
8 1017705 Screw, Phillips Pan-Head, #8 Type AB ......cooi i 3
9 101894901 FUSE, B/8-AMD et e e e e e e e e e e e e e e aaaaaas 1
10 101801001 Plate, Receptacle Backing .........occueeiiiiiiiiii e 1
11 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ... 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ......ocooiiiiiiiiiiiieeeee e 6
12 101797702 | Battery, 8-Volt PowerDrive, Dry (includes item 13) .......ccoocoiiiiiiiiiiiiiie e, 6
13 101797801 Cap, Battery, 4-Port Gang ... 1
14 101795701 Wire Assembly, #6 BIACK ..........oooieiiieee e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoeeiiiiiiiiiieieeeeeeeeeeeee e 12
16 101090801 [ (o] [0 B I Lo TR = £ =Y o SR 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eeviiiiiiiiieiiiiee e 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 .....ccocuviiieiiiiiie et 6
19 TOTBB83 | J-BOIt oot e e e e e e e e e e e e e e aaeaaeeaanaanaranes 6
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for. E NOI D —
WUV Wikl WWIV I T IW kbl ly MIVE WU\

POWERDRIVE SYSTEM 48 VEHICLE

GET STARTED * https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY m

1.2 3 4
1 101965201 Plate, Component MOUNTING .......c.coiiiiiiiiie et 1
2 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 .....ouevii i 2 E
3 101908701 Solenoid, 48-Volt (with diode) (includes items 4 - 8) .......ccccvvviiieeieeee e, 1
4 1011558 NUL, HEX, #B8-32 .. .eeeeeiiiiiiiiiee e e e e e e e e e e e e e e e e e e aaaeas 2
5 N/A A4 T 1Y g = | 2
6 N/A ATk = T a1 g o Yo s G PSP 2
7 1012528 NUL, HEX, M .. e e e e e e et eeaaaa s 2
8 7174 AT =TT 1= o o o] N Y A 2
9 1014947 ASSEMDIY, RESISTON ... 1
10 1242 NUL, HEX, 5/16-18 . .eeeeeeeiiiiiieee e e e e e e e e e r e e e e aaa s 3
11 7174 LAY 1] a1 g o Yo S Y A I 3
12 1012285 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...oeeeeiiiieie ettt 8
13 101840201 Controller, 48-VOIt (225-aMP) ....ccoicueiiiiiiiiiiie et 1
14 1241 WaASHET, Flat, 5/16 ..ot e e e e e e e et e e e e e eeaa e eeaeees 6
15 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...ttt 2
16 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ......cooooiee e 1
17 101909901 Computer, Onboard (includes item 18) ........oooiiiiiiiiiii e 1
18 101942301 Kit, 3-Pin RECEPLACIE .....ccoeeeeeeeeeeeeee e 1
19 101920101 Kit, 3-Pin PIUg ASSEMDIY ......oiiiiiiiiiiie e 1
20 101827801 Kit, Wire and Terminal, #6 BIaCK ........ccoiiiiieieiiiiieeeeiee e 1
21 1014948 | Assembly, Diode (Service Part replacement for existing diode that

comes standard with SOIENOIA) ........cooviiiiiiiiiiii e 1
22 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 ........oooiiii i 2
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KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part GET STARTED

bers from thi l. Enter th re ber int https://CartPros. /f.html

KN O 2 e o e e e T HERE 2 "tipsi/CartPros.com/thim
MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)
ITEM PART NO. DESCRIPTION QTY

1.2 3 4

1 102101101 Regulator, Motor Controller Output (MCOR) .....cceeiiiiiiiiiiieie e 1
2 102101001 = T ¢ Y YN 1
3 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 ........coovvveerrreririiiiieieeeeee e 2
4 101936801 Kit, 2-Pin PIug ASSEMDIY ......oeiiiiiiiiiie e 1
5 101920101 Kit, 3-Pin PIug ASSEMDIY .......oeiiiiie e e 1
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? MERE >

our search box and it will find the part you are looking for.

WIRING — POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

102162101 Wire Harness (includes items 1 - 18) ......ooiiiiiiiiiiiii e 1
1 N/A Wire Assembly, #18 BrOWN .......ouuiiiiiiiie e e e e e 1 E
2 N/A Wire Assembly, #18 BIUE ... 1
3 N/A Wire Assembly, #18 PUIPIE .......eiiiiiiie e 1
4 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiieeee et e e e e e e 1
5 N/A Wire Assembly, #18 Green/White .........coooiiiiiiiiiiee e 1
6 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
7 N/A Wire AsSembly, #18 GIrEEN .......uuuiiiiiiiiie e e e e e e e e e e e 1
8 N/A Wire Assembly, #18 White/Black and #18 Red ........ccccoccvveviiiiiiiei e 1
9 101901401 Wire Assembly, #6 BIUE ... 1
10 101901201 Wire Assembly, #6 OFange .........coocieieiiiiiiiiee e 1
11 101901501 Wire Assembly, #6 WHItE ........cc.eeiiiiiiiiiii e 1
12 N/A Wire Assembly, #18 REA/WHhILE .......cccuvuiviiiiiiiie e 1
13 101901301 Wire Assembly, #6 BIUE ........c..uuiiiiiiieiie e 1
14 N/A Wire ASSembly, #18 GIrEEN ........eiiiiiiiiiiiie e e 1
15 N/A Wire Assembly, #18 Red ... 1
16 N/A Wire Assembly, #18 Orange ........oocceeeiiiiiiiieie e 1
17 N/A Wire Assembly, #18 Red ... 1
18 N/A Wire Assembly, #18 YEIOW ........ooiiiiiiiiiiiiee e 1
19 101795701 Wire Assembly, #6 BIACK ........ccccuvuiiiiiiiie e 5
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee 1
21 1014947 ASSEMDIY, RESISTON ... e e 1
22 101902801 Wire Assembly, #6 REA ......coooiiiieeee et 1
23 101903001 Wire ASSEMDIY, #6 YEIOW .....coiiuiiiiiiiiiiiiee et neneee e 1
24 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ...........ccccceeennee. 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee 1
26 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........cccccoe..... 1
27 101902901 Wire ASSEMDIY, #6 GIEEN .....cccveiiie i e ecteeee et e e e e e e e s e ssneee e e s annaeeeean 1
28 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ..........ccccceeevnnneen. 1
29 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ...........cccccoceeee. 1
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET ::::TED * https://CartPros.com/f.html
-

RS R S| s the'plarl-ta’?'il eﬂoo@glﬂ\jrﬂ W I iV VRl IIULE WITH

MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 102196601 WIrE HAINESS ..ttt e e e e e e e e e e e e e e e e e e e e eeeaanns 1
2 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ............ccc....... 1
3 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..ccec....... 1
4 N/A Wire Assembly, #6 BIACK .........oooieeeeiee e 1
5 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
6 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceeeenneee. 1
7 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............ccceeneee. 1
8 101795701 Wire Assembly, #6 BIACK ..........coeooiiiiiiiieie e 5
9 101978101 Wire Assembly, #10 OFaNQE ........eeeiiiiiiiiiie et e e e s saneeee s 1
10 102199601 Wire Assembly, #6 Red ..o 1
11 101978201 Wire Assembly, #10 BIUE .....ccooieieeeeeee e 1
12 101968701 Wire Assembly, #6 WHItE ........occueiiiiiiiiiee e 2
13 101978001 Wire ASSEMDIY, #6 GIrEEMN ....ccciiiiiiiee ittt et e e e e e seare e e ae e e e snnnaees 1
14 101920001 Wire AsSembly, #6 YEIIOW .......cooe it e e e e e e e e e e 1
15 102263601 Wire, Assembly, #10 BIACK .......ccueiiiiiiiiiiie et 1
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow7 numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
B eurzemch bl T e oo .. a1, v vunw o WITCH =
’
IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

1 101856001 SWitch, FOrWard/REVEISE ......uuuueieie e e e e e e e e e 1

2 | 101855002 | Case, FOrWard/REVEISE SWItCN ...........ocivovverveeeeseeseeseeeseeeseeseeseeesseseeesseeeesneeenes 1 E
3 1012285 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...oeeeeiiiiiie ettt 3

4 101942301 Kit, 3-Pin Receptacle and Wedge LOCK ..........ccuiriiiiiiiiieiieeee e 1

5 101932401 Kit, 4-Pin Receptacle and Wedge LOCK .........oocuiiiiiiiiiiiiiiniiee e 1

6 102266601 Wire Assembly, Forward/Reverse Switch (includes items 7 - 10) .......ccccccevviveennn. 1

7 101920101 Kit, 3-Pin Plug and Wedge LOCK ..........cueiiiiiiiiiiieiieee e 1

8 N/A Wire Assembly, #18 BIUE ... 1

9 N/A Wire Assembly, #18 Orange ......coooceeeiiiiiiiiee e 1

10 N/A Wire Assembly, #18 BrOWN ... 1

11 102266701 Wire Assembly, IQDM Port (includes items 12 - 18) ....oovciiiiiiiiiiiiiiee e, 1

12 101932501 Kit, 4-Pin Plug and Wedge LOCK .........ccueiiiiiiiiieieeiiee et 1

13 N/A Wire Assembly, #18 Red/YEIIOW ......cccuvuiiiiiiiiiie e 1

14 N/A Wire Assembly, #18 BIack/YEIIOW ........cooveiiiiiiieeeee e 1

15 N/A Wire Assembly, #18 BIUE/YEIIOW .....cc..eeiiiiiiiiiecee e 1

16 N/A Wire Assembly, #18 Green/YEllOW .........ccooccviiieiiiiiiiee e 1

17 N/A L7 o T I T PSSR 1

18 N/A (070) g ] 1=Te3 (o] g i T o ISR 1

19 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......coooceeei et 2

20 101922501 Bracket, Tow/Run Switch (without decal) .........ccccooiiiiiiiiie e 1

21 101908401 Boot, Tow/Run Switch (with nut) ..., 1

22 332 L AT == =Y = T I 2

23 8233 NULt, NYION LOCK, 1/4-20 ....ooeeiiiiieieee ittt e s ee e e e e e e e e e s nnnnneeeeeeeeee s 2

24 101908101 SWItCH, TOW/RUN ..coeiiiiiee it e e e e e e e e e e s e e e e e e e e e e e e e s eanneneeees 1

25 8990 I8, W@ ettt et e e e e e ettt e e e e e e eaaa e e e e s eebaaeeeeeressannaaneeees A/R
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DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

h box and it will find the part looking for. HERE
SR ST Wll-llg'\ epal—yIOl:Ia:e—Eg,lng\lO: 1M INARI L 1k \Wial rACLE -
ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) ......ccceiiiiiiiiii i 1
2 101796501 Bezel, RECEPIACIE .....uveiieiiiiiie e 1
3 N/A Wire Assembly, Sense Lead, Gray .......ccccovveieieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK .......c.c.euuiiiiiiiieee e e e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......occuiiieiiiiiiei e, 1
7 1013061 NUt, NYION LOCK, #10 ... 2
8 1017705 Screw, Phillips Pan-Head, #8 Type AB ......cooi i 3
9 101894901 FUSE, B/8-AMD et e e e e e e e e e e e e e e aaaaaas 1
10 101801001 Plate, Receptacle Backing .........occueeiiiiiiiiii e 1
11 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ... 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ......ocooiiiiiiiiiiiieeeee e 6
12 101797702 | Battery, 8-Volt PowerDrive, Dry (includes item 13) .......ccoocoiiiiiiiiiiiiiie e, 6
13 101797801 Cap, Battery, 4-Port Gang ... 1
14 101795701 Wire Assembly, #6 BIACK ..........oooieiiieee e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoeeiiiiiiiiiieieeeeeeeeeeeee e 12
16 101090801 [ (o] [0 B I Lo TR = £ =Y o SR 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eeviiiiiiiiieiiiiee e 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 .....ccocuviiieiiiiiie et 6
19 1013683 B0t e e e ———————————— 6
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’ ’
IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101956501 Controller, 48-VOlt (250-amMP) ....ccooueiiiieii et 1
1 101956502 | Controller, 48-Volt (250-amp) (customized programming) ........cccceeeeerrveeeeernieeennn 1 E
2 102240501 Screw, Hex Washer-Head, M8 X 1-1/4 X 12 MM ....vvuvvieiiiieiiieieieeeeeeeeeeeeeeeeeeeeeeeaans 3
3 1012285 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...oevveeiiiee ettt e 9
4 102266501 Kit, Connector, IQ CONIOIEI ......cooeeeeeeeieeeee et e e e e e eees 1
5 102240601 Cover, Controller (includes items 6 and 7) .....cccccvviiiiiieee e, 1
6 102240801 = 11 G A 00T a1 (0] | =Y 1
7 101931501 Decal, Electrical Component COVEN .......ceeiiieieiiiiiiiciiiiieeeeee e e e e esreeeeeee e e e 1
8 101965202 Plate, Component MOUNTING ......coouiiiieiiiiiie et 1
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ......uevii i 2
10 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 .....ccooiiiiiiii e 2
11 101909902 | Computer, Onboard (includes item 12) .....ccuvviiiiiiieee e 1
12 101932601 Kit, 6-Pin RECEPIACIE .....eiiiiiieiieee e 1
13 101932701 Kit, B6-Pin PIUg ASSEMDIY .....oeeiiiiiiiie e 1
14 101827801 Kit, Wire and Terminal, #6 Black ..........c.oiiimiiiiiiiii e e 1
15 102259801 Block, Terminal (CONTIOIET) .......eiiiieieiiiee ettt 1
16 102263601 Wire Assembly, #10 BIACK ..o 1
17 102263701 Screw, Phillips, Thread-Forming, #10-24 X 3/4 ......ooviiiiiiiei e 1
18 7174 WaASHET, LOCK, 5/16 ...t e e e e e e e e e e as 1
19 1242 N (U = O Y R < 1
20 101908701 Solenoid, 48-Volt (with diode) (includes items 21 and 22) .........cccccceeeeeeeeeeeiiicnnnns 1
21 1012528 NUL, MB X 1-1/4 e e e e eeaaa e 2
22 1013734 A4 T] 1Y g o Yo S 2 1T o o 2
23 1014947 ASSEMDIY, RESISTON ... e 1
24 8639 THE, W ettt e e e ettt te e e e e e e aab e e e e s eebaeeeeeeessanaaneeees 1
25 b Z-Bracket, CONrolEr COVEL ........oiiiiieiee et e e e e e e eees 1
i Special order item available upon request.
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MOTOR — V-GLIDE 36-VOLT VEHICLE
ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

102237401 Assembly, 36-Volt Motor, 2.97-hp (includes items 1 - 17) ....ccooviiiiiiiiiiieeeee 1

1 1017944 ST AT e =3t [P PRORTP 1 E
2 1017945 Assembly, Stator Shell and WINAiNG ......oocvveieiiiiiiiiie e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALOL ........ccooiiiiiiii e e 2
5 N/A WaAShET, Flat, 5/16 .....ovvriiiiiiiiieiei ettt e e e e e 4
6 N/A NUL, HEX, 5/168-18 ...t e e 4
7 N/A BUshing, INSUIALOL ........ccooiiiiiiii e e 2
8 1017952 S To] (oA O - T o o TSP 4
9 1017953 Screw, Bearing REtaiNer ..........oooociiiiiiiiiiie et 2
10 1017951 Y11= [ R =1 o To U 1
11 1017949 Yol (=N LV = T (V1< o I (] (o 1= 2
12 1017948 RIggiNg, Brush ... 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes) .......ccccocoeeeiniiiii e 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...cooiviiieiiiiiee et 1
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......cooo ittt 1
17 N/A A 0 F= L = S 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 .....oeeee ettt 3
19 451 A4 1] 1Y g 1o Yo - 1 N 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ... 1
21 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e aas 1
22 102235201 T g 0 =T g1V o) o T S 1
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MOTOR - POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

102237701 Assembly, 48-Volt Motor, 3.10-hp (includes items 1 - 17) ...cccooiiiiiiiiiiiiieeeieee 1
1 1017944 ST AT e =3t [P PRORTP 1 E
2 1017958 Assembly, Stator Shell and WINAiNG ......oocvveieiiiiiiiiie e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALOL ........ccooiiiiiiii e e 2
5 N/A WaAShET, Flat, 5/16 .....ovvriiiiiiiiieiei ettt e e e e e 4
6 N/A NUL, HEX, 5/168-18 ...t e e 4
7 N/A BUshing, INSUIALOL ........ccooiiiiiiii e e 2
8 1017961 S To] (oA O - T o o TSP 4
9 1017953 Screw, Bearing REtaiNer ..........oooociiiiiiiiiiie et 2
10 1017951 Y11= [ R =1 o To U 1
11 1017949 Yol (=N LV = T (V1< o I (] (o 1= 2
12 1017948 RIggiNg, Brush ... 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes) .......ccccocoeeeiniiiii e 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...cooiviiieiiiiiee et 1
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......cooo ittt 1
17 N/A A 0 F= L = S 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 .....oeeee ettt 3
19 451 A4 1] 1Y g 1o Yo - 1 N 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ... 1
21 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e aas 1
22 102235201 T g 0 =T g1V o) o T S 1
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MOTOR - 1Q SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY m
12 3 4
102240102 | Assembly, 48-Volt IQ Motor, 3.20-hp (includes items 1 - 23) .......ccoceeviiiiiiienennen. 1
1 1017944 SNIEIA, ENG ....vooveoeeeeeesess st 1 E
2 102265501 Assembly, Stator Shell and WINdiNg .....ooocvvieiiiiiiieeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALOL ........ccooiiiiiiii e e 2
5 N/A WaAShET, Flat, 5/16 .....ovvriiiiiiiiieiei ettt e e e e e 4
6 N/A NUL, HEX, 5/168-18 ...t e e 4
7 N/A BUshing, INSUIALOL ........ccooiiiiiiii e e 2
8 102266101 Screw, Clamp, #10-32 X 8-1/4 .....ooii e e 4
9 1017953 Screw, Bearing Retainer, #8-32 X 7/8 ......oooviiiciiiee e 2
102265901 Assembly, End Shield (includes items 10 - 13) ..o 1
10 102266001 Shield, ENG ... e 1
11 102265601 Sensor, Motor Speed (includes item 12) .......ccoociiiiiiiiiiiee e, 1
12 101942301 Housing, Female 3-Wire, Gray ........ccccccceiiiiiieiiinieee e 1
13 102267001 Screw, Steel Hex, Thread-Rolling, #8 X 3/8 .........coviiiiiiieeeee e 1
14 102265701 Kit, Bearing and Magnet (includes items 15 and 16) ..........ccccevieiiiiinniiencnnnen. 1
15 N/A Bearing, Ball ......ooo s 1
16 N/A MBGNET . 1
17 1017950 Retainer, BEariNgG ...t a e 1
18 N/A Y .= U= S SPSRRR 1
19 102327801 Assembly, Brush Rigging (includes items 20 - 22) .......cccccevviiiieieiiiiiee e, 1
20 1011411 Package, Brush Spring (4 PIECES) .....ccoiiuiiiiiiiiiiiei et 1
21 102251901 Package, Brush (2 pieces) (includes 4 brushes) ........ccccocoeiiiiiiieiiininnennn, 1
22 1017948 RIgQing, Brush ... 1
23 1017949 Screw, Brush Holder, #6-32 X 1/2 ... 2
24 102235201 T T aT 0 =T 1V o' o T P 1
25 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ........eeeerieeeeeee ettt 3
26 451 WaASHEY, LOCK, 1/4 ...t ettt et e e e e as 3
27 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..ccoiiiiiceiiee e 1
28 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e ae e s 1
29 101920101 Kit, 3-Pin Plug ASSemDbly, Gray .........cccoooeiiiiiiiiiie et 1
2003 DS Golf Cars lllustrated Parts | ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TRANSAXLE - ELECTRIC VEHICLE

ZACARTPROS



s.com/f.html

= https://CartPro

GET STARTED
HERE

looking for.

right part using the part
mber into

KN owv, numbers from this manual. Enter the part nu
» our search box and it will find the part you are

CartPros directs you to the

DID YOU

ZACARTPROS

2003 DS Golf Cars lllustrated Parts List

Page 14-2



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? MERE >

our search box and it will find the part you are looking for.

TRANSAXLE, TYPE G — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4

101896001 Transaxle, Type G (includes items 1 - 32) .....oiiiiiiiiiiiiie e 1
1 101895801 Axle Assembly, Passenger-Side (includes itemM 3) ..........ooovevveeeeeeereeeereseeeeene. 1 E
2 101895901 Axle Assembly, Driver-Side (includes item 3) .....cccovvviiiiiiiiiiiee e, 1
3 101922201 SHU, LUQ -eeiiieiiiiiiie ettt e e e e s e e e et ae e e e e nnte e e e e enneeeeeennnees 4
4 101976001 Bolt, MT0 X 1.5 X 35 MM oo e e e e 10
5 101897901 AL =TS 1= g o Yo 10
6 101923501 Seal, Oil, INPUL Shaft .......cooiiiiiie e 1
7 101895501 Gear Case, Passenger-Side ........ccccceoiiiiiiiiiiiiieee e 1
8 101897201 BrEatner ... ———————— 1
9 7330 Bearing, Differential ... 2
10 101895601 Assembly, Axle Tube, Passenger-Side .........cccooeiiiiiiiiiiiieee e 1
11 1013794 Seal, Oil, AXle Shaft ..........ovviiiieeiee e ——— 2
12 7335 Bearing, INPUL GEAT .......eeiiiiiee et 3
13 101923701 Shaft, INPUL ... e e s e e e e rrre e e e 1
14 7336 Bearing, Intermediate Gear .........cccoovviiiiiiiiiiiee e 1
15 101906901 Assembly, Intermediate GEAr ..........ooccuiiiiiiiiiiie e 1
16 101895401 Gear Case, DIrIVEr-SIdE .........oiiiiieeiee ettt e e e e e e e e e e ena e e eeees 1
17 101972201 [ 10T TR | PSPPSR 1
18 101972101 Plug, MagNEtiC .......ueeeiiiiiiiieee e 1
19 101923201 GASKEL, PIUG ... 2
20 101897001 Bolt, M8 X 1.25 X B0 MM ..eeiiiiiiii it e e e e e e eeaaae s 11
21 101897601 Pin, DOWEI ..ot e e e e e e e e e e e e e e eaaaas 2
22 101923601 Housing, Differential ............ooooiiiiii e 1
23 101923901 Gear, DIfferential ........ccoooeeeeieiii e e 2
24 101903601 Plate, Thrust (IIEr GEAI) .....eeii it 2
25 101923001 Gear, Differential [dIEr ............oiiiiieiee e e e 2
26 101903701 Plate, TRIUST ..o e e e 2
27 101922101 Pin, DIffErential ........coovnniiieeeee e 1
28 101906201 LG T=T= T A O 11 1 o 11 ) USRS 1
29 101897401 Bolt, M10 X 1.5 X 25 MM coeiiiiiie e e e e 4
30 101972401 Pin, DOWEI ..ot e e e e e e e e e e e e e e eaaaas 1
31 101895701 Assembly, Axle Tube, DFVEr-Side .........coooiiiiciiiiieiieece e 1
32 101928701 Gasket, Liquid, 8.8 0Z. (250 Q) ...eccveieeiiiiiiiee et A/R
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TRANSAXLE, TYPE K- ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
N/A | Transaxle, Type K (includes items 1 - 41) ..o 1

1 1013785 Axle Assembly, Passenger-Side (includes items 3 - 7) ...ccccevvviiieiiiiniieen e, 1 E
2 1013786 Axle Assembly, Driver-Side (includes items 3 - 7) ...oovciieiiiiiiieieeieee e, 1
3 1013787 RS 0T R T PR 4
4 1014207 Bushing, 25 MM 1. D. ..oooiiiiii s 1
5 1011291 Bearing, Outer AXIE TUDE .....cooiiiiiiiiie e 1
6 1013792 (01 (o1 To I 1Y/ o =T RS 1
7 1016672 RiNg, RetaiNING ....oooiiiiiee s 1
8 1013790 Bolt, M10 X 1.5 X 30 MM ceeiiiiiie e e e e e e 10
9 1013791 LA = T a1 g o Yo - GRS 10
10 1013775 Seal, Input Shaft Oil ... 1
11 1013756 Gear Case, Passenger-Side ........cceeeeiiiiiiiiiiiiiiiee et sareee e 1
12 1012711 BrEatNEr ..o ———————— 1
13 1013758 (P T =) S 0= 1T TR 1
14 7330 Bearing, Inner AXIE TUDE ..o 2
15 101928701 Gasket, Liquid, 8.8 0Z. (250 Q) ..ocveeeerreeeiiireiieeeeiee ettt 2
16 1017704 Assembly, Axle Tube, Passenger-Side .........cccccviiieiiiiiiieee e 1
17 1013794 Seal, Axle Shaft Oil ... 2
18 7335 Bearing, INPUL GEAT .......eiiiiiieii e 3
19 1013764 ST = 13 R [ o T | S 1
20 7336 Bearing, Intermediate Gear .........cccoovviiiiee i 1
21 1013766 Gear, Intermediate, SMall ..........ueieiiiiiiiiiieeee e 1
22 1013780 LGV 11 ] 1R 1
23 1013765 Gear, Intermediate, Large .......ooooiieieei it 1
24 1013757 Gear Case, DrVEI-SIde .........uuuuuuiiiieee et e e e e e e e 1
25 1013759 Plug, Fill, with Gasket .........oooiii e 2
26 1013763 Bolt, MB X 1 X 50 MM ..ot e e e e e e e e e e e aae s 10
27 1012710 [T T I o Y= SRR 2
28 1013779 BOlt, M8 X 1.25 X 37 MM .o e e 8
29 1013782 g F= (=T 1 Yo PSR 4
30 1013767 LT T O 11 o 1| RSP RRPPERR 1
31 1013772 [T B 1 (= =Y o (= 1
32 101910501 Kit, Differential Gear Case (includes items 33 - 36) ......cccccveeeeeviiiicciniiiiieeeee e, 1
33 1013768 Gear Case, Differential (driver Side) ........cccovceeiriiiiiiiee e 1
34 1013773 Plate, Thrust (differential gear) .......cccoooueiiiiii e, 2
35 1013774 Plate, Thrust (idl€r EAI) ......eeeii it 2
36 1013769 Gear Case, Differential (passenger Side) .......cccoccceriiieiiiiiiiiiee e, 1
37 1013771 Gear, DIfferential .........cooooeeeeiiiei e e 2
38 1013770 Gear, Differential [dIEr ............iiiiiiiieei e 2
39 1013781 S 311 SO RUTTTRRRRRRRUPRONE 1
40 1017703 Assembly, Axle TUbE, DIVEr-SIAE .....cccvveeiiiiieeiiieeee e e 1
41 1014193 T T I T 1Y PSR 1

Note: Transaxle type is identified by orientation of gear case bolts (item 26).

The Type K Transaxle has gear case bolt heads facing toward the driver side

of the vehicle.
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
101646401 Charger, Accu-Power, Domestic, 120-V AC, 36-V DC, 60-Hz

(model number 13800-11) (includes items 1 - 14) E
108-inch DC cord, 72-iNCh AC COId .......vuveiiiiieieeeeeeeeeeeeee e 1

1 1015907 Assembly, Case (includes fasteners) ... 1

2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....cccoviiiiiiiiee e 10

3 1015912 Assembly, TranSfOrMEr ... e 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1

5 1015905 Ammeter (includes mounting hardware) .........ccccccveeiiiiieieiniiieee e, 1

6 1015911 Relay, 36-V DO ...ttt e 1

7 1015910 (72T =71 (o] SR PRSPPI 1

8 101643301 Cordset, DC, 108-Inch Long (standard) 12-AWG .......ccccceiviiiieiiiiiiiee e, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG .........cooiiiiiiiieiiiiiiee e eseeee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG .......ooiiiiiiiieeeeee e e 1

9 1012101 Assembly, Fuse (Includes Hardware) .........ccccoovcieeieiiiiiieee e 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .......ccccoevciereeeiiieeeeeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord ........ccccoovieiiiiiiiieee e 1

11 1015917 Bushing, Strain Relief, AC COrd ........cccceiiiiiiiieiee et 1

12 101591601 Cordset, AC, 72-Inch Long (standard) ........cccccceiiiiiiiiiniieee e 1

12 101591602 Cordset, AC, 108-INCH LONG ....eeiiiiiiiiiiiiiiee e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) .........cccoccceeeiiiiieeeincieennn, 1

14 1015913 Assembly, Control Cable ..........c.coviiiiiiii e 1
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
101643401 Charger, Accu-Power, Export, 230-V AC, 36-V DC, 50-Hz
(model number 14410-11) (includes items 1 - 14)
108-inch DC cord, 108-iNCh AC COId .......uvuriieiiiieeeee e 1 E
1 N/A F =T T=T 0 o] Y/ - T PRSI 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....cccoviiiiiiiiee e 10
3 1015936 Assembly, TranSfOrMEr ... e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 1015905 Ammeter (includes mounting hardware) ..........occcccveeiiiiieieiniiieee e, 1
6 1015911 Relay, 36-V DO ...ttt e 1
7 1015910 (72T =T (o] (RN PRSPPI 1
8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........cccccovcviereriiiieeeniiieeenn, 1
8 101643302 Cordset, DC, 146-Inch Long, 10-AWG .........cooiiiiiiiieiiiiiee e eeeieee e sseeee e seeeee s 1
8 101643303 Cordset, DC, 242-Inch Long, 10-AWG .......ooiiiiiiiiee et 1
9 1012101 Assembly, Fuse (includes mounting hardware) ..........cccccceviiiieiiiiiiiiee e, 1
10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .......ccccoevciereeeiiiie e ecieee e 1
10 1012042 Bushing, Strain Relief, 10-AWG DC Cord ........ccccoovieieiiniiieee e 1
11 1015917 Bushing, Strain Relief, AC COrd .........ccoeiiiiiiiieiee et 1
12 1014696 Cordset, AC, 108-Inch Long (standard) ..........ccccooeeeiiiinieneniee e 1
13 1015906 Assembly, Timer Kit (includes mounting hardware) ...........ccccoecieiiiiniiien e, 1
14 1015913 Assembly, Control Cable ..........ooiiiiiiiiiiie s 1
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
101646201 Charger, Accu-power, Export, 100-V AC, 36-V DC, 50-Hz

(model number 14900) (includes items 1 - 14) E
108-inch DC cord, 108-iNCh AC COI .......vuvueiiiiiieeeeeeeeeeeeeeeeeeeeee e 1

1 N/A F =T T=T 0 o] Y/ - T PRSI 1

2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....cccoviiiiiiiiee e 10

3 1016336 Assembly, TranSfOrMEr ... e 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1

5 1015905 Ammeter (Includes Mounting Hardware) ..........cccccccevviiiieieiiiiieee e 1

6 1015911 Relay, 36-V DO ...ttt e 1

7 1015939 (72T =T (o] (RN PRSPPI 1

8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........cccccovcviereriiiieeeniiieeenn, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG .........cooiiiiiiiieiiiiiee e eeeieee e sseeee e seeeee s 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG .......ooiiiiiiiiee et 1

9 1012101 Assembly, Fuse (includes mounting hardware) ..........cccccceviiiieiiiiiiiiee e, 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .......ccccoevciereeeiiiie e ecieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord ........ccccoovieieiiniiieee e 1

11 1015917 Bushing, Strain Relief, AC COrd .........ccoeiiiiiiiieiee et 1

12 1016282 Cordset, AC, 108-INCHh LONG ....ovviiiiiiiiiecciiiee e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) ...........ccccoecieiiiiniiien e, 1

14 1015913 Assembly, Control Cable ..........ooiiiiiiiiiiie s 1
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POWERDRIVE BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
PowerDrive chargers can be used with PowerDrive System 48
and IQ System vehicles.
101802201 Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......ooccveeieiiiiiiie e 1
101802202 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded Plug .......cccoooiiiiiiiniiie e 1
101802203 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded Plug .......ccoovieeeiiir i 1
1 101828301 Assembly, Case (includes fasteners) ........ccccccovvieiieiiiiiee e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccoviiiiiiiicee e 10
3 101819701 Assembly, TranSTOrMEr ... e e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101828501 Ammeter (includes mounting hardware) ...........cccooceeeiiee e 1
6 101831101 Kit, WIir€ ASSEMDIY ....eeeiiiiiiiiiee e e e e e e e e e ee e e e e e eeeas 1
7 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ...........cccccevuneennn. 1
7 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .........cccocoieriieenne 1
7 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG .........ccccocovirieenne 1
8 1012101 Assembly, Fuse (includes mounting hardware) .........cccccceviiiieeiniiiiee e, 1
9 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cccciiieeiiiiiee e 1
10 101914401 Assembly, Voltage SUPPIrESSOL ......ocueeiiiiiiiiiiee ettt 1
11 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ...oooiiiieiee et e e 1
12 101828601 Relay, POWET, 48-V DO ......oooiiiiiiiie ettt et e e e 1
13 101828801 Cordset, AC, 80-INCN LONG ....cuiiiiiiiieiiie e 1
13 101828802 Cordset, AC, 116-INCHh LONG ....eviiiiiiiiiie e 1
14 1015917 Bushing, Strain Relief, AC COrd .........ccoeveiiiiiiieee et 1

GET STARTED = https://CartPros.com/f.htm|
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POWERDRIVE 2 BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY m
12 3 4
PowerDrive 2 chargers can be used with PowerDrive System 48
and 1Q System vehicles. E
101802204 Charger, Battery, PowerDrive 2, Domestic 120-V AC 48-V DC 60-Hz
(model number 22110-11) (includes items 1 - 15)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......ooccveeieiiiiiiie e 1
101802205 | Charger, Battery, PowerDrive 2 120-V AC 48-V DC 60-Hz
(model number 22110-18) (includes items 1 - 15)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded Plug .......cccoooiiiiiiiniiie e 1
101802206 | Charger, Battery, PowerDrive 2 120-V AC 48-V DC 60-Hz
(model number 22110-19) (includes items 1 - 15)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded Plug .......ccoovieeeiiir i 1
1 102273201 Assembly, Case (iNCIUES itEM 2) ......ooiiiiiiiiiii i 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....coviviiiieeeceee e 12
3 102273301 Assembly, Transformer (includes rvets) ..., 1
4 102273401 Plate, HEAISINK ....coveeiieee e e e e e e e e e e e e e eaa e e eean 1
5 102273501 Assembly, Diode with Heatsink Film (includes mounting hardware) ................. 1
6 102273601 Kit, Wire Assembly (N0t ShOWN) .....cooiiiiiiiiii e 1
7 101828904 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ...........cccccevuneennn. 1
7 101828905 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .........cccocoieriieenne 1
7 101828906 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG .........ccccocovirieenne 1
8 102273701 Assembly, Fuse, 30-Amp (includes terminal hardware) ..........cccccovivieeiinneennn. 1
9 102273801 Ammeter (includes mounting hardware) ...........cccooceeeiiee e 1
10 102273901 Bushing, Strain Relief, AC COrd .........cciiiiiiiiiiiiiieee e 1
11 1012098 Bushing, Strain Relief, DC Cord, 12-AWG .........ccocciiieiiiiiieee e 1
12 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ....oooiiiiiiee et 1
13 101828801 Cordset, AC, 80-INCN LONG ....cuiiiiiiiieiiie e 1
13 101828802 Cordset, AC, 116-INCHh LONG ....eviiiiiiiiiie e 1
14 102274001 Handle, PowerDrive 2 Charger (with four SCrews) .........ccccocoiiiieiiieniiien e, 1
15 101828601 Relay, POWEL, 48-V DC .....cooiiiieii et e e e e n e e e e 1
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POWERDRIVE BATTERY CHARGER, EXPORT

ITEM PART NO. DESCRIPTION QTY

12 3 4

PowerDrive chargers can be used with PowerDrive System 48

and IQ System vehicles.

101831503 Charger, Battery, PowerDrive, Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-11) (includes items 1 - 16)

103-inch DC cord with male 3-pin plug, 12-AWG

74-inch AC cord With NO PIUQG .eveeeeiiiiiiiee e 1

101831504 Charger, Battery, PowerDrive Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-18) (includes items 1 - 16)

144-inch DC cord with male 3-pin plug, 12-AWG

108-inch AC cord With NO PIUG ....eeiuiiiiiii et 1
1 N/A ASSEMDIY, CASE ...eviiiiiiiieiee ittt e e e e e e e s e e e e e e e e e e nnnas 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....coooiiiiiiiiiee e, 10
3 101838201 Assembly, TranSfOrMEr ... e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101914401 Assembly, VOIage SUPPIESSOL .....couveiiiiiiiiiiee et 1
6 101838501 Kit, WIire ASSEMDIY ...t e e e e e 1
7 101828501 Ammeter (INClUdeS NArdWAre) ........c..eeeiiiiiiiiiiiiiee e 1
8 101838301 Relay, Power, 48-V DC (includes mounting hardware) ..........ccccccceevviiienennnnee. 1
9 101838701 Bracket, Power Relay MoUNtiNg .......ooooiiiiiiiiiieeiee e 1
10 101838601 Switch, 4-PoSition SHAE ......ccceiiiiiiieie e 1
11 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccovvrineenne 1
11 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ........cccccocoeeiiieenne 1
11 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccocoeerineenne 1
12 1012101 Assembly, Fuse (includes hardware) ..........ccccovceieieiiiiieie e 1
13 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cccciiieeiiiiiiee e 1
14 101838401 Breaker, CirCuit, T0-AMP .ooiiiiiie e e e e e e e e e s e e e e e e e s 2
15 101831701 Cordset, AC, 80-Inch Long with Leads (N0 PIUQ) ...coeevivvieriiiiiiiieeiiiieee e, 1
15 101831702 Cordset, AC, 116-Inch Long with Leads (N0 plug) .......cccovceerrrieiiiiiiiiiiee e 1
16 1015917 Bushing, Strain Relief, AC COrd .........ccuiiiiiiiiiiiieee e 1

GET STARTED * https://CartPros.com/f.html
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POWERDRIVE BATTERY CHARGER, EUROPEAN

ITEM PART NO. DESCRIPTION QTY m

1.2 3 4

PowerDrive chargers can be used with PowerDrive System 48

and 1Q System vehicles. E

101956201 Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20300) (includes items 1 - 15)

103-inch (261 cm) DC cord with male 3-pin plug, 12-AWG .......cccccoeviiiiieeeiiiienn, 1

101956202 Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20310) (includes items 1 - 15)

144-inch (366 cm) DC cord with male 3-pin plug, 12-AWG ........c..ocoeiiiiiiniieenee 1
1 N/A ASSEMDIY, CASE ...eviiiiiiiieiee ittt e e e e e e e s e e e e e e e e e e nnnas 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....coooiiiiiiiiiee e, 10
3 i Assembly, TranSTOrMEr ... e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 il Assembly, AC VOItage SUPPIESSOT......cuiiiiuiiieeeiiiiieeeeiieeee e e e e e seeeee s 1
6 i Kit, WIre ASSEMDIY ...t e e e e e 1
7 101976601 Ammeter (INCludes NardWare) ........c.eeeiiiiiiiiei e 1
8 101987501 Relay, Power, 48-V DC (includes mounting hardware) ..........cccccceeevviiieneennnee 1
9 101838601 SWitch, 4-PoSition SHAE .......vveveiiiceeeee e 1
10 101828901 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828902 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828903 Cordset, DC, 250-Inch (635 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 1012101 Assembly, Fuse (includes hardware) ..........ccccooviieiiiiiiiei e 1
12 1012098 Bushing, Strain Relief, DC Cord, 12-AWG .........ccocciiieiiiiiieee e 1
13 101838401 Breaker, CirCuit, T0-AMP ...veiiii e e e e e e erre e e e e enees 2
14 101973501 R =To1=T o] ¢= Lo LT Y @ 7 o] (o RS 1
15 ol Assembly, Current LIMITer ........oooviiiiiiiiiie e 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With Male 2-PiN PIUQG) vveeeeeiiiiie e e e et e e e erre e e e e e 1
17 101958201 Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) ......cc.ccocoveeeenne 1
18 N/A R AT T =T ¥ g o] o= 1

e Special order item available on request
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MAINTENANCE AND SERVICE TOOLS
ITEM PART NO. | DESCRIPTION gpsf ECi!_TE\(!:
1234

The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.

1 101871001 Accelerator Pedal Adjustment TOOI ..........ccceeiiiiiieiiiiiieeeeeeeeeeeeeeeeee 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram TUDE ..........cocciiiiiiiiiiiee e 1 1
3 101831901 Battery Discharge Machine, 36/48 VOIt ..........cccccoiiiiiiiiini e, 1
4 1014305 Battery Terminal Protector SPray .........ccccccevicieeieeiiiiene e 1 1
5 1011767 Battery Thermometer ... 1
6 1016417 | Bearing and QOil Seal Remover Assembly ..........ccccooveeriiiiiiienee e 1 1
7 1016416 Bearing DrivEr ST ......eiiii e 1 1
8 1012811 Bearing PUIEr ... 1 1
9 1012812 | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) .........cccccceeiiiiiiiiiiiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric ................. 1
industrial truck only) (includes items 11 and 12)
11 e Brake Pedal Adjustment TOOI ..o 1
12 il Brake Pedal Tension TOOI ..........cceeeiiiiiiieiie e 1
13 101887101 Calibration Test MOAUIE .........cccueiiiiiiiiiie et 1
14 101808401 Cam Installation TOOI .........ooiiiiiiiiii e 1
1014510 | Clutch Tool Kit (includes items 15 - 21) ... 1
15 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .......coccoviiiiiiii e 1
16 1014496 Drive CIUtCh PUIIET ... e e 1
17 1014497 Drive Clutch HUD PUIIEr .......oiiiiieeee e 1
18 1014508 Driven Clutch Cam PUIIET ..........cooiiiiiiiiii e 1
19 1014507 Driven Clutch PUller PIUG ......coooiieeeee e 1
20 1015524 Drive Clutch Holder Tool ASSembly .........coooviiiiiieiiiiiiie e 1
21 101809101 Press Weldment ... 1
22 101831801 Communication Display Module ...........ccooiiiiiiiiie e 1
23 101641002 | Compression Gauge and Adapter .......cccccoviiieie i 1

Please refer to the maintenance and service manual
for proper tool application.

*kkk

Special order item available upon request
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
24 1011273 | CoNtiNUILY TESTEN ..eoieieiieiie et 1 1
25 1012151 Dry MOl LUDFICANT .....eeiiiiiiiiee ettt 1 1
26 1016627 | Flywheel Puller Kit .......coooiiiiii e 1
27 1016418 | GEAI YOKE .ooiiiiiiiiie ettt ettt e e et ee e e e e tae e e e s e ntee e e e e snreeeeennnees 1 1
28 101933101 Governor Shaft Installation TOOI .......covvveeiieiiicie e 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped

with hydraulic Brakes) ......c..eeeviiiiiii e 1
30 1011478 HYArOMETEE ... 1 1
31 1013593 | Internal Retaining RiNg PlIers ... 1 1
32 102248803 | 1Q Display Module (IQDM) Kit (for IQ System vehicles only) ..................... 1

(includes items 33 and 34)
33 102241502 Cable, IQDM ... 1
34 102251501 Adaptor, CabIe .........uuiiiiiiiee e —————— 1
35 101928701 Liquid Gasket (transaxle Case) ..........cccccvviiiiiiiiee e e 1 1
36 102243402 | Moly-Teflon Lubricant (4-0z. (113-gram) tube) .......cccccoviiieiiiiiiinieieieeee 1
37 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ............ 1
38 1016415 Piston RiNG PHErs ...t 1
39 1012549 Retaining Ring Pliers, 45° EXternal .........cccoooiiiiiiiiiiiiee e 1 1
40 1012560 | Retaining Ring Pliers, 90° Internal ..........cccocociiiiiiiieniee e 1 1
41 101823101 Safety First Card (50 per PacK) ......c.eeeeeiiiiiiieiiiiiieee e 1 1
42 1012809 | SEAIPUIIET ...ttt e e e et e e e e 1 1
43 102330901 Spanner Wrench (for coil over shock front suspension vehicles only) ........ 1
44 1014264 | Steering Column Bearing Press TOOI .......cccooiciiiiiiiiiieie e 1 1
45 1014259 | Steering Column Retaining RiNg TOOI ........cccoiiiiiiiiiiiiiiee e 1 1

Please refer to the maintenance and service manual
for proper tool application.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
46 102061201 Steering Wheel PUller TOOI .......coocuiiiiiiiiiiiee et 1 1
47 1016112 =T o] 14T (= S 1
48 101997201 Paint, TOUCh-UP — BEIGE .....euiiiiiiiiiiiii et 1 1
48 101997202 Paint, Touch-Up —WHhIte ........ccooiiiiiiii e 1 1
48 101997203 Paint, Touch-Up — Red ........oiiiiiiii e 1 1
48 101997204 Paint, TOUCh-UP — Gray ......cceeieiiiiiiie et 1 1
48 101997205 | Paint, TOUCh-UpP — Dark Gray ........ccccooceeeiiieieiiie e siee e 1 1
48 101997206 | Paint, Touch-Up — Pacific Blue (Royal BIU€) .........ccccuveeeiiiiiiiiiiiiieeeeee, 1 1
48 101997207 | Paint, TOUCh-UP — BIACK .......coiiiiiiiiiiiiiiiie e 1 1
48 101997209 Paint, Touch-Up — Dark Green .........ccccooiieiiiiiiieiiee et 1 1
48 101997211 Paint, Touch-Up — Classic Blue (Navy) .......cccoccoiiiiiiiiiinieeeee e, 1 1
48 101972012 Paint, Touch-Up — BUrgundy ..........cooiiiiiiiiiiiiiiiei e 1 1
49 1014115 Transmission TOOI Kit ........cooii e 1
50 1014161 Transaxle Pinion Seal TOOI ........cooceiiiiiiiieee e 1
51 1014162 | Transaxle AXIe S€al TOOI .......ooeiiiiiiiii i 1
52 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
53 101641201 Valve GUIAE REAMET ....cceeeeiiecieeeeee e e e e eee e e e e e e 1
54 O o 20 2 B N ¢ o Yo SRR 1
55 1016551 Valve Seat Cutter T'WIencCh ........ooooviiiiiiiee e 1
56 1016552 | Valve Seat Cutter GUIAE ........oooiiiiiiiiiiiiiiec e 1
57 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) ........... 1
58 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........occcovieiiiieiinien e, 1
59 101641101 Valve SPring COMPIESSOT ....cocuuiiiiieiiiiiee et ettt e e saneee s 1
60 AM10021 VENICIE Care Kit ......eeiiiiiiiiieee et 1 1
61 1011480 | VOIt ONM MELEI .ot 1 1
62 101611003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (N0t SHOWN) ......cooiiiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.
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KN ow', numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
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DID YOU

KNOW?

Part Number and Page

AM10021 16-7

AM10079  6-9, 12-3

AM10080 11-5

AM10081 11-5

AM10419 10-5

CCX8506 15-9, 15-11

183 8-11, 10-3

304 12-7

324 1-15

332 1-7,1-9, 1-11, 1-15, 6-5, 8-11, 9-3,
12-11, 12-27

334 4-7, 5-3, 5-5

357 5-9

451 9-38, 12-7, 12-9, 12-11, 12-15, 13-3,
13-5, 13-7

705 6-13

706 5-9

1016 12-13

1017 12-9

1028 4-5, 12-7, 12-9, 12-11, 12-15

1032 4-5

1035 4-3, 5-5, 5-7

1218 12-19

1241 1-5, 1-13, 4-5, 4-7, 6-7, 6-13, 6-15,
12-19

1242 4-5, 6-7, 6-13, 12-19, 12-31

1308 5-7

1606 8-11, 12-13

1620 1-3

1624 4-7, 5-5, 5-7, 5-9

2402 5-7

4107 12-13

7048 5-9

7173 6-13, 6-15, 12-19

7174 5-3, 6-13, 8-9, 9-3, 12-13, 12-19,
12-31, 13-3, 13-5, 13-7

7251 1-5

7310 2-3

7330 11-7, 14-3, 14-5

7335 11-5, 14-3, 14-5

7336 14-3, 14-5

7473 1-3, 1-5, 1-13, 4-5, 4-7, 6-7, 6-13,
6-15, 12-9

7479 1-9, 1-13

7539 5-7

7540 5-5, 5-7

7555 5-5, 5-7

7569 5-11

7577 15-3, 15-5, 15-7, 15-9, 15-11, 15-13,
15-15

7602 5-5, 5-7

7716 4-5, 4-7

7818 1-13, 6-7

7840 5-9

7847 1-3, 1-7, 9-3

7893 6-5, 6-7, 12-13

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

7910
7973
8049
8056
8057
8058
8067
8233

NUEA

5-9
1-3
12-7, 12-15
12-9

6-5, 6-7,
6-5, 6-7,
5-9

1-7, 1-9,

12-7, 12-9, 12-15
12-7, 12-9, 12-15

1-13, 1-15, 4-7, 6-5, 8-3,

12-7, 12-15, 12-27

8248
8251
8418
8449
8450
8626
8639
8717
8745
8754
8755
8795
8796
8797
8861
8990
8755

1010005
1010124
1010145
1010150
1010200
1010219
1010347
1010348
1010413
1010434
1010435
1010521
1010543
1010805
1010829
1010850
1010877
1010878
101090801
1010921
1010927
1010932
1010933
1010934
1010954
1010958
1010974
1010984
1011010
1011014
1011017

6-5, 8-3, 12-27
1-7, 1-9, 6-5
1-13
12-9
10-3, 12-7, 12-15
4-5
12-13, 12-31
6-5, 6-7
5-9
4-7, 5-3, 5-5, 5-7, 5-9, 5-11, 6-13
5-9
12-13
12-13
12-13
5-7
5-5, 12-3, 12-27
5-11
5-9
5-7
5-11
5-9
5-7
5-7
5-9
5-9
1-13
1-3, 1-13
1-5
12-13
1-11
4-5
4-3
4-3
4-5
4-5
12-13, 12-17, 12-29
1-13, 4-5
4-5
4-5
4-5
6-15, 13-3, 13-5, 13-7
6-5, 6-7, 11-3
12-5, 12-13
5-11
2-3, 5-9
12-5
1-5
1-5

GET STARTED

1011019
1011069
1011084
1011229
1011273
1011290
1011291
1011304
1011382
1011393
1011394
1011402
1011411
1011415
1011418
1011466
1011478
1011480
1011558
1011578
1011652
1011694
1011697
1011700
1011734
1011767
1011779

= https://CartPros.com/f.htm|

1-3
12-5
4-7
6-9
16-5
13-3,
11-7,
5-9
1-3
5-9
1-5
4-5
13-3,
5-11
4-5
4-3
16-5
16-7
12-19
12-13, 12-17, 12-29
1-11

4-7

1-3, 5-3, 8-7, 8-9
4-7

4-7

16-3

4-3, 4-5

13-5
14-5

13-5, 13-7

101187702 4-5, 4-7

1011887
1011892
1011930
1011931
1011988
1011997
1012022
1012030
1012042
1012047
1012098
15-13,
1012101
15-15
1012151
1012159
1012164
1012180
1012181
1012182
1012285
12-27,
1012295
1012303
1012304
1012324
1012328
1012333
1012353

5-9

5-9

5-5, 5-7

12-11

8-3

12-7

12-13

5-9

15-3, 15-5, 15-7

1-7, 1-9

15-3, 15-5, 15-7, 15-9, 15-11,
15-15

15-3, 15-5, 15-7, 15-9, 15-13,

16-5

1-9
7-15
5-11
5-11
5-11
6-5, 8-9, 12-11, 12-13, 12-19,
12-31
6-7

5-9, 5-11
5-11
5-11
6-15
6-5

12-9
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numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
NUEA
1012382 6-3 1013587 6-5 1014007 4-7
1012412 1-7, 1-9 1013589 6-5, 6-7 1014010 12-9
1012431 6-5, 6-7 1013590 6-5 1014012 12-11
1012467 5-5 1013591 6-5 1014013 12-11
1012505 6-9, 12-3 1013593 16-5 1014014 12-11
1012528 9-3, 12-19, 12-31 1013609 6-7 1014017 12-9
1012549 16-5 1013628 12-13 1014019 12-9
1012560 16-5 1013649 12-13 1014029 12-5
1012565 5-3 1013683 12-13, 12-17, 12-29 1014030 12-5
1012566 5-3 1013687 8-3 1014032 12-5
1012571 7-15 1013692 8-3 1014033 12-5
1012594 6-5 1013700 8-9 1014034 12-5
1012604 5-3 1013734 9-3, 12-31 1014035 12-5
1012605 5-3 1013746 8-3, 8-7 1014036 12-5
1012649 8-3 1013754 1-13 1014039 12-5
1012651 12-5 1013756 14-5 1014045 12-11
1012710 14-5 1013757 14-5 1014049 10-3
1012711 11-3, 14-5 1013758 14-5 1014050 10-3
1012714 11-5 1013759 11-3, 14-5 1014051 10-3
1012740 11-5 1013763 14-5 1014052 10-3
1012741 11-5 1013764 14-5 1014055 10-3
1012747 11-5 1013765 14-5 1014056 10-3
1012748 11-5 1013766 14-5 1014057 10-3
1012752 11-3 1013767 14-5 1014058 10-3
1012809 16-5 1013768 11-7, 14-5 1014059 10-3
1012811  16-3 1013769 11-7, 14-5 1014062 10-3
1012812 16-3 1013770 11-7, 14-5 1014065 6-5, 6-7
1012830 6-13, 9-3 1013771 11-7, 14-5 1014070 10-5
1012903 12-9 1013772 11-7, 14-5 1014072 10-5
1012981 7-5 1013773 11-7, 14-5 1014078 10-5
1012987 6-5, 12-7, 12-15 1013774 11-7, 14-5 1014080 10-5
1013001 6-11 1013775 14-5 1014089 6-5
1013003 6-11 1013779 14-5 1014109 12-9
1013005 6-11 1013780 14-5 1014115 16-7
101301102 6-11 1013781 14-5 1014116 8-3
1013032 1-7, 1-9 1013782 14-5 1014119 6-3
1013035 5-5 1013785 14-5 1014125 5-3
1013042 5-5 1013786 14-5 1014126 5-3
1013044 5-5 1013787 11-7, 14-5 1014145 6-5, 6-7
1013051 5-5 1013790 11-7, 14-5 1014153 4-3
1013052 5-5 1013791  11-7, 14-5 1014161 16-7
1013061 12-9, 12-17, 12-29 1013792 14-5 1014162 16-7
1013092 12-5, 12-13 1013794 11-7, 14-3, 14-5 1014189 12-9
1013135 5-9 1013860 12-9 1014193 11-7, 14-5
1013140 1-7, 1-9 1013861 5-3 1014198 1-5, 3-5
1013164 5-11 1013869 4-5 1014201 13-3, 13-5, 13-7
1013198 6-5, 12-7, 12-15 1013870 4-5 1014207 11-7, 14-5
1013207 4-3, 5-11 1013871 4-7 1014213 5-3
1013266 12-13 1013876 4-5 1014214 5-3
1013343 1-3 1013886 12-9 1014216 5-3
1013344 1-3 1013887 12-9 1014217 5-3
101342501 12-13 1013924 4-3, 7-15 1014235 5-7
101347501 1-5 1013935 1-13 1014236 5-11
1013494 1-3 1013971 12-11 1014253 12-9
1013496 3-5 1013998 12-9 1014259 16-5
1013531 4-5 1014000 12-9 1014264 16-5
1013582 16-3 1014003 12-9 1014276 5-9
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1014287
1014288
1014289
1014304
1014305
1014306
1014374
1014375
1014413
1014414
1014453
1014454
1014476
1014482
1014496
1014497
1014498
1014507
1014508
1014510
1014516
1014523
1014524
1014528
1014555
1014645
1014696
1014727
1014728
1014729
1014735
1014771
1014807
1014808
1014828
1014871
1014928
1014947
1014948
1014999
1015032
1015072
1015075
1015137
1015139
1015143
1015188

101524001

1015330
1015332
1015345
1015371
1015372
1015373
1015405
1015408
1015426

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

10-3

5-3, 6-15, 12-19, 12-31

6-11
12-13, 12-17, 12-29
16-3
1-7, 1-9
6-15
6-15
8-9
12-9
10-3
10-5
12-11
1-13
16-3
16-3
16-3
16-3
16-3
16-3
12-13
8-3
8-3
12-7, 12-15
5-11
1-3
15-5
6-5
12-11
12-11
12-9
2-3
6-5, 6-7, 12-9
6-7, 12-7, 12-15
12-5
12-15
8-3
12-19, 12-23, 12-31
12-13, 12-19
12-9
1-3, 1-5, 1-7, 1-9
12-13, 12-17, 12-29
1-13, 6-13, 9-3
8-3, 8-7
8-3
8-3
8-3
6-13
9-3
6-3, 7-3
6-7
6-7
6-7
6-7
6-7
8-9
8-11

NUEA

101547601 3-3
1015524  16-3
1015525 1-7, 1-9
1015545 5-3
1015583 5-9, 5-11
1015597
1015649 7-3
101570501 2-3
101570507 2-3
101570509 2-3
101570513 2-3
1015707 2-3
1015720 6-9
1015737 6-3, 6-7
1015741 6-7
1015752
1015769 6-3
1015777  6-7
1015814 9-3
1015845 8-9
101584502 8-9
1015878 6-7
1015905 15-3, 15-5,
1015906 15-3, 15-5,
1015907 15-3
1015910 15-3, 15-5
1015911  15-3, 15-5,
1015912  15-3
1015913  15-3, 15-5,
1015914  15-3, 15-5,
15-15
101591601
101591602
1015917
1015920
1015932
1015936 15-5
1015939  15-7
1015969 7-3
1016003 8-3
1016068 12-5
1016069 12-5
1016070 12-5
1016074 6-13
101610901 3-5, 12-9
101611003  16-7
1016112 16-7
1016140 12-9
1016154 5-3
1016156  5-3
1016175  12-9
1016181 5-3
1016183 5-3
1016201 6-5
1016202 8-9
1016203  10-3, 10-5
1016214 5-3

15-3

15-3
15-3, 15-5,
6-3, 6-13
6-13

5-5, 5-7, 5-9

6-7, 8-11, 12-21

15-7
15-7

15-7

15-7
15-7, 15-9, 15-13,

15-7, 15-9, 15-13

GET STARTED

101621601
1016219
1016263
1016269
1016282
1016289
1016336
1016337
1016338
1016341
1016342
1016346
1016349
1016350
1016353
1016379
1016384
1016385
1016386
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
101642572
101642575
101642578
101642580
101642582
1016429
1016430
1016431
1016432
101643301
101643302
101643303
101643401
1016435
1016436
1016437
1016438
1016439
1016440
1016441
1016442
1016443
1016444
1016445
1016446
1016447
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3-3, 3-5
5-3
5-3
5-3
15-7
10-3
15-7
11-5
11-5
11-3
6-5
5-7
5-7
5-7
5-7
1-3
5-9
5-7
5-9
5-9
5-9

16-3

16-7

16-7

16-7
16-7
16-5
16-5
16-3
16-3
16-5

8-5

8-5

8-5

8-5

8-5
7-7
7-9
7-9
7-7, 11-3

15-3, 15-5, 15-7

15-3, 15-5, 15-7

15-3, 15-5, 15-7

15-5
7-7
7-9
8-5
8-7
8-7
8-7
8-7
7-9
7-3
8-7
7-5
7-11
7-9
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numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
NUEA
1016448 7-9 1016519 7-9 1016583 7-9
1016449 7-9 1016520 7-11 1016584 7-11
1016450 7-9 1016521 7-11 1016585 8-5
1016451 7-9 1016523 7-9 1016586 7-5
1016452 7-9 1016524 7-3 1016587 7-5
1016453 7-11 1016525 7-3 1016588 7-5
1016454 7-11 1016526 7-3 101660404 1-3
1016455 7-5 1016531 7-3 101661601 12-13
1016456 7-3, 7-5, 7-11 1016532 7-13 101661602 12-13
1016457 7-7 1016533 7-13 1016622 5-3
1016458 7-9, 7-11 1016535 7-11 1016627 16-5
101645901 7-13 1016536 7-3 1016630 6-9
101645902 7-13 1016537 7-7 1016663 5-3
101645903 7-13 1016538 7-11 1016672 11-7, 14-5
1016460 7-13 1016539 7-3 1016801 10-3
101646101 7-13 1016541 7-13 1016845 12-7, 12-15
101646102 7-13 1016542 7-9 1016849 6-9, 12-3
101646103 7-13 1016544 7-5, 7-9, 7-11 1016851 6-9, 12-3
101646201 15-7 1016545 7-9, 12-19 1016859 6-9, 12-3
101646401 15-3 1016546 8-9 1016868 1-5
1016467 7-7 1016547 7-3, 7-13, 8-7 1016875 1-3
1016469 7-13 1016548 7-5 1016876 1-3
1016470 7-13 1016549 7-9 1016883 6-13
1016471 7-9 101655001 7-13 1016896 12-7
1016472 7-11 101655002 7-13 1016916 1-11
1016473 7-7 101655003 7-13 101692501 1-5
1016474 7-9 101655004 7-13 101692502 1-5
101647501 7-13 101655005 7-13 101692504 1-5
101647502 7-13 101655006 7-13 101692506 1-5
1016479 7-9 101655007 7-13 101692509 1-5
1016480 8-7 101655008 7-13 101692510 1-5
101648102 8-7 101655009 7-13 101692511 1-5
101648203 7-7 1016551 16-7 101692512 1-5
1016483 7-9 1016552 16-7 101692513 1-5
1016484 7-7 1016553 16-7 101692601 1-7
1016486 8-5 1016554 16-7 101692602 1-7
1016489 7-9 1016558 7-13 101692604 1-7
101649002 8-7 1016559 7-13 101692606 1-7
1016493 7-5 1016560 7-9 101692609 1-7
1016494 7-11 1016561 7-5 101692610 1-7
1016496 7-11 1016562 7-5, 7-13 101692611 1-7
1016497 7-5 1016563 7-9 101692612 1-7
1016499 8-5 1016564 7-11 101692613 1-7
1016501 8-5 1016565 7-11 101693301 171-9
1016502 7-7 1016566 7-9 101693302 71-9
1016505 7-5 1016567 7-11 101693304 1-9
1016506 7-11 1016568 7-13 101693306 1-9
1016507 7-3 1016569 7-9 101693309 1-9
1016509 7-13 1016570 7-7 101693310 171-9
1016510 7-11 1016571 7-13 101693311 1-9
1016512 7-3 1016572 8-7 101693312 1-9
101651401 2-3 1016576 7-7 101693313 1-9
101651407 2-3 1016578 7-5 101693901 1-5
101651409 2-3 1016579 7-5 101693902 1-5
101651413 2-3 1016580 7-13 101693904 1-5
1016516 7-13 1016581 7-7 101693906 1-5
1016517 7-9 1016582 8-7 101693908 1-5
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101693909 1-5 1017704 14-5 101823201 4-3
101693910 1-5 1017705 12-17, 12-29 101823301 4-3
101693911 1-5 1017748 1-7, 1-9 101823302 4-3
101693912 1-5 1017774 1-13 101823801 4-3
1016947 6-5 1017799 12-15 101823901 4-3
1016952 1-3 1017814 1-9 101824001 4-3
101696201 1-9 1017815  1-9 101824002 4-3
101696202 1-9 101791101 4-3 101824401 8-3
101696204 1-9 1017936 1-7, 1-9 101825101 3-3, 3-5
101696206 1-9 1017944 13-3, 13-5, 13-7 101826201 12-3
101696208 1-7 1017945 13-3 101826301 6-9
101696209 1-7 1017946 13-3, 13-5 101827101 7-15
101696211  1-7 1017947 13-3, 13-5, 13-7 101827801 12-19, 12-31
101696213 1-7 1017948 13-3, 13-5, 13-7 101828301 15-9
101696215 1-7 1017949 13-3, 13-5, 13-7 101828501 15-9, 15-13
101696216 1-7 1017950 13-3, 13-5, 13-7 101828601 15-9, 15-11
101696217 1-9 1017951 13-3, 13-5 101828801 15-9, 15-11
101696218 1-9 1017952 13-3 101828802 15-9, 15-11
101696219 1-7 1017953 13-3, 13-5, 13-7 101828901 15-9, 15-13, 15-15
101696220 1-7 101795701  12-17, 12-23, 12-25, 12-29 101828902 15-9, 15-13, 15-15
101696221 1-7 1017958 13-5 101828903 15-9, 15-13, 15-15
101696222 1-9 1017961 13-5 101828904 15-11
101696223 1-9 101796201 4-7 101828905 15-11
101696224 1-9 101796501 12-17, 12-29 101828906 15-11
1016967 1-5 101796801 12-17, 12-29 101830601 6-9
1017029 4-5 101797701  12-17, 12-29 101830701 6-9, 12-3
101706702 1-3 101797702 12-17, 12-29 101831101 15-9
1017079 1-3 101797801 12-17, 12-29 101831401 12-13
1017080 1-5 101801001 12-17, 12-29 101831503 15-13
101708301 1-3 101802101 12-17, 12-29 101831504 15-13
1017141 1-7, 1-9 101802201 15-9 101831701 15-13
1017203 8-3 101802202 15-9 101831702 15-13
1017221 7-3 101802203 15-9 101831801 16-3
1017226 5-3 101802204 15-11 101831901 16-3
1017231 11-3 101802205 15-11 101832001 12-17, 12-29
1017266 5-7 101802206 15-11 101832101 7-15
1017273 5-3 101802601 1-3, 12-3 101832201 8-9
1017327 10-5 101804301 8-11 101832202 8-9
1017328 10-3 101805701 8-11 101832301 8-9
1017378 4-7 101808401 16-3 101832302 8-9
1017380 4-7 101809101 16-3 101832401 8-9
1017424 4-7 101811401 8-11 101832501 8-9
1017448 7-5 101811501 8-11 101832701 7-15
1017455 7-5 101811901 8-11 101832901 7-15
1017456 7-7 101812301 8-11 101833001 7-15
1017461 8-5 101813202 16-3 101833201 7-15
1017466 8-7 101815501 4-3 101833301 7-15
1017507 7-7 101815502 4-3 101833401 10-5
101753005 12-15 101816301 4-3 101833601 171-3
1017653 6-11 101816501 4-3 101833701 6-11, 6-13
101768202 1-3 101816502 4-3 101833902 10-3
1017686 10-5 101817401 4-7 101834001 10-5
1017689 9-3 101818801 4-7 101834502 6-9, 12-3
1017692 12-9 101819701 15-9 101834601 7-15
101769302 2-3 101820201 8-7 101834801 11-3
1017696 4-7 101821501 8-11 101835601 1-15
1017703 14-5 101823101 16-5 101836201 10-5
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101837101 8-11 101884801 7-15 101906201 14-3
101837301 6-3, 6-13 101887101 16-3 101906901 14-3
101838201 15-13 101887601 7-3, 8-7 101908101 12-27
101838301 15-13 101887901 12-31 101908401 12-27
101838401 15-13, 15-15 101889302 6-3 101908601 3-5
101838501 15-13 101889401 11-5 101908701 12-19, 12-31
101838601 15-13, 15-15 101889901 11-5 101909201 7-5
101838701 15-13 101890001 1171-5 101909301 7-5
101840201 12-19 101890101 171-3 101909401 7-5
101850301 8-11 101890201 11-3 101909501 7-5
101851101 6-9 101890601 171-3 101909701 7-3
101855002 12-27 101890901 11-7 101909901 12-19
101855801 6-5 101891001 11-7 101909902 12-31
101855901 7-15 101891301 11-3 101910401  1-13, 12-19, 12-31
101856001 12-27 101891401 11-7 101910501 11-7, 14-5
101856102 6-7 101891501 11-7 101912401 4-7
101856201 8-11 101891601 11-5 101914401 15-9, 15-13
101859301 9-3 101891901 11-5 101915201 3-3
101861901 4-7 101892001 11-5 101915401  7-11
101862001 4-7 101892201 11-5 101915501 7-13
101869302 6-11 101892301 171-5 101915601 7-3
101871001 16-3 101892401 11-5 101915701 7-5
101871901 4-7 101892501 11-5 101915801 7-5
101874901 6-11 101892601 11-5 101916501 10-3
101875001 6-11 101892701 11-7 101916701 6-13, 10-3
101875101 6-11 101893201 171-5 101917601 8-11
101875201 6-11 101894901 12-17, 12-29 101917701 8-11
101875301 6-11 101895401 14-3 101920001 12-25
101875401 6-11 101895501 14-3 101920101 12-19, 12-21, 12-27, 13-7
101875501 6-11 101895601 14-3 101921501 8-11
101875601 6-11 101895701 14-3 101922101  14-3
101875701 6-11 101895801 14-3 101922201 14-3
101875802 6-11 101895901 14-3 101922301 7-13
101876001 6-11 101896001 14-3 101922501 12-27
101876202 6-11 101896501 6-11 101922601 6-5, 11-3
101876301 6-11 101896901 8-3 101923001 14-3
101876402 6-11 101897001 14-3 101923201 14-3
101876501 6-11 101897201 14-3 101923501 14-3
101877601 6-11 101897401 14-3 101923601 14-3
101877701 6-11 101897601 14-3 101923701 14-3
101878101 6-11 101897901 14-3 101923901 14-3
101878201 4-5 101898001 6-15 101925701 8-11
101878302 5-5 101900801 4-3, 5-11 101927101 11-3
101879001 6-11 101900901 6-9 101927201 11-3
101879401 5-5 101901201 12-23 101927501 11-5
101879501 5-5 101901301 12-23 101927601 11-5
101879601 5-5 101901401 12-23 101927901 11-5
101879701 5-5 101901501 12-23 101928001 11-5
101879801 5-5 101902801 12-23 101928101 11-5
101879901 5-5 101902901 12-23 101928301 11-7
101880001 5-5 101903001 12-23 101928701 11-3, 14-3, 14-5, 16-5
101880101 5-5 101903101 5-9 101929801 10-3
101880201 5-5 101903501 8-9 101931501 3-5
101880301 5-5 101903601 14-3 101932401 12-27
101881101 7-5 101903701 14-3 101932501 12-27
101881701 8-11 101904101 1-7, 1-9 101932601 12-31
101883002 12-23 101905601 8-5, 8-7 101932701 12-31
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101933101
101935501
101936801
101939901
101942301
101949201
101951501
101953001
101953101
101953901
101954301
101956201
101956202
101958101
101958201
101958301
101959902
101960501
101960601
101965201
101965602
101966901
101968701
101971001
101971301
101972101
101972201
101972401
101972801
101973101
101973201
101973501
101975901
101976001
101976601
101978001
101978101
101978201
101979101
101980801
101980901
101981001
101984801
101985501
101987501
101987601
101987701
101990801
101992601
101997201
101997202
101997203
101997204
101997205
101997206
101997207
101997209

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

16-5
12-3
12-21
6-11
12-19, 12-27, 13-7
12-9
6-5
4-5
4-5
7-3
1-11
15-15
15-15
8-11
15-15
15-15
3-5
3-3
3-3, 3-5
12-19, 12-31
12-31
4-7
12-25
8-11
8-11
14-3
14-3
14-3
8-11
8-5
8-5
15-15
12-13
14-3
15-15
12-25
12-25
12-25
6-5, 12-15
11-5
11-5
11-5
5-3
1-11
15-15
1-11
8-3
4-5
6-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7

101997211
101997212
101998201
101998202
101998204
101998205
101998501
102003201
102018001
102022101
102026001
102047201
102048301
102060501
102060502
102060504
102060505
102061201
102061301
102061302
102063901
102064601
102065501
102076701
102099101
102101001
102101101
102155501
102162101
102169401
102174201
102174202
102174204
102174205
102196601
102198301
102199601
102221201
102235201
102236601
102236703
102237001
102237401
102237701
102238301
102238302
102238304
102238305
102240102
102240501
102240601
102240801
102241502
102242101
102242401
102243402
102248803

NUEA

16-7
16-7
1-11
1-11
1-11
1-11
1-11
8-3
12-5
4-3, 4-5
4-7
12-13
12-13
1-13
1-13
1-13
1-13
16-7
1-15
1-15
1-15
1-15
1-15
1-13, 1-15
1-15
12-21
12-21
1-15
12-23
16-5
1-11
1-11
1-11
1-11
12-25
1-15
12-25
1-3, 1-7, 1-9
13-3, 13-5, 13-7
1-13
1-13
1-13
13-3
13-5
1-13
1-13
1-13
1-13
13-7
12-31
12-31
12-31
16-5
10-5
1-13
16-5
16-5
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102249901 16-3
102250201 12-15
102251501  16-5
102251901  13-7

102259001 1-5, 3-5
102259801 12-31
102263601 12-25, 12-31

102263701 12-31
102265501 13-7
102265601 13-7
102265701 13-7
102265901 13-7
102266001 13-7
102266101  13-7
102266501 12-31
102266601 12-27
102266701 12-27
102267001 13-7
102273201 15-11
102273301 15-11
102273401  15-11
102273501  15-11
102273601  15-11
102273701  15-11
102273801 15-11
102273901 15-11
102274001 15-11
102278001 5-3
102304701 7-9
102310701 1-5
102323101 4-5
102323201 4-5
102327801 13-7
102330901 16-5
102336001 8-9
102336101 8-9
102355301 6-15
727102 2-3

A

ac voltage suppressor  15-15
accelerator pedal 4-7

accelerator pedal adjustment tool  16-3
accelerator pedal return spring cup  4-7
accelerator pivot rod 4-7
acceleratorrod  4-7

access door 1-7, 1-9

accu-power charger 15-3, 15-5, 15-7
a-connector (starter/generator) 6-11
adaptor, cable (IQDM) 16-5

adhesive, guide ring  16-3

adjuster, hydraulic brake 16-5
adjusting stud  12-9

airbox 8-11

air duct  8-11

air duct repair kit 8-11

air filter  8-11
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ammeter 15-3, 15-5, 15-7, 15-9, 15-11,
15-13, 15-15
a-plate strap  5-7
arbor 16-7
arm
governor lever 11-3
pivot 11-3
rocker 7-9
speed switch 12-9
armature 6-11, 13-3, 13-5, 13-7
armrest  1-11

assembly
3-pinplug 13-7
6-pin plug 12-31

36-volt motor  13-3

48-volt motor  13-5

ac voltage suppressor

accelerator rod 4-7

airbox top 8-11

airduct 8-11

armature 6-11

axle 11-7, 14-3, 14-5

axle tube 14-3, 14-5

bag hoop 1-13

bearing (steering column) 5-3

bell crank and shaft 6-7

bolt (float chamber) 8-5

brush rigging 13-7

carburetor 8-5

charger case 15-3, 15-5, 15-7, 15-9,
15-11, 15-13, 15-15

control cable 15-3, 15-5, 15-7

current limiter  15-15

cylinder head 7-9

delta a-plate  5-7

diode 12-19

diode with heatsink film

drive hub  10-3

driven clutch  10-5

eccentric  5-9

end shield 13-7

float (carburetor) 8-5

float chamber 8-5

forward/reverse shifter 6-5

forward/reverse switch 12-7, 12-15,
12-27

fuel strap, rear  8-3

heatsink  15-3, 15-5, 15-7, 15-9, 15-13,
15-15

hub 5-9

idle screw 8-5

lever (brake) 4-3

moveable face (driven clutch) 10-5

pilot air screw  8-5

resistor 12-19, 12-23, 12-31

rod (counterbalance) 7-13

screw (float chamber) 8-5

15-15

15-11

Page i-8
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seatback 1-13
seat bottom 71-711
spindle  5-9
stator shell 13-3, 13-5, 13-7
steering column  5-3
steering gearbox  5-5
switch brush  12-9
timer 15-3, 15-5, 15-7
transformer 15-3, 15-5, 15-7, 15-9,
15-11, 15-13, 15-15
v-glide wiper switch  12-9
voltage regulator 6-7
voltage suppressor 15-9, 15-13
wheel and tire 2-3
wire 6-3, 6-7, 6-9, 6-13, 7-3, 12-5, 12-9,
12-13, 12-17, 12-23, 12-25,
12-29, 12-31, 15-11, 15-13,
15-15
wire, sense lead 12-17, 12-29
axle 11-7, 14-3, 14-5
axle shaft seal 14-3
axle tube 11-7, 14-3, 14-5
axle tube oil seal 14-5

backing plate (brake) 4-3

bag hoop 1-13

bag strap 1-13

bag strap buckle 1-13

bagwell protector 1-3

ball bearing, output shaft 6-11

ball joint 6-5

ball joint (tie rod) 5-7

ball joint, inner 5-5

ball joint, left-hand thread = 5-5, 5-7

ball stud 6-5, 6-7

ball stud (shifter lever) 11-3

ball stud, accelerator pedal 4-7

ball, steel (shift fork retainer) 171-5

ball, steel, pressure relief 7-7

band, rpm limiter mount  7-5

bar, bus 12-15

bar, drive 12-21

barb, vent 8-3

barrel fastener 1-13

barrel, plastic 1-3

base, forward/reverse shifter 6-5

base, mounting 12-13

basket, sweater 1-13

battery
6-volt 12-13
8-volt 12-17, 12-29
discharge machine 16-3
terminal protector spray 16-3
thermometer 16-3

battery cap 12-13, 12-17, 12-29

battery charger, PowerDrive 15-9, 15-13,

2003 DS Golf Cars lllustrated Parts List

battery charger, PowerDrive 2
battery clamp 6-15
battery hold-down
battery warning light 12-3
battery, 12-volt 6-15
bearing

board, resistor mounting
body (rear)
body hinge plate
body keeper clip
body kick plate
body spacer 1-13
body support
body, front 1-5

bolt, brake cluster mounting 4-3
bolt, j-
boot

GET STARTED * https://CartPros.com/f.html

15-15
15-11

12-13, 12-17, 12-29

ball (crankshaft) 7-11

ball (motor) 13-3, 13-5, 13-7
ball, input shaft 171-5

ball, output shaft 6-11
bronze 12-9

differential  714-3

idler (drive clutch) 10-3
inner axle tube 11-7, 14-5
input gear 14-3, 14-5
intermediate gear 14-3, 14-5
lower pinion  5-5

needle 171-5

outer axle tube 11-7, 14-5
pivot support 4-7

plain (counterbalance rod) 7-13
thrust 5-9

upper pinion  5-5

bearing and oil seal remover 16-3
bearing driver set  16-3

bearing puller 16-3

bearing puller wedge 16-3
bearing retainer
bearing retainer (starter/generator) 6-11
bearing retainer screw
bell crank 12-9

bell crank and shaft 6-7

bell crank, forward/reverse 6-5
belt, drive
belt, starter/generator
bezel, receptacle
block

13-3, 13-5, 13-7

13-3, 13-5

10-3, 10-5
6-13, 10-3
12-13, 12-17, 12-29

brake pedal mounting 4-5
fuse 6-7
terminal (controller) 12-31
12-11
1-7, 1-9
1-7, 1-9
1-7, 1-9
1-7, 1-9

1-7, 1-9

12-13, 12-17, 12-29

dust 5-5, 5-7
steering column  5-3
tow/run switch  12-27

box, electrical component 6-7
bracket
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accelerator support  8-9 bronze 5-9, 6-5, 6-7 charger, PowerDrive battery  15-9, 15-13,
adjusting (starter/generator) 6-13 drive clutch  10-3 15-15
engine shroud  7-3 insulator  13-3, 13-5, 13-7 choke button  8-71
fe290 mounting  6-13 stain relief  15-3, 15-13 choke valve  8-11
fuse and receptacle mounting  12-13 steel 5-9, 5-11 choke valve o-ring  8-11
governor cable engine  8-9 strain relief  15-5, 15-7, 15-9, 15-11, circuit breaker (15-amp)  15-9, 15-11
muffler mounting  9-3 15-15 clamp
oil filter 7-7 urethane 5-7, 5-9, 5-11 battery 6-15
oil level switch  7-711 bushing (axle) 14-5 cable 12-13
power relay mounting  15-13 buzzer, reverse = 12-3 cable retaining  8-9
rpm limiter  7-5 hose (air intake) 8-11
snubber 7-15 C hose (bronze) 8-7
steering column mounting  5-3 cable hose (fuel) 8-3
support  8-9 accelerator  8-9 hose (gray) 8-3, 8-7
throttle  8-7 accelerator, snap-in  8-9 hose (red) 8-3
tow/run switch  12-27 brake 4-3, 4-5 muffler  9-3
transmission cable support  6-5, 11-3 control  15-3, 15-5, 15-7 plastic (fuel line) 8-3
brake adjusting mechanism 4-3 governor 8-9 clamp (oil sending wire) ~ 7-11
brake adjustment tool 16-3 governor, snap-in  8-9 clamp (wire) 7-5
brake cable 4-3, 4-5 QDM 16-5 clamp screw 13-3, 13-5, 13-7
brake cable equalizer 4-5 transmission 6-5 clevis, upper delta  5-9
brake cable hanger 4-3, 5-11 cable retainer 6-5 clip 5-3
brake cluster 4-3 calibration test module  16-3 clip, body keeper  1-7, 1-9
brake cluster mounting bolt  4-3 cam (driven clutch) 10-5 cluster, brake 4-3
brake drum 4-3 cam installation tool  16-3 clutch alignment tool  16-3
brake pedal  4-5 cam, electrical box 6-7 clutch tool kit 76-3
brake pedal adjustment tool 16-3 cam, neutral lockout  6-5 clutch, drive  10-3
brake pedal mounting block 4-5 camshaft 7-11 clutch, driven  10-5
brake pedal pad 4-5 canopy 1-15 coil
brake pedal stop bumper 4-5 canopy support kit  1-15 field 6-11
brake pedal tension tool 16-3 cap ignition  7-5
brake shoe 4-3 6-volt battery  12-13 resistor  12-11
brake spring 4-3 battery (4-port) 12-17, 12-29 collar (axle shaft) 11-7
breaker, circuit, 10-amp  15-13, 15-15 dust 12-27 collet 7-9
breaker, circuit, 15-amp  15-9, 15-11 fuel tank 8-3 column, steering 5-3
breather 14-3, 14-5 key switch  6-9, 12-3 communication display module  16-3
breather, transaxle case 11-3 protector  12-9 component mounting plate  12-19, 12-31
bronze bushing 6-5, 6-7 seatback 1-13 compression gauge 16-3
brush 6-11, 13-3, 13-5, 13-7 capacitor  15-3, 15-5, 15-7 compressor, piston ring  16-5
brush connector 6-11 carburetor  8-5, 8-7 compressor, valve spring  16-7
brush holder 6-11 carburetor insulator  8-7 computer, onboard 12-19, 12-31
brush holder screw  13-3, 13-5 card, safety first 16-5 connecting rod  7-13
brush inspection port cover 6-11 care kit, vehicle 16-7 connector
brush rigging  13-3 carrier, wiper switch arm  12-9 4-pin  12-27
brush spring 6-11, 12-9, 13-3, 13-5, 13-7 case cord 7-11
brush, switch  12-9 charger 15-3, 15-5, 15-7, 15-9, 15-11, 1Q controller  72-31
buckle, bag strap 1-13 15-13, 15-15 continuity tester  16-5
bumper forward/reverse switch 12-27 control cable 15-3, 15-5, 15-7
brake pedal stop 4-5 gear carrier 11-7 controller, 48-volt (225-amp) 12-19
front 1-5 rockerarm  7-9 controller, 48-volt (250-amp) 12-31
motor  13-3, 13-5, 13-7 wiper switch  12-9 cord connector  7-11
rear 1-3 case gasket 14-5 cordset,ac  15-3, 15-5, 15-7, 15-9, 15-11,
return spring  4-7 chargercase 15-3, 15-5, 15-7, 15-9, 15-11, 15-13, 15-15
side guard trim  1-5 15-13, 15-15 cordset, dc  15-3, 15-5, 15-7, 15-9, 15-11,
wiper switch  12-9 charger, accu-power, battery  15-3, 15-5, 15-13, 15-15
15-7 counterbalance guide shaft 7-13

bus bar 12-15

bushing charger, PowerDrive 2 battery  15-11 counterbalance weight 7-13
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cover
brush inspection port  6-11
controller  12-31
crankcase 7-11
dust 4-3, 5-9
electrical component box  6-7
gearcase 11-7
oil pump 7-7
seat back 1-13
seat bottom  71-711
steering column  5-3
wiper switch case  12-9
crank, bell 12-9
crankcase 7-13
crankcase cover
crankshaft 7-13
crankshaft seal 7-11
crankshaft shim 7-13
cup, accelerator pedal return spring  4-7
current limiter  15-15
cutter, valve seat 16-7
cylinder head 7-9

7-11

D

damper, rpm limiter

dash panel, center 1-3

dash, driver side 1-3

dash, passenger side

decal
driver/passenger warning  3-3, 3-5
electrical component cover  3-5, 12-31

7-5

1-3

frame ground and governor warning  3-3

gasoline warning  3-3
key switch  3-3, 3-5
motor braking 3-5
operating instructions  3-3, 3-5
potentiometer caution 3-5
resistor warning  3-5
rotating parts and hot manifold
warning 3-3
tow/run switch  3-5
wiper switch warning
delta a-plate  5-7
delta shock and gear support  5-7

12-9

delta sleeve 5-7

differential bearing  14-3

differential gear 11-7, 14-3, 14-5
differential gear case 11-7, 14-5
differential housing 74-3

differential idler gear 11-7, 14-3, 14-5
differential pin  11-7, 14-3

diode 12-13, 12-19

dipstick 7-3

door, access 1-7, 1-9

double lip seal 5-9
drag link, rack and pinion  5-5
drain plug (crankcase) 7-7
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drink holder
drive bar
drive belt  10-3, 10-5
drive clutch  10-3

drive clutch button  70-3
drive clutch holder tool
drive clutch hub puller
drive clutch puller  16-3
drive hub  10-3

driven clutch  10-5
driven clutch cam puller
driven clutch puller plug
driver, drive clutch  10-3
drum, brake 4-3
dry moly lubricant
dust boot 5-5, 5-7
dustcap 12-27
dust cover 4-3, 5-9

1-3
12-21

16-3
16-3

16-3
16-3

16-5

E

8-volt battery
80-amp fuse
eccentric  5-9
e-clip (air box top) 8-11
electrical box cam  6-7
electrical component box
emblem, IR 1-5, 3-5
end bell, commutator 6-11
end bell, output shaft 6-11
end shield 13-3, 13-5, 13-7
engine shroud 7-3

engine valve spring  7-9
engine, fe290 ohv gasoline
equalizerrod 4-5
equalizer, brake cable 4-5
exhaust gasket 9-3
exhaust system 9-3
exhaust valve 7-9

12-17, 12-29
12-13

6-7

7-3

F

4-pin plug and wedge lock  12-27
4-pin receptacle and wedge lock
48-volt motor, 3.10-hp 13-5
48-volt motor, 3.20-hp 13-7
48-volt solenoid 12-19, 12-31
fan housing 7-3
fan shroud 7-3
fan, flywheel 7-5
fastener, barrel 1-13
fe290 ohv gasoline engine
fender, inner 1-7, 1-9
field coil (starter/generator)
fill plug 14-3
fill plug with gasket
filter

air  8-11

12-27

7-3

6-11

14-5
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fuel 8-3

oil 7-7
fitting, grease  5-9
fitting, thread-forming grease
fixed face (drive clutch) 10-3
fixed face (driven clutch) 10-5
float (carburetor) 8-5
float chamber 8-5
floor mat 71-3, 1-5, 1-7, 1-9
flywheel 7-5
flywheel fan
flywheel puller
fork, shift 11-5
forward/reverse bell crank  6-5
forward/reverse handle 6-5
forward/reverse shifter 6-5
forward/reverse shifter base 6-5
forward/reverse switch  12-7, 12-15, 12-27
forward/reverse switch case 12-27
forward/reverse switch handle 12-7, 12-15
frontbody 71-5
front spring retainer plate  5-9
f-terminal insulator 6-11
fuel filter  8-3
fuel impulse pump 8-3
fuel line 8-3
fuel pickup tube (valve)
fuel strap, rear 8-3
fuel tank  8-3
fuse

10-amp 6-7

3/8-amp 12-17, 12-29

30-amp 15-11

80-amp 12-13

charger 15-3, 15-5, 15-7, 15-9, 15-13,

15-15

fuse block 6-7
fuse holder 12-13
fuse lens 12-13

G

gasket

carburetor insulator
case 14-5
controller 12-31
crankcase cover 7-11
drain plug 7-7, 11-3
exhaust 9-3
fe290 7-9
float chamber
head 7-9
insulator 8-7
intake pipe 8-7
liquid 14-3, 14-5, 16-5
liquid (transaxle case)
oil pump 7-7

plug 14-3

5-5, 5-7

7-5
16-5

8-3

8-7

8-5

11-3
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rocker arm case 7-9
seat 1-11
throttle bracket 8-7
gauge, compression  16-3
gear
clusteridler 11-5
differential 171-7, 14-3, 14-5
differential idler 11-7, 14-3, 14-5
helical (crankshaft) 7-13
input 171-5
intermediate  14-3, 14-5
intermediate, small  14-5
output 11-7, 14-3, 14-5
spur (crankshaft) 7-13
spur (transaxle) 171-5
gearcase 11-3, 14-3, 14-5
gear yoke 16-5
governor 11-5
governor guard  8-7
governor leverarm  11-3
governor shaft installation tool  16-5
grease fitting  5-5, 5-7, 5-9
grip, pencil  5-3
grommet 7-5
grommet, insulation 8-3
grommet, split  712-9
guard, governor 8-7
guard, scuff 1-3
guide
choke lever 8-11
oil (transaxle) 11-5
steeringrack  5-5
valve 7-9
valve seat cutter 16-7
guide ring adhesive 16-3

H

handle
forward/reverse  6-5
forward/reverse switch 12-7, 12-15
PowerDrive 2 15-11

hanger, brake cable 4-3, 5-11

hardware, terminal (starter/generator) 6-11

harness retainer 6-9

harness, wire  6-3, 12-23, 12-25

head gasket 7-9

heatsink  15-3, 15-5, 15-7, 15-9, 15-11,
15-13, 15-15

helical gear (crankshaft) 7-13

hold-down, battery 12-13, 12-17, 12-29

holder, drink  1-3

holder, fuse 12-13

hole plug 712-3

hose clamp 8-3

hose clamp (bronze) 8-7

hose clamp (gray) 8-7

hose clamp (red) 8-3

NUEA

hose, intake 8-11
housing

differential  14-3

fan 7-3

female 3-wire 13-7

field coil (starter/generator) 6-11
hub 5-9
hub, drive  10-3
hub, synchronizer clutch  171-5
hydraulic brake adjuster 16-5
hydrometer 16-5

idle screw 8-5

ignition coil  7-5

inner axle tube bearing 14-5
inner fender 1-7, 1-9

input gear bearing  14-3, 14-5
input shaft 14-3, 14-5

input shaft oil seal 14-3, 14-5
insert, synchronizer 171-5
insert, wood 71-171

insulator bushing  13-3, 13-5
insulator gasket 8-7

insulator, carburetor 8-7
insulator, f-terminal  6-11

intake hose  8-11

intake pipe 8-7

intake valve 7-9

intermediate gear 14-3, 14-5
intermediate gear bearing  14-5
internal retaining ring pliers  16-5
1Q display module (IQDM) 16-5
IR emblem 71-5, 3-5

J
j-bolt 12-13, 12-17, 12-29
jet, main  8-5

jet, pilot  8-5
joint
ball 4-5, 6-5

ball (tie rod) 5-7

compound steering  5-3
innerball  5-5

left-hand thread ball  5-5, 5-7
spring-loaded ball 4-7

K

key
square 10-5
sunk 14-5

woodruff  6-11, 11-3
key (crankshaft) 7-13
key (driven clutch) 10-5
key (flywheel) 7-5
key (transmission shaft) 171-5

GET STARTED * https://CartPros.com/f.html

key (vehicle) 6-9, 12-3

key switch  6-9, 12-3

key switch cap 6-9

key switch nut  6-9, 12-3

kingpin  5-9

kingpin wave washer 5-9

kit
2-pin plug 12-21
3-pinplug 12-19, 12-21, 13-7
3-pin plug and wedge lock 12-27
3-pin receptacle 12-19
3-pin receptacle and wedge lock  12-27
4-pin plug and wedge lock 12-27
4-pin receptacle and wedge lock 12-27
6-pin plug 12-31
6-pin receptacle 12-31
accelerator pivotrod 4-7
air duct repair  8-11
bagwell protector 1-3
bearing and magnet 13-7
brake cable 4-3, 4-5
brake pedal 4-5
brake pedal adjustment tool 16-3
canopy support  1-15
differential gear case 11-7
drink holder 1-3
drive clutch weight 710-3
driven clutch button  70-5
fuel impulse pump rebuild  8-3

fuse and receptacle 12-13, 12-17,
12-29

gasket 7-9

1Q controller connector  12-31

1Q display module (IQDM) 16-5

park brake pedal 4-5

pulley nut and screw 6-11

reverse buzzer 6-9

shock absorber cushion 5-11

shock absorber, rear 5-11

snap washer (dash mounting) 7-3

steering column mounting bracket 5-3

steering column rebuild  5-3

tune-up 16-7

vehicle care 16-7

L

latch, park brake 4-5, 4-7
latch, wire (air box) 8-11
lead wire 7-5

lens, fuse 12-13

lever
choke 8-11
shifter 11-3

transmission shifter 17-3
lever (brake) 4-3
light, battery warning  12-3
light, low oil warning 6-9
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limit switch  6-5, 6-7, 12-7, 12-9, 12-15 o-ring (counterbalance shaft) 7-13 component mounting 12-19, 12-31
limiter, rom, ohv  7-5 o-ring (oil sending connector) 7-11 flywheel fan  7-5
line, fuel 8-3 o-ring (rocker case hardware) 7-9 front spring retainer  5-9
line, vent (fuel) 8-3, 8-7 o-ring, choke valve 8-11 heatsink  15-11
link, rack and pinion drag  5-5 o-ring, oil filter mount  7-7 lock 14-5
liquid gasket 14-3, 14-5, 16-5 outer axle tube bearing 14-5 mounting (engine) 7-15
lock plate  14-5 output gear 14-3, 14-5 mounting (rear bumper) 1-3
low oil warning light 6-9 oil filter screen  7-11
lower pinion bearing 5-5 P oil pump 7-7
lubricant, dry moly  16-5 package, brush  6-11, 13-3, 13-5 oilvalve 7-9
lubricant, moly-teflon  16-5 package, hub bearing  5-9 receptacle backing 12-17, 12-29
lugnut 2-3 pad scorecard 5-3
lug stud  5-9, 11-7, 14-3, 14-5 accelerator pedal  4-7 seat hinge 1-11
brake pedal 4-5 spring mounting  5-7
M mounting (windshield frame)  1-15 thrust  17-5, 11-7, 14-5
magnet 13-7 park brake  4-5 thrust (idler gear)  74-3
magnetic plug  14-3 spring  5-11 pliers
main jet 8-5 wear 1-3, 1-7, 1-9 internal retaining ring  16-5
mat, floor 1-3, 1-5, 1-7, 1-9 paint, touch-up  16-7 pistonring  16-5
MCOR (motor controller output panel, center dash  1-3 retaining ring  16-5
regulator)  12-21 park brake latch  4-5, 4-7 plug
mechanism, brake adjusting 4-3 park brake pedal 4-5 2-pin 1221
meter, volt onm  16-7 park brake ratchet 4-7 3-pin  12-19, 12-21, 13-7
module, calibration test  16-3 park brake rod sleeve  4-5 6-pin  12-31
module, communication display  16-3 park brake torsion spring  4-5 cap 7-5
moly-teflon lubricant  16-5 pawl 4-5 drain (crankcase) 7-7
motor pedal drain (transaxle) 17-3
36-volt 13-3 accelerator 4-7 drive clutch  10-3
48-volt 13-5 brake 4-5 driven clutch puller  16-3
48-volt 1IQ 13-7 park brake 4-5 fill  14-3
motor bumper  13-5, 13-7 pencil grip  5-3 fill with gasket  14-5
mounting base  12-13 pilot air screw  8-5 filter bracket 7-7
mounting block, brake pedal 4-5 pilotjet 8-5 hole 12-3
mounting bracket, fuse and pin hole (dash board) 171-3
receptacle  12-13 differential  11-7, 14-3, 14-5 magnetic  14-3
mounting pad (windshield frame) 1-15 governor cable clevis  8-9 spark 7-5
mounting plate (engine) 7-15 head locating  7-9 plug gasket 14-3
mounting plate (rear bumper) 1-3 piston  7-13 pole set (starter/generator) 6-11
movable face  10-3 roll (shifter lever) 11-3 positioner, choke ~ 8-11
moveable face (driven clutch) 710-5 pin (crankcase cover locating)  7-11 power relay 15-9, 15-11, 15-13
muffler clamp  9-3 pin, bow tie locking  4-5 PowerDrive 2 battery charger  15-11
pin, clevis  4-5 PowerDrive battery charger 15-9, 15-13,
N pinion, steering  5-5 15-15
nameplate  1-5, 3-5 pipe, intake  8-7 press weldment 16-3
neutral lockout cam  6-5 piston  7-13 pressure relief ball  7-7
nozzle, main  8-5 piston pin 713 protector cap 12-9
nut, key switch  6-9, 12-3 piston pin retaining ring  7-13 protector spray, battery terminal  16-3
nut, lug 2-3 piston ring compressor  16-5 protector, bagwell  7-3
piston ring pliers  16-5 puller
(0] piston ring set  7-13 betaring 16-3
o 159
oil filter screen  7-11 pivot support bearing  4-7 .
oil level sensor 711 plastic barrel  1-3 driven clutch cam  16-3
) flywheel 16-5
oil pump and rotor  7-7 plate
oil seal (crankshaft) 7-13 backing (brake) 4-3 seal 16-5
oil sending wire clamp  7-11 body hinge  1-7, 1-9 pulley (starter/generator) 6-11
onboard computer  12-19 body kick  1-7, 1-9 pulley nut and screw (starter/
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generator) 6-11
pump, fuel impulse 8-3
pushrod 7-9

R

rack, steering  5-5
ratchet, park brake 4-7
reamer, valve guide 16-7
rear bumper 1-3
rear leaf spring  5-11
rear spring shackle 5-11
receptacle
3-pin 12-19
6-pin 12-31
accord 15-15
charger, 2-prong
receptacle (fuse)
receptacle backing plate
receptacle bezel
regulator, motor controller output
(MCOR) 12-21
relay, 36-vdc  15-3, 15-5, 15-7
relay, 48-vdc power
15-15
remover, bearing and oil seal
resistor 12-19, 12-23, 12-31
resistor coil 12-11
resistor coil stand-off
resistor mounting board
resistor shield 12-11
retainer
bearing 13-3, 13-5, 13-7
bearing (starter/generator)
cable 6-5
harness 6-9
shock absorber cushion
spiral ring  10-3
spring 4-7, 10-3
valve spring 7-9
retaining ring (driven clutch)
retaining ring pliers  16-5
return spring bumper  4-7
reverse buzzer 6-9, 12-3
rigging, brush  13-3, 13-5, 13-7
rim, tire  2-3
ring
c-type stop 5-5
piston (set) 7-13
piston pin retaining 7-13
retaining (driven clutch)
retaining (steering column)
retaining (steering gear box)
snap 5-5, 11-3
spiral back-up
synchronizer
rivet, blind  71-5
rockerarm  7-9

12-13

16-3

12-11
12-11

6-11

5-11

10-5

10-5
5-3
5-5

10-3
11-5

12-13, 12-17, 12-29
12-17, 12-29
12-13, 12-17, 12-29

15-9, 15-11, 15-13,

CartPros directs you to the right part using the part
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rocker arm case 7-9
rocker arm shaft 7-9
rod

accelerator 4-7
accelerator pivot  4-7
connecting 7-13
equalizer 4-5
push 7-9
shift  171-5
tie 5-7
rod (counterbalance) 7-13
rod and pawl 4-5

rpm limiter bracket  7-5
rpm limiter damper  7-5
rpm limiter mount band  7-5
rpm, ohv limiter  7-5

S
6-pin plug 12-31
6-pin receptacle
6-volt battery
safety first card
scorecard 5-3
scorecard clip 5-3
scorecard plate  5-3
screen, oil filter  7-11
screw

bearing retainer

brush holder 13-3, 13-5

clamp 13-3, 13-5, 13-7

idle 8-5

pilot air 8-5

pole piece (starter/generator)

valve clearance adjuster 16-7
scuff guard  1-3

12-31
12-13
16-5

seal

axle tube oil  14-5
crankshaft 7-11
double lip 5-9

dust (steering gear box) 5-5
dust, steering pinion  5-5
input shaft oil  14-5
intake (air box) 8-11
oil (axle shaft) 11-7
oil (crankshaft) 7-13
oil (governor pivot) 11-3
oil (shifter shaft) 171-3
oil, axle shaft 14-3
oil, input shaft 171-5, 14-3
valve 7-9

seal puller 16-5

seat
bearing 5-3
spring  7-9
valve 7-7

seatback 1-13

seat back support 1-13
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13-3, 13-5, 13-7

6-11

seat bottom  71-11

seat bottom cover 1-11
seat hinge plate 1-171
sensor, motor speed
sensor, oil level 7-11
set, pole 6-11
shackle, rear spring 5-11
shaft

13-7

counterbalance guide 7-13
input 11-5, 14-3, 14-5
rockerarm  7-9
shifter 11-3
steering column  5-3
shield, end 13-3, 13-5, 13-7
shield, resistor 12-11
shift fork 171-5
shiftrod 171-5
shifter lever 11-3
shifter shaft 17-3
shifter, forward/reverse 6-5
shim (axle) 14-5
shim, crankshaft 7-13
shim, wiper switch  12-9
shock absorber 5-7
shock absorber cushion 5-11

shock absorber cushion retainer

shock absorber, rear 5-11
shoe retainer 4-3
shoe, brake 4-3
shroud, engine 7-3
shroud, fan 7-3
side guard trim bumper 1-5
sleeve
delta 5-7
park brake rod 4-5
synchronizer 171-5
sleeve (transaxle) 171-5

slide switch, 4-position  15-13,
small intermediate gear 14-5
snapring 5-5
snubber 7-15, 12-13
snubber bracket 7-15
solenoid

12-volt 6-7

36-volt 12-13

48-volt 12-19, 12-31
spacer

1/2 (fender mounting) 71-9

= https://CartPros.com/f.htm|

5-11

15-15

1-7/8 (fender mounting) 7-9

battery terminal bolt 6-15
body 1-13
fixed face shaft 10-3

nylon (sweater basket)

park brake 4-5
spacer (accelerator pivol rod)
spacer (crankshaft) 7-13
spacer (engine) 7-15

1-13

4-7
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16-5
12-9

spanner wrench
speed switch arm
spindle 5-9
spray, battery terminal protector
spring
accelerator pedal retainer
brake shoe 4-3
brush 6-11, 13-3, 13-5, 13-7
compression 5-3
compression (choke button)
drive button  10-3
drive clutch  10-3
engine valve  7-9
forward/reverse cam  6-5
oil pressure relief  7-7
park brake torsion 4-5
rear leaf 5-11
return  4-7
return (air box) 8-11
shift fork retainer 171-5
synchronizer 11-5
tapered compression
tapered leaf 5-9
throttle return  8-7
wiper switch brush
yoke 5-5
spring mounting plate 5-7
spring seat 7-9
spur gear (crankshaft) 7-13
stain relief bushing 15-3
stand-off, resistor coil 12-11
starter/generator 6-11, 6-13
stator shell 13-3, 13-5, 13-7
steel bushing 5-9, 5-11
steering column  5-3
steering column bearing press tool
steering column mounting bracket
steering column retaining ring tool
steering column shaft 5-3
steering gearbox 5-5
steering wheel 5-3
steering wheel puller tool
stem, valve 2-3
stiffener, flywheel side
strap
a-plate  5-7
bag 1-13
rear fuel 8-3
stud
ball 4-7, 6-5, 6-7, 11-3
lug 5-9, 11-7, 14-3, 14-5

16-3

4-7

8-11

5-3

12-9

16-5
5-3
16-5

16-7

7-15

short ball  12-9

wiper switch adjusting 12-9
stud (engine mounting) 7-15
sunk key 14-5
support

accelerator pivot rod 4-7
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body 1-7, 1-9
canopy 1-15
delta shock and gear  5-7
seat back 1-13
sweater basket 1-13
switch
4-position slide  15-13, 15-15
brush 12-9
forward/reverse 12-7, 12-15, 12-27
key 6-9, 12-3
limit 6-5, 6-7, 12-7, 12-9, 12-15
limit sealed 12-15
tow/run  12-27
v-glide wiper  12-9

synchronizer clutch hub  17-5
synchronizerring 11-5

system, exhaust 9-3

T

12-volt battery 6-15
2-pinplug 12-21
2-prong charger receptacle 12-13
3-pinplug 12-19, 12-21, 13-7
3-pin plug and wedge lock 12-27
3-pin receptacle 12-19

3-pin receptacle and wedge lock
3/8-amp fuse 12-17, 12-29
30-amp fuse 15-11
36-volt motor, 2.97-hp
36-volt solenoid 12-13
10-amp fuse 6-7
12-volt solenoid 6-7
tachometer 16-7
tapered compression spring  5-3
tapered leaf spring  5-9
tappet 7-11

terminal block (controller)

12-27

13-3

12-31

terminal hardware (starter/generator) 6-

tester, continuity  16-5
thermometer, battery
throttle bracket 8-7
throttle return spring  8-7
thrust bearing  5-9
thrust plate (differential)
tierod 5-7
tie, wire  5-5, 12-3, 12-13, 12-27, 12-31
timer 15-5, 15-7
tire 2-3
t-nut, slab base
tool
accelerator pedal adjustment
brake adjustment 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 16-3
clutch alignment 16-3
drive clutch holder 16-3

16-3

14-5

1-5

16-3
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governor shaft installation
steering column bearing press
steering column retaining ring

steering wheel puller  16-7
transaxle axle seal 16-7
transaxle pinion seal 16-7
transmission 16-7

tool kit, clutch  16-3

top, airbox 8-11

touch-up paint 16-7

tow/run switch  12-27

transaxle 14-3, 14-5

transaxle axle seal tool 16-7

transaxle pinion seal tool 16-7

transaxle, unitized 17-3

transformer  15-3, 15-5, 15-7, 15-9, 15-11,
15-13, 15-15
transmission cable 6-5
transmission tool  16-7
trim, front body  71-5

tube
axle 11-7
crankcase vent 8-7
oil filler 7-3

tune-up kit 16-7

U

u-bolt 5-11

unitized transaxle 11-3

upper pinion bearing 5-5
urethane bushing 5-7, 5-9, 5-11

V'

valve

choke 8-11

exhaust 7-9

fuel pickup tube 8-3

intake 7-9

oil 7-9
valve clearance adjuster screw
valve guide 7-9
valve guide reamer
valve seal 7-9
valve seat 7-7
valve seat cutter 16-7
valve seat cutter guide 16-7
valve seat t-wrench  16-7
valve spring compressor
valve spring retainer 7-9
valve spring, engine  7-9
valve, stem 2-3
vehicle care kit
ventbarb 8-3
vent line (fuel) 8-3, 8-7
vent, fuel tank 8-3
v-glide wiper switch
volt ohm meter 16-7

16-7

16-7

16-7

12-9
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voltage regulator  6-7
voltage suppressor 15-9, 15-13

w
warning light, low oil  6-9
washer
key switch  12-3
kingpin wave 5-9
mounting  70-3, 10-5
snap washer kit (dash mounting) 1-3
spring 11-5
thrust (transaxle) 171-5
wave 6-5
wearpad 1-3, 1-7, 1-9
wedge (steering column) 5-3
wedge, bearing puller  16-3
weight, counterbalance 7-13
weight, drive clutch  710-3
weldment, press  16-3
wheel 2-3
wheel rim  2-3
wheel, steering 5-3
windshield frame  1-15
wiper switch arm carrier  12-9
wiper switch bumper  12-9
wiper switch case  12-9
wiper switch shim  72-9
wiper switch, v-glide 72-9
wire and terminal  12-31
wire assembly  6-3, 6-7, 6-9, 6-13, 7-3,
12-5, 12-9, 12-13, 12-17, 12-23, 12-25,
12-29, 12-31, 15-9, 15-11, 15-13, 15-15
wire assembly, forward/reverse
switch 12-27
wire assembly, IQDM port  12-27
wire assembly, sense lead 12-17, 12-29
wire clamp  7-5
wire harness 6-3, 12-23, 12-25
wire terminal  12-19
wire tie  5-5, 12-3, 12-13, 12-27, 12-31
wire, jumper  15-15
wire, lead 7-5
wood insert  1-11
woodruff key 6-11, 11-3
wrench, spanner 16-5

Y
yoke spring  5-5
yoke, gear 16-5

y4

z-bracket 12-31
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